Onon Parts Catalog

EK
EM

GENERATOR SET

..

Printed in U.S.A. 928-0220 (Spec A-C 30/35 kW EK 50/60 Hz) 9-93
(Spec C-V 25/30 kW EK 50/60 Hz)
{Spec M-V 37.5 kW EM 50 Hz)
(Spec C-V 45.0 kW EM 60 Hz)
Replaces Spec C-T 25/30 kW EK 50/60 Hz  12-91
Spec A 30/35 kW EK 50/60 Hz'
Spec C-T EM

Redistribution or publication of this document
by any means, is strictly prohibited.



Supplement 928-2002

Date: 04—15-02

Insert with-

Title: EK/EM Parts Manual
Number (Date): 928-0220 (09-93)

PURPOSE

This supplement adds replacement part numbers for 30EK Spec D, 37.5EM Spec W and 45EM Spec W
generator sets.

SUPPLEMENT USE

The following pages have been updated to cover the latest Spec changes. Insert this supplement behind the
front cover of your manual. Refer to the corresponding pages of your manual and write “IMPORTANT: REFER
TO SUPPLEMENT”. Certain Models may not incorporate all of the revised pages.

Cover Shows New Specs
Page 1 Air Cleaner

Pages 4-7 Engine Accessory Parts
Pages 13-27 Fuel System, Gasoline

Fuel System, Natural Gas

Fuel System, LP Vapor

Fuel System, LPG Liquid

Dual Fuel System, Natural Gas/LPG Vapor Auto Conversion

Dual Fuel System, Natural Gas/LP Liquid Auto Conversion
Carburetor Assembly for Natural Gas/LPG Vapor Auto Conversion
Carburetor Assembly for Natural Gas/LP Liquid Auto Conversion
Gas Converter Assembly

Pages 10-11 Governor

Pages 34-35 Radiator

Pages 61-62 Muffler

Pages 63—-65 Wiring Harness, Engine to Control
Page 49 Coolant Heater

Page 76 Control Heater

Page 48 Low Coolant Level Switch

New Page Alarm Boards

New Page Audible Alarm

New Page Over/Under Voltage

Please keep this supplement with Parts Catalog 928—0220.

L,f"\{_’rd ! Redistribution or publication of this document

':‘Q)‘;_‘ by any means, is strictly prohibited.



Air Cleaner

o\ |/

@/
—

REF PART QTY PART REF PART
NO. NO. USED DESCRIPTION NO. NO.
1 140-3058-02 1 Cleaner, Air 5 501-0596
2 821-0008 2 Screw, Lock (1/4"-20) 6 503-1816
3 870-0212 2 Nut, Lock (1/4"-20) 7 503-0354
4 140-2664 1 Inlet, Air Cleaner

—

> )
QTY PART
USED DESCRIPTION

1 Hose, Air
1 Clamp
1 Clamp, Hose

Redistribution or publication of this document
by any means, is strictly prohibited.



o |
.f._xf-._\Ll
".ﬂ‘- .N:.
i
@ :

Engine Accessory Parts

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

1

O 0o~

P

PART
NO.

193-0318

505-0060
505-0101
502-0943
516-0167
104-0719

104-0723
309-0561-01
309-0561-05
505-0098
505-0059
193-0448

416-1018
416-0613

QTY

USED

RPRR PR

[EnY

Engine Accessory Parts

PART
DESCRIPTION

Sender, Water Temperature
(E2)
Tee, Pipe
Nipple, Close (3/8")
Connector, Hose
Pin, Alignment
Flywheel (Includes Ring
Gear)
Gear, Ring
Switch, Oil Pressure —
Pre—Alarm (Normally
Closed)
Switch, Oil Pressure
(Shut—down)
Nipple, Pipe — Close
Tee, Pipe (1/8 NPT)
Sender, Oil Pressure (E1)
Cable, Battery
Positive (30-1/2")
Negative (107)

REF
NO.

11
12
13
14
15
16

17

18
19

20

PART
NO.

102-1463
504-0176
503-0131
503-1657
166-0727
155-1993
800-0315

5260356
850-0055
309-0312

191-0773
812-0077

850-0025

QTY
USED

NRRRRPRPR

NN

[EY

PART
DESCRIPTION

Adapter, Pipe — Hex

Valve, Shut—off (3/8 NPT)

Clamp, Hose

Hose, Rubber

Harness, Wiring

Tube, Exhaust
Screw, Hex Head Cap

(7/16-14 x 1-3/4")

Washer, Flat (7/16")
Washer, Lock (7/16”)

Switch, Thermostatic — Water
S7 (Pre—Alarm)

Cover, Starter

Screw, Machine Round Head
(#8-32 x 3/8")

Washer, Lock Spring (#8)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

OCO~NOOUTRAWNPE

PART
NO.

146-0706
502-0002
141-0372
150-0638
868-0001
149-2304
501-0134
503-0865
502-0354

Gasoline Fuel System

15, 16 9,10 7,8
QTY PART
USED DESCRIPTION
Carburetor

RPRRPRRRRRER

Elbow, Invt. Male
Knob, Choke Shaft
Joint, Ball

Nut, Hex Jam(1/4"-28)
Pump, Fuel

Line, Flex Fuel

Clamp, Hose

Adapter, Fuel Line

REF
NO.

10
11
12
13
14
15
16

PART
NO.

502-0002
149-1052
141-0971
854-0020
867-0031
850-0045
800-0030

C162

QTY PART
USED DESCRIPTION

1 Elbow, Invt. Male

1 Line, Fuel

1 Gasket, Carburetor

2 Washer, Lock (3/8”)

2 Nut, Hex (3/8"-24)

2 Washer, Lock (5/16")

2 Screw, Hex Head Cap

(5/16-18 x 1-1/4")

Redistribution or publication of this document
by any means, is strictly prohibited.



Fuel System
Natural Gas

5
6
5
/ 7
1 2 3 4
8, 9, 10 (]_HH]NK ~
— —
Q T
e ©) la |
| |
C099
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-1066 Carburetor 5 505-0102 2 Nipple, Pipe
150-0638 1 Joint, Ball 6 505-0132 1 Elbow, Pipe
850-0040 1 Washer, Lock (1/4") 7 307-0312-01 1 Valve, Solenoid (12V)
868—-0001 1 Nut, Hex Jam (1/4"-28) 8 141-0971 1 Gasket, Carburetor
2 505-0100 1 Nipple, Pipe 9 854-0020 2 Washer, ET Lock (3/8")
3 505-0021 1 Bushing, Reducer 10 867-0031 2 Nut, Hex (3/8"-24)
4  148-0597 1 Regulator, Natural Gas
a4 o - .
Tl 6 Redistribution or publication of this document
el by any means, is strictly prohibited.



Fuel System
LP Vapor

5
-/
/ !
1 2 3 4
8,910 ; l )
N S
— —
Q T
| =
- |
C099
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 148-1066 Carburetor 5 505-0102 2 Nipple, Pipe

150-0638 1 Joint, Ball 6 505-0132 1 Elbow, Pipe

850-0040 1 Washer, Lock (1/4") 7 307-0312-01 1 Valve, Solenoid (12V)

868—-0001 1 Nut, Hex Jam (1/4"-28) 8 141-0971 1 Gasket, Carburetor
2 505-0100 1 Nipple, Pipe 9 854-0020 2 Washer, ET Lock (3/8")
3 505-0021 1 Bushing, Reducer 10 867-0031 2 Nut, Hex (3/8"-24)
4 148-0637 1 Regulator, LP Vapor

a4 o - .
,{_f Wt 7 Redistribution or publication of this document
el by any means, is strictly prohibited.



Fuel System
LPG Liquid

10, 11, 12 | I i

© T 0 |

13 5,6 3,4
C053
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-1066 1 Carburetor 5 505-0022 1 Bushing, Reducer
150-0638 1 Joint, Ball 6 502-1030 1 Connector, Hose
850-0040 1 Washer, Lock (1/4") 7 503-1565 1 Hose, LPG
868-0001 1 Nut, Hex Jam (1/4"-28) 8 503-0180 2 Clamp, Hose
2 179-2728 1 Converter Assembly (See 9 502-1031 1 Connector, Hose
Separate Page for Part 10 141-0971 1 Gasket, Carburetor
Numbers) 11 854-0020 2 Washer, ET Lock (3/8”)
3 850-0055 2 Washer, Lock (7/16") 12 867-0031 2 Nut, Hex (3/8"-24)
4 800-0069 2 Screw, Hex Head Cap 13 332-3438 1 Clamp, Loop
(7/116-14 x 3/47)
e
i 8 Redistribution or publication of this document
el by any means, is strictly prohibited.



REF
NO.

A OWN

Dual Fuel System
Natural Gas/LPG Vapor Auto Conversion

PART
NO.

141-0971
854-0020
867-0031

QTY
USED

NN P

PART
DESCRIPTION

Carburetor (See Separate

Page for Part Numbers)
Gasket, Carburetor
Washer, ET Lock (3/8")
Nut, Hex (3/8"-24)

REF PART
NO. NO.

5 331-0027
6 800-0007

7 870-0212

QTY
USED

1
2

2

C065

PART
DESCRIPTION

Connector, Romex

Screw, Hex Head Cap
(1/4-20 x 1)

Nut, Lock Flange (1/4"-20)

Redistribution or publication of this document
by any means, is strictly prohibited.



Dual Fuel System
Natural Gas/LP Liquid Auto Conversion

| 9
o O
\ 12
7,8,9 , ) i
_ N\ — . "] . 14, 15
[ :
1 © ) '
!  —t— ou
| — ’
i |
a8 = |
O, )
4 | \ .
\\ " |
13 C090
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 1 Carburetor (See Separate 7 1410971 1 Gasket, Carburetor
Page for Part Numbers) 8 854-0020 2 Washer, ET Lock (3/8")
2 179-2728 1 Converter Assembly (See 9 868-0003 2 Nut, Hex (3/8"-24)
Separate Page for Part 10 503-1565 1 Hose, LPG
Numbers) 11 503-0398 2 Clamp, Hose
3 505-0022 1 Bushing, Reducer 12 331-0027 1 Connector, Romex
4 502-1030 1 Connector, Hose 13 332-3438 1 Clamp, Loop
5 850-0055 2 Washer, Lock (7/16") 14 800-0007 2 Screw, Hex Head Cap
6 800-0069 2 Screw, Hex Head Cap (1/4-20 x 1)
(7/16-14 x 3/4") 15 870-0212 2 Nut, Lock Flange (1/4"-20)
g
,f_;_"fv 10 Redistribution or publication of this document
':,33‘:_ by any means, is strictly prohibited.
-



REF
NO.

1

PART
NO.

148-1066
150-0638
850-0040
868-0001
505-0100
505-0021

505-0166
505-0102

148-0597
505-0129

QTY
USED

PR R R R R

|l N

Carburetor Assembly for Dual Fuel System
Natural Gas/LPG Vapor Auto Conversion

PART
DESCRIPTION

Carburetor
Joint, Ball
Washer, Lock (1/4")
Nut, Hex Jam (1/4"-28)
Nipple, Pipe
Bushing, Reducer
(3/4NPT x 1/2"NPT)
Tee, (3/4"NPT)
Nipple, Close
(3/4NPT x 1-3/8")
Regulator, Natural Gas
Bushing, Reducer
(1"NPT x 3/4"NPT)

11

REF
NO.

8

9
10
11
12
13
14
15
16
17
18
19

PART
NO.

148-0626
505-0004
505-0356
505-0132
148-0637
307-0312-01
505-0020
505-0099
148-0627
155-1015
148-0994
505-0085

QTY
USED

RPRRPRPRPRERNRPWRRPR

Redistribution or publication of this document

C065

PART
DESCRIPTION

Valve, Load Adjusting
Nipple, Pipe

Elbow, Reducer — 90°
Elbow, Pipe
Regulator, LP Vapor
Valve, Solenoid
Bushing, Reducer
Nipple, Pipe

Switch, Pressure
Clamp, Muffler
Brace, Fuel System
Nipple, Pipe

by any means, is strictly prohibited.



Carburetor Assembly for Dual Fuel System
Natural Gas/LP Liquid Auto Conversion

%/

1
>

L
% O

C090
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-1066 1 Carburetor 8 148-0626 1 Valve, Load Adjusting
150-0638 1 Joint, Ball 9 505-0107 1 Nipple, Pipe
850-0040 1 Washer, Lock (1/4") 10 505-0356 1 Elbow, Reducer — 90°
868-0001 1 Nut, Hex Jam (1/4"-28) 11 505-0132 3 Elbow, Pipe
2 505-0100 1 Nipple, Pipe 12 502-1236 1 Connector, Hose
3 505-0021 1 Bushing, Reducer 13 307-0312-01 1 Valve, Solenoid
(3/4NPT x 1/2"NPT) 14 505-0020 1 Bushing, Reducer
4 505-0166 2 Tee, (3/4"NPT) 15 505-0099 1 Nipple, Pipe
5 505-0102 7 Nipple, Close 16 148-0627 1 Switch, Pressure
(3/4NPT x 1-3/8") 17 155-1015 1 Clamp, Muffler
6 148-0597 1 Regulator, Natural Gas 18 148-0994 1 Brace, Fuel System
7 505-0129 1 Bushing, Reducer
(1"NPT x 3/4"NPT)
T
i 12 Redistribution or publication of this document
el by any means, is strictly prohibited.



Gas Converter Assembly

4

1 2
3
§®

AN
N

=)

I

>

i
SR

15 1 11
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 148-1053 1 Bracket, Converter — Mounting 9 502-0942 1 Elbow, 90
2 148-0604 1 Support, Converter Mounting 10 503-1988 1 Hose, Engine Coolant
3 800-0025 1 Screw, Hex Head Cap (5/8 ID x 15-1/2" Long)
(5/16-18 x 5/8") 11 503-0183 4 Clamp, Hose
4 821-0014 1 Nut, Whizlock (5/16-18 x 1/2") 12 502-0943 1 Connector, Hose (3/8’NPT)
5 148-0625 1 Converter Assembly, Gas 13 505-0099 1 Nipple, Pipe (1/4’NPT)
6 800-0009 2 Screw, Hex Head Cap 14 307-0268-01 1 Valve, Solenoid
(1/4-20 x 1-1/2") 15 503-1988 1 Hose, Engine Coolant
7 850-0040 2 Washer, Lock (1/4") (5/8 ID x 21-1/2” Long)
8 862-0001 2 Nut, Hex (1/4"-20)
13 Redistribution or publication of this document

by any means, is strictly prohibited.




Governor

7,6
13
13
9
18
g F

L
O
2
17
16\\
| JUbOU || ==
|
5 JeJd
— | E”:I[ R
1 ~
i N
N | L
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 150-2644 1 Bracket, Governor 9 850-0040 4 Washer, Lock (1/4”)

2 Rod, Governor 10 526-0018 4 Washer, Flat (1/4”)
150-2616 1 14.5” 11 800-0602 4 Screw, Hex Head Cap
150-2615 1 15.5” (1/4-28 x 3/4™)

3 150-0638 1 Joint, Ball 12 800-0008 1 Screw, Hex Head Cap

4 800-0051 2 Screw, Hex Head Cap (1/4-20 x 1-1/4")

(3/8-16 x 1-3/4") 13 868-0001 3 Nut, Tappet (1/4"-28)

5 850-0051 2 Washer, Lock (3/8") 14 150-2614 1 Bracket, Governor

6 870-0212 2 Nut, Self-Lock (1/4"-20) 15 332-1554 1 Clamp, Loop

7 800-0005 2 Screw, Hex Head Cap 16 231-0148 1 Adaptor, Generator

(1/4-20 x 3/4™) 17 150-2651 1 Pick—up, Magnetic

8 Governor 18 150-2620 1 Lever, Governor
150-2692-01 1 MPU Type
150-2692-02 1 Ignition Type

14 Redistribution or publication of this document

by any means, is strictly prohibited.




Radiator

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 405-3176 1 Panel, Front 12 503-0365 4 Clamp, Hose
2 405-1054 1 Flange, Air Duct 13 504-0003 1 Cock, Drain
3 1304246 1 Guard, Belt — Right Side 14 821-5000-05 18 Screw, Cap Hex Head
4 130-4245 1 Guard, Belt — Left Side (#10-32 x 1/27)
5 1304252 1 Guard, Belt — Lower 15 821-5002-03 4 Screw, Lockhead
6 130-4361 1 Radiator (Includes Cap) (1/4-20 x 1/27)
7 130-3929 1 Cap, Radiator 16 821-5003-01 14 Screw, Lockhead
8 503-0490 1 Hose, Radiator — Lower (5/16-18 x 1/27)
9 503-0491 1 Hose, Radiator — Upper 17 870-0114 6 Nut, Retainer (5/16"-18)
10 130-1236 1 Fan 18 517-0245 1 Plug
11 511-0075 1 Belt, Drive
i f{’e_fl 15 Redistribution or publication of this document

by any means, is strictly prohibited.



Muffler

6 4,5 3
2
| Wi | Wi 1
= = | (b0
1 l;l
b ‘ ‘ T — 7 ] . L J —
% T = z o
O (<]
\ \
10 14 7
\ \
11, 12 | |
| \
12, 13 \
\ 8
9
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 155-0978 1 Shield, Heat 9 505-0454 1 Union (2")
2 155-0988-01 1 Muffler 10 155-1430 4 Spacer, Muffler
3 140-0649 2 Band Assembly 11 800-0037 4 Screw, Hex Head Cap
4 813-0105 2 Screw, Round Head Machine (5/16-18 x 3")
(10-32x1") 12 870-0048 10 Nut, Lock (5/16-18)
5 870-0188 2 Nut, Lock (10-32) 13 800-0026 6 Screw, Hex Head Cap
6 155-1420 1 Shield, Rain (5/16-18 x 3/4")
7 505-0203 1 Coupling (2") 14 155-3000 2 Support, Muffler
8 155-1593 1 Tube Assembly, Exhaust
W 16 Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

[epJNéa F

o

PART
NO.

338-3322
323-1304
323-1306
357-0030
323-1200
332-3276-01

332-0604
332-1043

319-2006-01
319-2006-02
815-0538

QTY
USED

AR

[o e \V]

FNQEENIN

Wiring Harness
Engine to Control

PART
DESCRIPTION

Harness, Wiring — Engine to
Control
Housing, Connector (6 Place)
(J2)
Housing, Connector (8 Place)
(1)
Rectifier, Silicon (CR1)
Socket, Contact
Bracket, Mounting — Terminal
(Includes Parts Marked *)
*Block, Terminal (5 Place)
*Jumper
*Bracket, Mounting
Marked “26” (T26)
Marked “GND” (GND-ENG)
*Screw, Machine Round Head
WI/IT (#8-32 x 1/2")

17

REF
NO.

11

12

13

14

15
16
17
18
19
20
21
22

PART
NO.

309-0641-03

309-0641-07

193-0448

323-1549

323-1548
323-1492
120-1312-02
166-0853
323-1492
323-1546
323-1591
323-1548

QTY
USED

1

1

1

1

1
4
1
1
A/R
1
1
1

PART
DESCRIPTION

Switch, Oil Pressure (Closes at
14 Ibs. Descending) (S1)
Switch, Oil Pressure (Closes at
20 Ibs. Descending)
(S5-Pre—Alarm)
Sender, Oil Pressure (E1)
(Includes Parts Marked #)
#Connector, Receptacle — 4
Place
#Wedge, Receptacle
#Socket, Contact
Manifold, Oil Pressure
Harness, Ignition
Socket, Contact
Plug, Connector — 4 Place
Plug, Seal
Wedge, Plug (4 Pin)

Redistribution or publication of this document
by any means, is strictly prohibited.



Coolant Heater

14, 15, 16

|
|
I
|
[
o
=
N
w
~N
\

|

|

|

|

—
O

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 505-0099 1 Nipple, Close (1/4 x 7/8") 10 319-2407 1 Box, Extension
2 505-0018 1 Bushing, Reducer (1/2 x 1/4”) 11  319-2408 1 Cover, Extension
3 502-1256 1 Elbow, Connector 12 815-0652 2 Screw, Hex Head Slot
4 130-4281 2 Tube, Heater (10-32 x 1/27)
5 503-1988 AR Hose, Coolant — High Temp. 13 333-0568-01 1 Heater, Engine Coolant 120V
6 503-0183 4 Clamp, Hose 14 505-0101 1 Nipple, Close (3/4")
7 148-1038 1 Bracket, Coolant Heater 15 505-0060 1 Tee, Pipe (3/8")
8 821-0010 2 Screw, Hex Head 16 502-1215 1 Connector, Male
(1/4-20 x 1/2™)
9 821-0014 2 Screw, Hex Head
(5/16-18 x 1/27)
18 Redistribution or publication of this document

by any means, is strictly prohibited.




Control Heater

6,7,8 2 4 1,5 5 3 1,5

i I

[I | l-:']

I I

I I

B ]

72

I ////47//// I

I | | 2 I

W | | = I

S f |
| | NG

| | | l)ﬁll\\\\\\\\ L

|| ' ' 2 I
| |

|| [pp—— ] |

| Inn nn |

Edllle—n _ _c—=2 _ _ _ _ _ a3

Outside Floor Installation

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 332-2420 2 Mount, Cable Tie 5 332-0942 3 Tie, Cable
2 098-6195 1 Label, Caution 6 800-0024 1 Screw, Hex Head Cap
3 300-4515-01 1 Heater Assembly, Control (5/16-18 x 3/4™)
(120V) 7 870-0257 1 Nut, Hex (5/16-18)
4 335-0173 1 Cable Assembly, Control 8 856-0008 2 Washer, EIT (5/16")
Heater
19 Redistribution or publication of this document

by any means, is strictly prohibited.




Low Coolant Level Switch

B 1
] | |
| | |
| | | 16
3\:\ sl — 1 15
™ o 12 11
|
ole

17,13,18 19 15, 16

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 405-4659 1 Plate, Low Level Switch 11 338-3615 1 Harness, Low Coolant Level
2 502-0801 1 Connector, Hose — Male 1/4” (Includes Diode)
3 193-0329 1 Switch. Coolant Level 12 357-0030 1 Diode (Included in Harness)
4 870-0212 2 Nut, Lock Head (1/4"-20) 13 502-0156 1 Elbow, Street Pipe
5 502-0802 1 Bushing, Reducer (1/2 x 1/4") 14 526-0110 1 Washer, Copper
6 503-0685 4 Clamp, Hose 15 502-0029 3 Bushing, Reducer
7 503-1418 1 Hose, 1/4” ID, 18" Long 16 502-0395 3 Connector, Hose
8 093-0065 2 Tubing, Copper 2" Long (1/8 NPT x 3/8” Hose)
9 503-1418 1 Hose, 1/4” ID, 25” Long 17 505-0017 1 Bushing, Reducer
10 821-0016 2 Screw, Lock Head 18 502-0164 1 Tee, Street
(5/16-18 x 3/4") 19 504-0003 1 Valve, Drain
20 Redistribution or publication of this document

by any means, is strictly prohibited.




Alarm Boards

VOLT REG

Alarm Relay Board

|
|
|
|
i_ """"""" — 92 87 | ii !

L - J

.f
[ |
| | |
: | VOLT REG | (10] I :
| ! e ER -]
I 2 i
D = " 3
| | | 3 (e e e e ol M
® @
2 e 1] 1Y =
| | | " 4
G B
| |
| = |
l P1 | 5
| \ |
| P3 /
! ® o @ o !
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Alarm Relay PCB, 12V 3 870-0517-01 4 Stand-Off, Alarm Board
3004111-01 1 Without Form C (1-1/4” Long)
300-4111-03 1 With Form C 4 338-2875 1 Harness, Form C Board
2 815-0937 6 Screw, Pan Head 5 870-0517-02 2 Stand-Off, Alarm Board
(#6-32 x 1/2") (!-5/16” Long)
21 Redistribution or publication of this document

by any means, is strictly prohibited.




Audible Alarm

v/
)/ ‘
F\ - o e n
Y | L s
| QO ~—" /)
NN i e %
0/ YN 2
‘ B /,/ | ‘
4 N
Q) TN |
J /// :‘\‘ N—~
N/ /] ye N T
. ‘/V // e / } \\
‘ / (/ 9 /,, | \ .
TN ~
)/ “ L
( - 3‘/’ / //'/\,‘
\J “ // (4
‘\\7 _ /,,// |
~
3
KL39
REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 333-0133 1 Signal, Audible 4 870-0183 2 Nut, Hex W/ET (#6-32)
2 319-0898 1 Plate, Audible Signal
3 815-0385 2 Screw, Machine — Round

Head (#6-32 x 1/2)

Power
Generation

22

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

PART
NO.

1 307-2868
2 338-3366
3 815-0937

Over/Under Voltage

QTY PART
USED DESCRIPTION
1 Relay, Over/Under Voltage
1 Harness, Over/Under Voltage
4 Screw, Pan Head — Crossed
Recessed Thread Forming
(6-32 x 1/2)

23

REF  PART
NO. NO.
4 332-1445

5 322-0431-03

QTY PART

USED DESCRIPTION
AR Tie, Cable

1 Lamp, Indicating

Redistribution or publication of this document
by any means, is strictly prohibited.



Introduction

This Parts Manual
arranged n groups of related
Reference Number. atl

items,

interchangeable between models.,
These typical
ment parts arrangement .
the engine end {(FRONT) of the Set,

Set Data Table

upplies to the Standard Sets |isted below.
and each part or assembly is
parts illustrated are typical,
in the descriptrion column of the parts lists or page heading,

The iilustcrations are
identified by a
and unless otherwise ment ioned

the parts are

illuscrations are subject toe change and reflect only the latest replace-
The Right and Left sides of the Set are determined by VACING

MODEL IDENTEFICATION RATING KPM  RATING BATTERY VOLTAGE
25 .0EK - */ & @ 75,000 WATTS 1500 RPM 24 VDG
30.0EK -~ */ & @ 30,000 WATTS 1800 RPM 24 VDG
35.0EK -~ */ ¢ @ 35,000 WATTS 1800 RPM 24 vDC
A7 .5EM - */ ¥ @ 37,500 WATTS 1500 RPM 24 VDC
45 0EM - */ 4 @ 45,000 WATTS 1800 RPM 24 VDG

Electrical Data Table

*YOLTAGE CODES YOLTS HERTZ WIRE PHASE NOTES

8 (3) " 120/240 60 3 1
£ (6D) 240/480 60 4. 3
F (1) 220/380 60 4 3
H {8X) 347/600 60 4 3
L {15) 120/240 60 12 1
L {18) 120/208 60 12 3
120/240
127/220
139/240
240/416
254/440
227/480
N (53) 120/240 50 3 1
P (53C) 120/240 50 4 1
Z (515) 110/220 50 12 1
, 115/230
Z (518) 110/190 50 12 3
1i10/220
115/200
115/230
120/208
127/220
220/380
230/400
240/416
254/440
* - VYoltage codes follow model letters designations.
# - Specification Number: Number 1 is Standard, 211 others indicate variations.
@ - Specification Letter: Letter advances { A to B, B to C, etc) with

major manufacturing changes.
The Stators are Reconnectible.

-+
i

Engine Replacement Parts

~All engine replacement parts must be ordered from the eng1ne manufacturer
- When ordering engine parts,. _
Serial Numbers and other availabie

Refer to the’ en91ne manufacturer s manuals for your nearest authorized
or contact the Onan distributor from whom you purchased

thiose modified or added by Onan.
_turer's nameplate and supply the Model,
“information.
distributor or parts center:
this set for assistance in order:ng replacement parts.

Spec,

- éxcept
refer to the manufac- -

_ Redistribution or pub.l:icati"on of this document
by any meah;- is strictly prohibited. "



Index

Actyator, Governor 11
Actyator, Switch 18
Adapter, Breather 7

25

&

Adapter, Carburetor 13,18,17,21,623

27.31,37,41,43

Adapter, Engine to Generator &
Adapter, Hose 37,39,.41.43
tdapter, Pipe to Hose 48,51,83
Adapter, Tube 48

Alternatar 2.3

13,15,17,18,19, 20
16.18,20

Anti-Oieseling System
Arm, Anti-Dieseling System
Band, Mounting - Exhaust Muffle-~ 69
Bar, Locking 171
flearing, Ball -
Pell, End 85
Belt, Drive 33
Belt, Drive ~ Alternator 2,3

Block, Terminal 65,67.6%,71,73,81,83,91
foard, Delay - Time 63
Board, Monitor - Engine
Board, Rejay 63

Bloard, Sensor - Magretic
#oard, Terminal &

Box, Contro) 67,69,71,73
Box, Swigtch - Dual Phase
Box, Switch - Thermostatic
Brace, Bracket - Lifting
Brace, Mounting Bracket -
Bracket and Nipple Assembly 39,41,43,647
Bracket, Mounting - Capacitor 82
Bracket. Mounting ~ Circuit Breaker
Bracxket, Mounting ~ Converter 23,27
Bracket, Mounting - Gurrent Transformer
Bracket, Mounting — Day Tank 29
Bracket, Mounting - £lectronic Governor
Bracket, Mounting - Mechanical Gauges
Bracket, Mounting -~ Radiator 33
Bracket, Mounting - Rheostatr 69,71,73
Bracket, Mounting - Solenoid 18,18,20
Bracket, Mounting -~ Toggle Switch 15,17
Bracket, Mounting - Vernier Throttle 28
Bracket, Mounting - Watt Transducer 81
Bracket, Support 25,43,57

Breaker, Circuit 67,69,71,73,97,9%
Brush, Generator B85
Bushing, Cable 77
Bushing. Box - Output

Generator 85,87.89

63,65
63

78
49,53

Converter 23,27

97,9¢%
TS

11
83

95

Cable,
Cable,
Cable,
Cable,
Cam, Switch
Sap. Radiator 33,45
Cap and Indicator, Fuel
Capacitor 2,9,65,82,93
Carburetor, Vapor - Gas 21,23,25,27
Carburetoer, Gasoline 13,15,17
Chassis 55,91
Slamp. Cable 28.51,91

ST

Clamp, Door

Clamp, Hose 37.,39.41,43,45,47,48,53
Clamp, Loop 7.43,63.65.67.69,71,73,93,92
Clamp. Mounting - Capacitor 82
Cleaner, Air 1
Clip. Fastener

Clip. Relay &7

Battery &

Coil to Distributor @
Electrical 7.76,94
Spark Plug 9

i8

a1

67.69,71

Cock,
45,4
GCoil,
Conta
Centr
Contr
Contr
Contr
Regu
Contr
Conve
Cooli
and
Cooli
Exch
Cooli
Stan
Cooli
Coolt
Cooli
Wet
Cooli
Cover
Cover
Cover
Cover
Cover
Cover
Cover
Cover
Cross

Dampe
Dial,
Diode
Disk,
Daor,
Door.,
Duct,

Elbow

29,3
Eleme
Engin
Engin
Excha
Excit
Exten

Fan,
Fan,
Fan,
Fill,
Filte
Filte
Flang
Flang
Flash
frame
fuel
Liqu
Fuel
Fuel
Vapo
Fuel
Fuel
Fual
Gas
Fuse

Orain 7,17,23,27.33,37.,39.,41,43,
7.51,53

Ignition @

ct Assembhly 87,89
actor, Electrical &1
opt, Engine 63,88
ol, Generator 67,69

ol, Generator - Switching

later 71

oller, Governor 11

rter, Gas - Liquid 17,23,27

ng System., Non-Regulated City Water

Wet Manifold 41

ng System, City Water and Heat

anger 45

ng System, City Water and

dpipe 47

ng System., Radiator 33

ng System, Radiator - Remote 37

ng System, Regulated City Water and

Manifold 43

ng System, Water - City 39

, Box - Watt Transducer 83

, Box - Circuit Breaker 97,99

, Box - Thermostatic Switch 49

. End Bell 85

., Hole - Fuel Pump 21,23,25,27

, Housing - Choke 13,15,17

. Starter Hole 7

, Thermostat 76

, Pipe 51

ner, Vibration 69,71,73

Meter - Watt 81
48

Drive - Generator 85,87,89
Access BT ‘
Control 63.67

Heater 12

, Pipe - 90° 13,15,17,21,23,25,2"7

T7.39,41,43,45,47,51,59

ht, Air Cleaner 1

e Parts, Left S5ide 7

e Parts, Right 5ide &

nger, Heat 48§

er, Generator 87,89

sion, Plunger 18,20

Alternator 3

Cooling - Generator B§5,87,89
Radiator 33

011 7

r, 0i1 8

r. Regulator - Voltage 93

e, Duct - Air 33

e, Exhaust - Manifold 37.,41,43
er &5

, Holddown - Battery &5
System, Automatic Changeover or
id Gas and Natural Gas 25
Syetem, Gasoline 13

System, Gasoline and Liquid Gas
r or HNatural Gas 15

System, Gascoline and Ligquid Gas 17
System, Ligquid Gas 23

System, Liquid Gas Vapor or Natural
21 ‘ ‘
69

Redistribution or publication of this document
by any means, is strictly prohibited.



Index

Casket, Adapter - Carburetor 13,15,17, Manifold, Cooled - Liquid 37,41,43
21,23,25,27 Meter, Ampere 63,67.69.71.73
Gasket, Carburetor 13,15,17.27 Meter, Frequency 67,69,7T1,73
Gasket, Manifold - Liquid Cooled 37,41,43 Meter, Time Totalizing €3.87,69,71,71
Gasket, Mounting Bracket - Mcter, Voltage 67.89,71,73
Solencid 18,19,20 Meter, Watt 67,81
Gasket, Mounting Hole - Fuel Pump 21,23, Mixer, Vapor - Gas 15,17
25,217 Module, Indi¢ator - Fault 63
Gasket, Tube -~ Exhaust 7 Mcunt, Vibration 57,67,81
Gauge, Oil Pressure 63,65,83 Muffler, Exhaust 61
Gauge, Temperature - 0il 63,65
Gauge. Temperature - Water §3,65,83 Package, Mounting - Electronic Governor 11
Gauges, Mechenical - Engine Control 83 Panel, Access - GControl Housing 77
Gear, Ring & Panel, Control 65,69,71,73
Governor, Electronic 11 Panel, Control - Mechanical Gauges 83
Governor, Mechanical 10 Panel., Housing - Radiator Front 33
Grille, Housing =~ Control 77 Pencil, Zinc 45
Grommet: #49,53,67,69,71,73,81,91,92 Pin, Alignment 6
Guard, Belt 35,39,41,43,45,417 Pin, Roll 18,20
Guard, Belt - Alternator 2,3 Plate, Mounting - Toggle Switrch 15
Guard, Belt - Remote Radiator 37 . Plate, Mounting =~ Water Lever Switch 48
Guard, Fan 33,35 Plate, Restricting - Carburetor
‘ Adapter 13,15,17,21,23,25,27

Hanger, Pipe 2§ Plenum, Heater 12

Harness, Wiring 7 Plug, Distributor - Vacuum Advance 9
Harness, Wiring - Electronic Governor 11 Plug, Pipe - Square Head 29,31,41,43, 45,47
Harness, Wiring - Engine to Control £3,65 Plug, Plastic 69,71,73

Harness, Wiring - Generator to Contrcl 67 Potentiometer 63

Harness, Wiring - Magnetic Pickup 11 Pulley 10

Heater, Air 12 Pulley, Alternator 2,3

Heater, Control T8 Pump, Fuel &

Heater, €lectrical 49,53,78,94

Heater, Generator 94 Radiator 35

Heater, Water 49,51,53 Reactor 69,71,91
Hose 37.39,41,43,47,83,87,89 Receptacle, Fastener 67,69,71,73
Hose, Air - Flexible 12 Rectifier 91,92
Hose, Preformed 45,47 Rectifier, Bridge 69
Hose, Rubber 5,7 Regulator, Pressure 15,21,25,27
Hose, Rubber -~ Bulk 27,51,53 Regulator, Voltage 2,67,69,71,73,85,87,
Housing 77 89,90
Housing, Contreol 77 Relay 65,67.69,71.73

Housing, Set 57 Relay, Disconnect - Start 65

Relay, Ignition 658
Insulator, Filter - Voltage flegulator 93 Relay, Protection - Start 65
Insulator, Regulator - Voltage 91 Resistor 18,69,71,73,93
Rheostat 67,69,71,73
Joint, Ball 1¢ Ring., Collector 88§
Jumper, Terminal Board 65,9} Rotor, Exciter 92

. Rotor, Generator 85,.87,8%
Key, Woopdruff 2,3

Kit., Repair - Carburetor 13,15,17 S5addle, Mounting - Control 77

Knob, Pointer 69,73 Screen, Air - Generator B85

Knob, Rheostat &9,71,73 Seal, "O" Ring 85

Knob., Shaft - Choke 13,185,117 Sender, 01l Pressure 5

Knob, $witch - Rotary 67 Sender, Temperature - Engine §

Knob, Switch - Selector T3 Sender, Temperature - 0il §
Sensor, Speed - Magnretic 11

Lamp, Incandescent 63 Shield, Heat 2,3,11

Latch, Hasp 33 Shield, Heat - Exhaust Muffler 59

Light., Indicator €65,67,69,71,73 Shield, Rain 59

Light, Panel &1 Shim, Transformer - Current 178

Line, Fuel - Flexible 13,15,17.,29,31,51 Sink, Heat 91,92

Line, fFuel - Metal Tubing 13,15,17.,29 Socket, Relay 67,69,71,73

Line, Water 17,23.27 Solenoid, 12 vDC 18,19,20

Link. Anti-Dieseling System 18,19,20 Solenoid, Start &

Lock, Handle 69,71,73 Spacer, Shield - Heat 59

; & Redistribution or publication of this document

i by any means, is strictly prohibited.



Spacer, &Sileeve - Alternator

Spacer, Sleeve - Electrical H
Spacer, Sleeve - End Baill BS
Spacer, Sleeve - Voltage Regu
Spacer, Stepped - Exciter Rot
Spring, Brush B8

Spring, Relay 65,69,71,73
Standpips 47

Stator, Generator B85 87,882

Stop 18,19%,20

Strap, Ground - Electrical 8§
Strap, Hasp 33

Strap, Mounting - Fuel Tank
Strap. Retaining 45

Strip, Asbestos 59

Strip. Foam 12

Strip. Marker 65,67,69,71,73
Stud 10¢,11,13,15,17,18,19, 20
41,43,49,53,55,85,87,89
Stud, Fastener 67.,89.71
Suppressor, Ignition 9
Switch, Control - Vacuum 1§,
Switch, Engine Temperature 5
Switch, Level - Water 48
Switch, Micro 18

Switch, 0il Pressure §
Switch, Phase - Dual 78
Switch, Pressure 25,51
Switch, Push 83

Switch, Rotary &7

Switch, Selector €%,71,73
Switch, Thermostat - Water 7

Switch, Thermostatic 51,53

‘Switch, Toggle §,15,681,79%
Swivel, Anti-Dieseling System

Index

2,3

eater 76
,B%T,88
lator
or $2

87.8%

5.67,69,71,73
31

.81,83
.21,23,27,

17,225,217

18,20

Tachometer

63
Tank, Day 29
Fuel 29,31

Tank,

Tee, Pipe 17,23,25,39.41,43,45,47.51
Terminal, Ring 51
Terminal, Transformer
Thermostat, Adjustable
Throttle, Vernier 28
Tie, Cable 93
Transducer, Watt 91
Transformer, Current
Transformer, Voltage
Tray, Battery §3
Tube, Exhaust 7

Tube, Exhaust - Flexible 59
Tubing, Fiberglass - Bulk B51

- Current 75
T6

67,69,71,73,75
69,71

Valve &

Valve, Breather 7

Valve, Control 25,27,.31

Valve, Fuel 15

Valve, Globe 39,41,45,47
Valve, Regulating - Temperature
Valve, Relief - Vacuum 47
Valve, Shut-0ff - Fuel 17
Valve, Sclenoid 15,17.21,23,2%,27,29,31,
'39.,41,43,45,47

43,45.#7

Wheel, Fly 8
Wrapper, Generator 1T7

Redistribution or leincation,of this document
by any means, is strictly prohibited.



Air Cleaner

REF  PART QTY _PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 140-1083 1 Cieaner, Air (Includes 3 140-1089 1 Element :
Element) 4 140-0261 1 Cleaner, Air — Qil Bath
2 140-1583 1 Cleaner, Air with Breather 5 140-0379 1 Cleaner, Air - 0il Bath with
Snorkel {Inciudes Element) Breather Snorkel
g _ 1 : . | Redistribution or publication of this document

by any means, is strictly prohibited.



REF  PART
NG. NO.

511-0074
8000027

850-0045
526—0030
191-0725
191-0941
B850 -007¢
191-0&23
515-00:93
191-1390
312-0201
$#191-1388
13 800-0084

e et et
NRQOWRaAadDNneW O

QTY
USED

1

Fry

P b b e b b e e

Alternator
EX,EM - Spec C thru P

PART
DESCRIPTION

Belt. Drive
Screw, Cap - Hex Head
{5/16-18 x 7/8")
Washer, Lock - Spring {5/16")
Washer, Flat (3/8")
Guard. Belt
Nut. Hex {5/8~18)
vlasher, Lock - Spring (5/8")
Fulley
kev, Woadruff (#5)
Regulator., Voltage
Capacitor
*Alternator - 12 VDG
Screw, Cap - Hex Head
(7/18-14 x 4-1/2")

REF
NO.

14

15
16
17
18
19

PART oty " PART
NO. USED 'DESCRIPTION
8500055 ' Washer Lock - Spring {7/16")

1
862-0004 1 Nut, Hex (7/16-14]
526-0100 1 Washer, Flat {1/2")
191-0541 1 Spacer, Sleéve [1i-13/16"LG)
191-0716 1 Soacer., Sleeve {2-3/4"LG)
1910578 1 Shield, Heat

No longer availabie, For replacement. order
kit 191-1873.

- For replacement parte, contact the Distribution

Diviaion of Prestolite Electric, Inc.. Arlington
Heights, I). B00DD5; and provide the modei number
of alternator.

Redistribution o_r.publicatjéh of this document
by any means, is strictly prohibited. - '



DN

11
12

i3

PART
NO.

511-0074
511-0175

718-1037
718-1040
718~103%
850-2008
526-2106
181-0725

191-0941
B70-2161

850-0070
851-0039

191-0623
191-2032
191-2035

£15-0093
191-1411

B860-2008

191-19683-01
t191-1872

8000084
800-210

Qry
USED

SR S S X

b ek

ot ot

[ 1 N g

Alternator
EK,EM - Begin Spec R

EK -

PART
DESCRIPTION

Belt, Drive
Specs R, S
Begin Spec 7, Becin Spec A
Screw, Cap - Hex Head
Spec R
Spec S
Begin Spec T, Begin Spec A
Washer, Lock - Spring (M8)
Washer, Flat {M8)
Guard, Belt
Nut, Hex
Specs R (5/8"-18)
Begin Spec S, Begin Spec A
(M16)
Washer, Lozk
Specs R (5/8")
Begin Spec S, Begin Spec A
(16)
Pulley, Alternator
Single Groove - Spec R
Single Groove - Spec S
Double Groove — Begin
Spec T, Begin Spec A
Key, Woodruff (#5)
Bolt, Hex Lock
(3/8-16 x .75")
Nut, Hex {M8) Begin
Spec S, Begin Spec A
Alternator - 12 VDC
#Begin Spec $,Begin Spec A
Does Not ‘Include Fan)
*Spec R
Screw, Cap — Hex Head
Jpec R
Begin Spec $, Begin Spec A

Begin Spec A

REF
NO.

14

15

16
17

18
19
20

21

22
23

PART QryY

NO. USED
850-005%5 1
§52-0004 1
870-2056 1
§26-0100 1
191-0571 1
191-2034 1
191-0716 1
1910578 1
191-1981 1
191-1410 1
191-2061 1
860-2006 2
850-2005 2
5§26-2106 1

DESCRIPTION

Washer, Lock - Spring
(7/18")
Nut, Lock (M10)
Spec R
Begin Spec S, Begin Spec A
Washer, Flat (1/2")
Spacer, Sleeve
Spec R
Begin Spec S, Begin Spec A
Spacer, Sleeve (2-3/4"LG)
Shield, Heat
Fan {Begin Spec S, Begin
Spec A '
Bracket, Mounting -
Alternator
Spec R
Begin Spec S, Begin Spec A
Nut, Hex (M5) (Begin '
Spec S, Begin Spec A
Washer :
Lock — Begin Spec 5. Begin
Spec A (M5) '

. Flat - Begin Spec T (#8)

For replacement parts, contact the Distribution
Division of Prestolite Electric, Inc., Arlington

Heights, IL €0005; and

of alternator. .

provide the model‘humbgr

For replacement parts, 6dﬁtact‘309ch, The
Alternator. is a Bosch 0 120 488 205.

Redistributioh dr:publication of this docurﬁeht

by any means, is 'strictly prohibited.



Miscellaneous Engine Parts - Right Side

Redistribution or publication of this document
4 ] by any means, is strictly prohibited.



Miscellaneous Engine Parts - Right Side

REF  PART QY PART REF  PART QryY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
149-2304 1 Pump, Fuel {Fford Part Number
D2TE-9350~RA) (Not
2 Sender, Temperature - INustrated)
0il E4 102-1330 1 Pan, 0i1 - Begin Spec R
193-0353 1 Begin Spec P {Not Illustrated)
193-0249 1 Spec J Thru R 21 Screw, Cap - Hex Head
193~0188 1 Spec C Thru H BOO-00T1 6 1/16-14 = 1"
_ ) BOO-0073 2 7/16-14 x 1-1/2" - Begin
4  309-0269 1 Switch, Temperature - Spec T
Engine 55 22 B850-0055 4] Washer, Lock - Spring
800-0051 1 Screw, Cap - Hex Head (7/16")
{3/8-18 x 1-1/4") 23 231-0148 1 Adaptrer, Generator
850~-0050 1 wWasher, Lock - Spring 24 516-0167 1 Pin, Alignment
(3/8"} 25 503-0131 i Clamp, Hose
526~0029 1 Washer, Flat (3/8") 26 503-0891 1 Hose, Rubber
5 Sender, Temperature - 27 505-0135 1 Nipple, Pipe - Half
Water E2 (3/8 NPT x 1-1/2"1G)
193-0318 1 Spec J Thru R - Begin 28 504-0030 1 valve (3/8 NPT)
Spec T 29 505-0101 1 Nipple, Pipe - Close
193-0104 1 Spec C Thru H {3/8 NPT x 1"LG)
& 309-06861-01 1 Switch, Pressure - 0i1 30 505-003% 1 Elbow, Pipe - 90 DEG
(Shut~down) 1 Terminal - {(3/8 NPT}
Normally Closed 31 102-0652 1 Adapter, Pipe - Hex
7 Sender, Pressure - 0il 32 102-0664 1 Gasket, Qi1 Drain
El 33 416-0021 1 Cable, Battery - Positive
193-0244 1 Begin Spec J (20-1/2"LG)
193-0108 1 Spec G Thru H 34 416-0613 1 Cable, Battery — Negative
8 505-0059 1 Tee, Pipe {1/8 NPT) {10"LG)
9 505-0098 2 Nipple, Pipe - Close 800-0089 1 Screw, Cap - Hex Head
(1/8 NPT) (7/16-14 x 3/4")
10 505-0007 1 Bushing, Reducer - Hex 850-0055 1 Washer, Lock ~ Spring
(1/4 KPT x 1/8 NPT) (7/18")
11 800-0026 1 Screw, Cap - Hex Head 856-0012 1 Washer, Lock - EIT
{5/16-18 x 3/4") (7/16") .
12 856-0008 1 washer, Lock - EIT {5/16"} 35 Solenoid, Start - 12 VDC K6
13 332-1292 1 Board, Terminal (Includes 307-11686 i Begin Spec P
Parts Marked *) 307-1031 1 Spec C thru N
14  809-0036 1 *Screw, Round Head 800-0005 2 Scraw, Cap ~ Hex Head
(#8 x 7/8") (1/4-20 x 3/4")
16 508-0015 1 *Washer, Insulating (#8)} 850-0040 2 Washer. Lock - Spring
16 B70-019% 1 *Nut, Insulating (#8) {1/4")
17 332-1281 1  *Plate, Mounting ~ Verminal 862-0001 2 Nut, Hex {1/4-20}
18 104-0745 6 Bolt, Cap - Hex Head 36 309-0561-05 1 Switch, Pressure - 0}
19 104-0719 1 Flywheel {Incliudes Ring (Pre-LOP)
Gear) 37 505-0058 1 Cross, Pipe (1/8 NPT)
20 104-0723 1 Gear, Ring 38 505-0057 1 Plug, Pipe (1/8" NPT)

* - Parts included in Terminal Board.

5 Redistribution or publication of this doéume_‘nt
by any means, is strictly prohibited. - '




Miscellaneous Engine Parts - Left Side

, & Redistribution or publication of this document
L : s by any means, is strictly prohibited. o



Miscellaneous Engine Parts - Left Sige

REF  PART QTY PART REF  PART Q1Y PART
NO. NC. USED DESCRIPTION NC. NO. USED - DESCRIPTION
' 1 812-0077 1 Screw, Machine - Round 18 336-3064 1 Cable, Electrical
Head (#8-32 x 3/8") 800-0004 1 Screw, Cap - Hex Head
2 B50-0025 1 Washer, Lock - Spring (#8) (1/4~20 x 3/4")
3 191-0773 1 Cover, Starter 850-0040 1 Washer, Lock - Spring
4 155-1107 1 Tube, Exhaust Spec C (1/a%)
Thru M 526-0214 i Washer, Flat (1/4")
870-0203 2 Nut, Hex (7/16-20) 18 416-0096 3 Clamp, Cable - Battery
520-0404 ? Situd (7/16-20 x 7/16~14 20 Switch, Thermostatic -
x 1-11/18"1LG) Water 52 {Shutdown)
5 155-0923 1 Gasket Spec C Thru M 309-0312 1 Begin Spec J
6 155-1993 1 Tube, Exhaust - Begin 309-0179 1 Spec C Thru H
Spec N 21 309-0178 1 Switch, Thermostatic -
9 503-0614 2 Clamp, Hose Water S7 {(Pre-Alarm)
10 503-0880 i Hose, Rubber 22 504-0003 1 Cock, Drain
11  505-0302 2 Nipple, Pipe - Half
{1/4 NPT x 1-1/2"LG} .
12 123-1044 1 Adapter, Breather 25 191-2117 1 Starter
13 505-0011 1 Elbow, Pipe - Street, 26 191-1407 2 8olt and Washer (3/8 x 1-3/8")
80 DEG (1/4 NPT)
14 123-0910 1 Valve - Breather
15  505-0038 1 Elbow, Pipge — 90 DEG 29 520-0311 2 Stud, Steel
_ (1/4 NPT) 30 854-0020 2 Washer, Lock - ELT (3/8")
16 505-0071 1 Nippl?, Pipe (1/4 NPT x 31 104-0091 2 Nut, Hex (3/8-24}
2"LG
17 Harness, Wiring
338-0533 1 Engine to DC Control with
© 5 Fault Lights
'+ 338-0628 1 Spec C Thru N
338-1962 1 Spec P
338-2675 1 Begin Spec S (Use with
Bosch Alternator)
166-0727 1 Spec R
i _ . _' . Redistribution ar publication of this document

by any means, is strictly prohibited.



Power . ' - L o Redistribution or publicatrion of this document
Generatlnn S ' _ . by any means, is strictly-prohibited.




REF
NO.

L210F =4

PART
NO.

517-0090

671528
167-1532

1671525
HT-1526
167-1521
167-1529
167-1530
167-1531
160-0558

314-0006

oTY
USED

Fo

L s

Ignition Systenm

PART
DESCRIPTION

Plug, Distributor Vacuum
Advance
Cable. Coii to Distributor
Set, Cabie - Sparx Plug
{Inciudes As nllows)
Cylinder #1
Cylinder #2
Cviinder #3
Cviinder #4
Cvlinder #5
Cylinder #6
Nippie, Cabie
Suppressor. Ignition

0O =3

20

a
L

12

- Spec C Through N

REF  PART

NO.
8150504
312-0058
166-0286

66~0268
166-0278
300-0026

850-0045
160-1045

NO.

[ SN NN

et

4
oY PART
USED DESCRIPTION

Screw, Tapping - Hex Wasner
Head (#6 = 3/8"}

Capac itor

Screw. Special - Coi:
3racket

Ceii. lanition
Six Voit,
Tweive Voir

Screw. Cap - Hex rleao
{5/17-18 x 3/47)

Wasner. Lock — Spring {3/i6"]

Bracket. Mounting

~ Redistribution or publication of this document
by any means, is strictly prohibited.



REF  PART
NO. NO.

1
511-0077
5110164

511-0078

511-0179
£11-0174

1150025
1150025

850-0040
850-0040
4 150-0838

520-0214
520-0515
6 :801-0050

Qry
USED

W b Pk ek

B - N

L

Mechanical Governor

PART
DESCRIPTION

Belt, Drive
Dry Manifold Set - .38"
Width {Used Thru
October 1987)
Dry Manifold - 3/8" Width
-~ 28.5 " Long (Used
Begin November 1987)
Wet Manifold Set -
13/32" Width
V-Belt - .1/2" Width
V-Belt (Begin Spec T}
Nut, Hex (1/4-28)
Dry. Manifold Set
Wet Manifold Set
Washer, Lock - Spring (1/4"}
Dry Manifold Set
Wet Manifold Set
Joint, Ball
Stud
Dry Manifold Set
Wet Manifold Set
Screw, Cap ~ Hex Head
. {3/8-24 x 1)

‘REF
NC.

7
B
9

10

11
12
13
14
15
16

17

10

PART
NO.

850-0050
526-0030

512-<0051
130-3930

i51-0312
150-2495
151-0579

850-0010

850-0045
B26~0115

150-2249
150-2496
528-0029

130-4271

QY
USED

[ N R = Y vy e

[P

‘PART
DESCRIPTION

Washer, Lock - Spring (3/8")
Washer, Flatr (3/8")
Pulley, Water Pump
-Governor Drive - Spec C-R
Water Pump ~ 3-Groove Begin
Spec S
Governor (Includes Pulley)
Spec C-R
Begin Spec T -~ 35EK-Spec A
Spring, Governor (50 Hertz
Sets Only )
Screw, Cap — Hex Head
[5/16-24 x 1-1/4")
Washer, tock - Spring {5/16")
washer, Flat (5/16")
Bracket, Mounting
Used Prior To Spec T
Begin Spec T
Washer, Flat {(3/8")
Wet Manifold Set - Spec T

. Guard, Belt - Begin Spec C -

EK, Begin Spec V - EM

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

1

PART

NO.
151-0596
1510707
151-0710

150-0939
150-0638

870-0131
115-0025

. 150-1923

520-0214

151-0566
151-0625
800-0031

. 850-0045
870-0048

151-0619

150-2551
1502583

Laal oo S T P S

QTY

USED

L -

A ek pek ek ped

Electronic Governor

PART
DESCRIPTION

Package, Mounting - Governor
Spec C-R {Barber Coleman
Part No. DYNK10163)
Bejin Spzc S {Barber Coleman
Part No. DYNK10163-1)
Begin Spec T {Barher Coleman
Part No. DYNK10163-2)
Joint, Ball
Spec C-R
Spec S, T 35EK-Spec A
(10-32)
Nut, Hex with ETf Lock Washer
Spec C-R (#10-32)
Spec S,T 35EK-Spec A
(Tappet, 1/4-28 Hard)
Stud
Spre C-R
Spec S
Actuator, Governor {12 VDC)
8egin Spec R.S5
Begin Spec T - 35EK-Spec A
Screw, Cap - Hex Head
(8/16-18 x 1-1/2") (Mounts
. Gov. Mtg. PKkg. to Actuator)
(Not Illustrated)

. Washer, Lock - Spring
{6/16") {Not I1lusirated)
- Nugt, Hex (5/16-18) ‘(Not
11iustrated)
*Bracket, Mounting (Wet
Man1fo1d}
Spec C-§

Begin Spec T
Begin Spec T {Dry Manifold)

REF
NO.

2
10
11

12

13

14
15
16
17
18

18
20

PART
NO.

151-0605
151-0624
813-0102

870-0131
813-0102

151-0411
151-0433
338-1765-01
231-0157
155-1984

1520329

152-G341
16561-0629

150-2497
150-2145
800-0008
870-0212
800-0051

850-0051
800-0052

Lt LI S ]

B

O S S S S g Y

PART
DESCRIPTION

Controller, Governor (12 VDC) .
Begin Spec R - 35EK~Spec A
Begin Spec T - 35EK-Spec A
Screw, Machine - Round Head

(#10-32 x 5/8") (Not
I1tlustrated)
Nut, Hex with ET Lock Washer
{#10-32) {Not 1llustrated)
Screw, Machine — Round Head
{(#10-32 x .625"} (Not
I1lustrated) .

Pickup, Magnetic
4" Thread Length
2-1/2" Thread Length

Harness, Wiring

Adapter, Generator

Shield, Heat (Used with Dry

Manifold Only)

Rod, Throttle - Begin Spec T -

35EX-Spec A (Dry Manifold)

Wet Manifold |

Cable, Magnetic Pickup - Begin

Spec T - 35EK-Spec A

Bracket, Governor

Lever, Governor Actuator

Screw, Lock Head {1/4-20 x 1. 25"}

Nut, Lock Head (1/4-20)

Screw, Cap - Hex Head
(3/8-16 x 1.25%)

Washer, Lock (3/8")

Screw, Cap ~ Hex Head
{3/8 - 186 x 1.5"}

* Use on Wet Manifold Installation only; for Bracket
used on Dry Manifold, contact Barber-Coleman Co. -

order part number DYNK-102.

"

by any means, is strictly prohibited.

Redistribution or publication of this document



REF
ND.

I~ (o By =

PARY
WO

133-0204
$03-0365
503-024%
133-0202
885-0098

QrY
USED

[P

g-

PART
DESCRIPTION

Heater, Air (Kit)
Clamp, Hose
Hose, Air - Flexible
Retainer
Strip. Foam {Bulk)

2 FT Required

Air Heater

F  PART
NO.

812-0077

Z3

850-0025
406-0105
133-0201
133-0203
506-0217

i
QOD-am o

12

QTY
USED

bk b G OB

10

PARY
DESCRIPTION

Screw, Tapping - Round Head
(#8-32 x 3/8")

Washer, Lock - Spring (#8)

Fastener

Duct, Heater

Plenum, Heater

Nipple, Pipe
(1/4 NPT x 4-1/2°LG)

" Redistribution or publication of this document
by any means, is strictly prohibited.



i~ 18
l - 19
¢

Gasoline Fuel System

=
m
]

PART
NO.

503-0685
501-0134
149-1052
502-0002
502-0354
104-0091
8540020
520-0311
141-0372
10 141-0869
11 141-0911
12 145-0120

K~ 00N i N

14 814-0200

148-0714
148-0593

16
148-0775
1542801

D | 17
- 145-0494
145-0467
141-0663
526-0015
20 800-0053

13

qQTY
USED

B =t bt b B3 B A et ) b e s

R e P X T

g ~

F e

! P

G
PART
DESCRIPTION

Clamp, Hose
Line, Fuel - Flu.Nle
Line, Fuel - Metal tubing

Elbow, Pipe - 90 DEG, Brass
Adapter, Tube to Pipe
Nut, Hex ([3/8-24)
Washer, Lock - IT (3/8"}
Stud
kKnob - Choke Shaft
Carburetor. Gasoline
Cover, Choke with tleater
Gasket
Anti-Dieseling System (See
Separate Page for Components)
Screw, Machine - flat Head
(3/8-16 x 1-1/4")
Adapter, Carburetor
Begin Spac K
Spec C Thru G
Gasket
Begin Spec H
Spec C Thru G - Begin Spec R
Plate, Restricting {EX Only)
Spec H Thru L
Spec C Thru G
Kit, Repair - Carburetor
Washer, Flat (1/4")
Screw, Cap - Hex Head - Begin-
Spec T {3/8-18 x 1-3/4")

Redistribution or publication of this document

by any means, is strictly prohibited.



Gasoline and Liquid Gas Vapor or Natural Gas Fuel System

, il Redistribution or publication of this document
L t‘ by any means, is strictly prohibited.



b

REF
NO.

1

Basoline and Liquid Gas Vapor or Natural Gas Fuel System

PARY
NC .

3NT-0312
505-0102
148-0637
505-0102
505-0132
§05-0021
505-0100

£03-0999
503-0542
148-0691
800-0025

850-0045
B813-0098

850-0030
870-0053
308-0005
308-0150
306-01L55
503-0685
501-0134
149-1052
502-0002

QY
USED

1

o =~ =

MY - b b b o)

ot ot b b b bk ok B3 RO

PART
DESCRIPTION

valve, Solenoid - 12 VDC
{3/4 NPT)
Nipple, Pipe — Close
{3/4 NPT x 1-3/8"LG)
Regulator, Pressure ~ Liguid
Gas Vapor (3/4 NPT)
Nipple. Pipe - Close
(374 NPT » 1-3/8"L0)
Elbow, Pipe - 80 DEG
(3/4 NPT}
Bushing, Reducer - Hex
(3/4 NPT x 1/2 NPT)
Nipple, Pipe - Close
(1/2 NPT x 1-1/8"LG)
Ciamp, 7 Bolt
Hose
Mixer - Gas Vapor
Screw, Cap - Hex Head
{5/16-18 x 5/8")
Washer, Lock - Spring (5/16%)
Screw, Machine - Round Head
{#10-32 x 3/8")
washer., Lock - Spring (#10)
Nut, Hex (#10-32)
Switch, Toggle
Plate, Mounting
Bracket, Mounting
Clamp, Hose
Line, Fuel - Flexible
Line, Fuel - Metal Tubing
Elbow, Pipe - 90 DEG, Brass

REF

35
K

a7

29

40
41

42

43
44

15

PART
NO.

502-0354
504-0007
104-00¢1
854-0020
£20~-0311
141-0372
1431-0869
1410911
145-0120

B14-0200

148-0774
148-0593

148-0715
154-2801

145-0494
145-0467
148-0597

141-0563
148-0367

505-0098
505-0007
503-1142

f=]
MY et b ok 3 P N et el :

T I S S . B .S

=3

PART
DESGRIPTION

Adapter, Tube to Pipe
Valve - Fuel
Nut, Hex (3/8-24)
Washer, Lock - IT (3/8")
Stud
Knob - Choke Shaft
Carburetor, Gasoline
Cover, Choke with Heater
Gasket
Anti-Dieseling System
{See Separate Page for
Components)
Screw, Machine - Flat Head
{3/8-16 x 1-1/4")
Adapter, Carburetor
Begin Spec H
Spec C Thru G
Gasket
Begin Spe:z H
S$pec C Thru G
Piate, Restricting (EK Only)
Spec H Thru L
Spec C Thru G
Regulator, Pressure - Nat Gas
(3/4 NPT)
Kit, Repair — Carburetor
Switch, Control - Vacuum
{12 voC)
Nipple, Pipe - Close
Bushing, Reducer - Hex
Clamp, Hose

Redistribution or publication of this document

by any means, is strictly prohibited.



Gasoline and Liquid Gas Fuel System

, il Redistribution or publication of this document

o g ‘6 : by any means, is strictly prohibited.



b

REF
NG.

!

4]

36
by

38

PART
NO.

503-1137
503-0398

503-1103

503-1661
502-1030
307-0312

503-0999
503-0542
1480691
800-0025

850-0045
813-00%8

8500030
8§70-0053
308-000%
308-0150
306-01355
503-0685
501 0134
149-1052
502-0002
502-0354
504--0007
104-0091
854-0020
520-0311
141-0372
141-0869
141-0911
145-0120

814-0200
148-0774
148-0593

148-0T75
154-2801

QryY
USED

L. I Y= =

n

PO i b bk () B Y bt b b gk ek et A et ek ) RO

Pt

R

Gasoline and Liquid Gas Fuel Systenm

PART
DESCRIPTION

Clamp, Hose

REF
NO.

39

Spec C-S (Min 5/16" ~ Max #16)

Begin Spec T (Min 13/18" -
Max 1-3/4"}
Hose
22.5" Long x 1" ID - 45EM -
Begin Spec 5
34" x 374" 1D
Connector, Hose
Valve, Solencid -~ 12 VvDC
{3/4 NPT}
Clamp, T Bolt
Hose
Mixer - Gas Vapor
Screw, Cap - Hex Head
(5/16-18 x 5/8")
Washer, Lock - Spring {5/16")
Strew, Machine - Round Head
(#10-32 x 3/8")
washer, Lock - Spring (#10)
Nut, Hex (#10-32)
Switch, Toggle
Plate, Mounting
Bracket, Mounting
Clamp, Hose
Line, Fuel - Flexible
Line, Fuel - Metal Tubing
Elbow, Pipe - 90 DEG, Brass
Adapter, Tube to Pipe
Valve, Shutoff - Fuel
Nut, Hex (3/8-24)
Washer, Lock - IT (3/8")
Stud
Knob - Choke Shaft
Carburetor, Gasoline
Cover, Choke with Heater
Gasket
Anti~Dieseling System {See
3eparate Page for
Components)
Screw, Machine - Flat Head
(3/8~16 x 1-1/4")
Adapter, Carburetor
Begin Spec H
Spec C Thru G
Gasket
Begin Spec H
Spec C Thru G

40
41

42
43
a4
45
46

47

48
49

50
51
52

53

17

PART
NC.

145-0494
145-0467
141-0563
505-0022

502-1030
504-000%
503-0183
503-0832
505-0135

505-0039

505-0101
505-0039

504-0028
505-0060
505-0017

505~0099

503-0183
148-0826
130--0618
502--0103
505-0185
505-0101
504-0119

800:-0009

a850-0040
862-0001
148-0625
800-0069

800-0071

850-005%
148-0603
148-0604
148-0367

505-0098
505-0007

Q1Y
USED

s B NI R R ke et e el et

| RS 1 RN K [T

=B N

ot etk s RO

PART
DESCRIPTION

Plate, Restricting (EX Only)
Spec H Thru L
Spec C Thru G
Kit. Repair - Carburetor
Bushing, Reducer - Hex
{1 NPT x 1/2 NPT)
Connector, Hose {80°)(1/2x3/4)
Cock. Drain {1/8 NPT)
Clamp, Hose
Hose, Rubber - 12"
Nipple, Pipe - Half
{3/8 NPT x 1-1/2"LG) :
Elbow, Pipe - Street, 90 DEG
(3/8 NPT)
Nipple, Pipe {3/8 NPT x 6"LG)
Elbow, Pipe — Street, 90 DEG
(3/8 NPT)
Cock, Drain (3/8 NPT)
Tee, Pipe (3/8 NPT)
Bushing, Reducer -~ Hex
(3/8 NPT x 1/4 NPT)
Nipple, Pipe - Cluse
(1/74 NPT x T/8 "LG)
Clamp, Hose
Vaporizer
Ling, Water
Adapter, Tube to Pipe
Nipple, Half
Nipple, Close (3/8")
Elbow, Pipe ~ Street, 45 DEG
{3/8 NPT) ‘
Screw. Cap - Hex Head
{1/4-29 »x 1-1/2")
Washer, Lock - Spring (1/4") -
Nut, Hex (1/4-20)
Converter — Liguid Gas
Screw, Cap - Hex Head
(7/16-14 x 3/4")
Screw, Cap - Hex Head
{1/16-14 x 1")
washer, Lock - Spring (7/16")
Bracket, Mounting
Brace, Mounting
Switch, Controi ~ Vacuum
{12vDC)
Nipple, Pipe - Close
Bushing, Reducer - Hex

Redistribution or publication of this document

by any means, is strictly prohibited. -.



REF
NOD.

B h

5

PART
NO.

870-0053
150-0096
145-0158
§15-0104

803-0002

145-0165
145-0166
8150134

870-0055
853-000%
526-00438
145-0163
516-0059
526-0006
152-0155
516-00886

qQry
UsED

— e B

Lol 2ol N ]

et RO et S s e s

Anti-Dieseling System - Spec C Only

PART
DESCRIPTION

Nut, Hex [#10-32)

Stud

Spring

Screw, Machine - Fillister
Head {#8-32 x 5/16")

Screw, Set - Socket Drive
(#8-32 x 3/16")

Stop

Link

Screw, Machine - Fillister
Head {#B-36 x 3/4")

Nut., Hex (#8-36)

Washer, Lock - ET (#8)

Washer, Flat (#8)

Arm

Pin, Roll

Washer. Flat (#12)

Swivel

Pin, Roll

18

REF
NG.

17
i8
19
20
21
22
23
24

PART
NG.

145-0164
309-0132
308-0155
309-0133
860-0008
850~-0025
8560002
812-0079

309-0131
307-0259
145-0182
154-2801
870-0053
850-0030
413-0118

304-0015
304-0045

Q1Y
USED

- - N e

2 R e b

)

PART
DESCRIPTION

txtension - Plunger

Cam - Switch

Switch, Micro

Actuator, Switch

Nut, Hex {#8-32) _

Washer, Lock - Soring (#3)

Washer, Lock - EIT (#8)

Screw, Machine — Round Head
[#8-32 x 1/2") :

Bracket, Mounting

Solenoid - 12 VDC

Bracket, Mounting

Gasket

Nut, Hex (#10-32)

Washer, Lock - Spring (#10}

Screw. Machine ~ Round Heac
{#10-32 x 4--1/2")

Washer, Centering

Resistor

Redistribution or publication of this document
by any means, is strictly prohibited.



Anti-Dieseling System - Spec D and E

REF  PART (V1 4 PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
L 870 0053 2 Nut . Hex (#10-32) 10 526-0048 1 Washer. Flat (#8)
2 150-00%6 i Stud 11 145-0¢163 1 Arm
3 1450158 1 Soring i2 860-0008 4 Nut. Hex (#8-32)
4 803-0002 2 Screw. 3Set - Socket Drive i3 850-0023 4 Wasner, LLock - Spring (#8)
(#8-32 x 3/16") 14  856-0002 1 Washer., Lock ~ £IT (#8)
5 145-0165 2 Stoo _ 15 812-007% 4 Screw. Machine - Round lieag
6 145-0166 i Link {#8-32 x 1/2")
7 815-0134 i Screw. Machine - Filjister i6 307-1093 1 Soienoid - i2 VDO
Head {#8-36 x 3/4") 1T 135-0422 H Bracket. Mounting
8 870-0055 1 Nut, Hex {#8-36) 18 154-280% 2 Gasket ’
9

853-0005 -~ i wWasher. lLock - LT (¥8)

| . Redistribution or bublication of this‘docume_nt
i . ‘! by any means, is strictly prohibited. L



REF
NO.

w B R

o~

1i
12
13
14
i5

PART
NO.

8§70-0053
150-0096
145-0158

815-0104

8030002

1450165
145-0421
815-0134

870-0055
B853-0005
526-0048
145-0163
516-0059
52600086
152-0155

QTY
USED

[y O U gy X

Bt gt et b e s e

Anti-Dieseling System - Begin Spec F

PART
DESCRIPTION

Nut. Hex (#10-32)

Stud

Spring

Screw, Machine - Fillister
Head (#8-32 x 5/16"})

Screw, Set - Socket Drive
[#B8-32 x 3/16")

Stob

Link

Screw. Machine - Fillister
Head {#8-36 x 3/4")

Nut, Hex (#8-36)}

Washer. Lock - ET (#8)

Washer, Flat (#8)

Arm

Pin, Cotter

Washer. Flat {#12)

Swivel

20

REF
NO.

16
17
i8
19
20
21
22

23
24
25

26
27
28
29
30

PART
NO.

115-0025
850-0040
307-1330
860-0008
850-0025
856-0002
812-0072

862-0001
850-0040
800-0003

307-1356
307-1323
3071327
145-0422
154-2801

A% IS N W]

LSRRl

PART
DESCRIPTION

Nut, Hex {1/4-28B) ‘

Washer, Lock - Spring (1/4")

Extension. Plunger

Nut. Hex (#8-32)

Washer, Lock - Spring (#8)

Washer. Lock - EIT (#8)

Screw, Machine - Round Head
(#8-32 x 1/2"}

Nut, Hex (1/4-20)

Washer, lock - Spring (1/4")

Screw, Cap - Hex Head
(1/4-20 x 1/2")

Solenoid -~ 12 VDO

Bracket, Mountina

Shield, Solenoid

Bracket., Mounting

Gasket, Carburetor

Redistribution or publication of this document
by any means, is strictly prohibited.



a&n

PART
NG.

307-0312
5G5-0132
505-0102
148-0637
505-0021
505-0100
104-0091

854-0020
520-0311

- 148-0643

145-0120
814-0200

148-0774
148-0593

Liquid Gas Vapor or Natural Gas Fuel System

USED

— [ Pt

B RO RS RO RO

PART
DESCRIPTION

Valve., Solenoid — 12 VOG
{3/4 NPT)
Eibow. Pipe - 90 DEG
{3/4 NPT)
Mipple. Pipe ~ Close
(374 NPT x 1-3/8"LG)
Requlator, Pressure -
Gas Vapor (3/4 NPT}
Bushing, Reducer — Hex
{3/4 NPT x 1/2 NPT}
Nipple, Pipe - Close
(1/2 NPT x 1-1/8"LG)
Nut, Hex (3/8-24})
Washer, Lock - Spring {3/8")
Stud
Carburetor. Gas Vapor
Gasket
Screw. Macihine - Flat tead
{3/8-16 .x 1-1/4")
Adapter, Carburetor
Begin Spec H
Soec C Thru G

Liouid

21

REF
NO.

14

15

16

i7
18
18

ad
£

21
22

23

PART
NO.

148-0775
154-2801

145~0494
145-0467
800-0025

850-0045
149-0638

1490736
148-0597

150-0638
1150025
850-0040

QTY
USED

2
2

[l ] [

o

[

PART
DESCRIPTION

Gasket
Begin Spec h
Soec G Thru &
Plate, Restricting (EK Only|
Spec # Thru L
Spec C Thru G
Screw, Cap - Hex Head
{5/16-18 »x 5/8")
Washer, Lock -~ Spring (5/16")
Cover - Fuel Pump
Mount. ing Hole
Gasket
Regulator, Pressure - Naturai
Gas .{3/4 NPT}
Joint, Bati
Nut, Hex (1/4"-28)
Washer, Lock {1/4")

Redistribution or'publication of this document

by any means, is strictly prohibited.



" Liquid Gas Fuel System

..l e
.f_j'\ e
e =
r # A : r ] ‘ Redistribution or publication of this document
O Fe 22 by any means, is strictly prohibited.
- . : .



REF
NC.

[P
N D - o o, R SRANE

[y

i4

PART
NO.

503-0398
5031103
862-00i5
307-0312

505-0021
5050100

104 -0091
B54-0020
520--0311
1480643
145-0120
814-0200

148-0774
i48~0593

148--0775
154-2801

145-0494
145-0467
800-0025

850-0045
149-0638

149-0736
505-0356
148-0604
502-0971

oTY
USED

P e e B

-

M A = RS M R

W = R R e

L /A ]

Co ket N =t

Liquid Gas Fuel System

PART
BESCRIPTION

Clamp, rose
Hose (i“1D x 22.5" Long)
Nut. Hex {5/16-18)
Valve. Soienoid - 12 VOC
i3/4 NP}
Bushing. Reaucer - Hex
{3/4 NPT x 1/2 NPT)
Nionie, Pipe - Close
{1/2 NPT x 1-1/8"LG)
Nut, Hex {3/8-24)
Washer, iock - Spring (3/8")
Stud
Carburetor, Gas Vapor
Gasket
Screw, Machine - Flat Head
{3/8-16 x 1--1/4"}
Adapter. Carburetor
Begin Spec H
Spec C Tnru G
Gasket
B8egin Spec H
Spec C Thru G
Plate. Restricting {EK Oniy!}
Sovec 6 Thru L
Spec C Thru G
Serew. Cap - Hex riead
{(5/16-18 x 5/38")
Washer, Lock - Soring {5/16")
Caver - ruei Pump
Mounting Hole
Gasker, Fuei Pump
Elbow. ipe - 90 DEG (3/4 x 1"}
Brace, Mounting
Connector, tose (1"ID Hose)

3

REF
NO.

23
24
23
26

27

PART
NO.

504-0005
503-¢1is83
503-0833
5050135

505-0039

205-0125
505-0004
504 -0028
S05- 0060
5056-0017

505-0099

505-0101
503-0833
1300678
502-0103
505-0028
502-0943
148-0603
800-0009

850-0040
862-0001
148-0625
800-0069

800-0071

8500055
505-0287

QrY
USED

el VIS Lo bt R O b

ho

L e e  E TL

e

[uy

—

PART
DESCRIPTION

Cock. Drain (1/8 NPT)
Clamp. Hose
tose [(5/8"1D x 227}
Nipple, Pipe - hHalf
(3/8 NPT x 1-1/2".G)
Elbow, Pipa - 90 Degrees
{3/8 NPT
Nipple {3/8 NPT x 6%)
Nipple, Close {1" NPT)
Cock, Drain (3/8 NPT}
Tee, Pipe [3/8 NPT}
Bushing. Reducer — Hex
(3/8 NPT x 1/4 NPT}
Nipnle, Pipec - Close
(1/4 NPT x 7/8 "LG)
Nipplie, Close {3/8 NPT}
Hose {5/8"1ID0 x 24°)
Line, Water
Adapter. Tube to Pipe
Coupling, Pipe (3/8 NPT)
Connector, Hose {5/8"1D Hose)
Bracket., Mounting
Screw, Cap — Hdex Heac
{1/4-20 x 1-1/2")
Washer, Lock ~ Soring {(1/4°)
Nut. dex {1/4-20)
Converter, Liguid Gas
Screw, Cap - Hex licad
{7/16-14 x 3/4")
Screw, Cap ~ Hex Head
(7/16-14 x 1")
Washer, .Lock - Soring {1/16%)
Elbow, Street -~ 45" [3/4")

Redistribution or publication of this document
by any means, is strictly prohibited.



Automatic Changeover Ligquid Gas and Natural Gas Fue) 11:‘»y's‘te!n'

J _ ' Redistribution or publication .of this document
- 2‘ o by any means, ‘is strictly prohibited. -



Automatic Changeover Liquid Gas and Natural Gas Fuel Systes

REF  PARY Qry | PART REF  PART Qry PART

N, NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
’ 1 148-0627 1 Switch, Pressure - 12 VDC 23 148-0643 1 Carburetor, Gas Vapor
2 505-0099 1 Mipple, Pipe - Close 24  145-0120 2 Gasket
{1/4 NPT x 7/8"LG) 25 814-0200 2 Screw, Machine — Flat Head
3 505-0020 1 Bushing, Reducer -~ Hex {3/8-16 x 1-1/4").
(3/4 NPT x 1/4 NPT) 26 Adapter, Carburetor
4 505-0007 1 Bushing, Reducer - Hex 148-0774 1 Begin Spec H
5 Nipple, Pipe — Close 148-0593 1 Spec € Thru G
(3/4 NPT x 1-3/8"LG) 27 Gasket
505-0102 9 Use with Electronic Governor 148-07175 2 Begin Spec H
505-0102 8 Use with Mechanical Governor 154-2801 2 Spec C Thru G .
] Elbow, Pipe - 90 DEG 28 Plate, Restricting (EK Only)
(3/4 NPT} 145-0494 1 Spec H Thru L
505-0132 3 ‘Use with Electronic Governor 145-0467 1 Spec C Thru G
505-0132 2 tUse with Mechanical Governor 29 BOO-0007 2 Screw, Cap -~ Hex Head
7 307-0312 2 valve, Solenoid - 12 vDC . (1/4-20 x 1) .
(3/4 NPT) 30 850-0040 2 Washer, Lock — Spring (1[4")
B 148-0637 i Regulator, Pressure - Liguid 31 862-0001 2 Nut, Hex (1/4 20)
Gas Vapor (3/4 NPT) 32 331-0101 1 Hanger, Pipe (Use With
9 148-0597 1 Regulator, Pressure - Natural Mechanical Governor)
Gas (3/4 NP1) 32 148-0673 1 Bracket, Suppori (Use With
10 502-09T1 2 Connector, Hose — Begin Spec R Mechanical Governor)
11 508-0008B 1 Grommet, Rubber 34 B800-0025 2 Screw, Cap - Hex Head
12 505-0356 1 Elbow, Pipe - Reducing, {5/16-18 x 5/8")
90 DEG (1 NPT x 3/4 NPT) 35 850-0045 2 Washer. Lock - Spring {5/16")
13 505-0004 i Nipple, Pipe - Close 36 149-0638 1 Cover - Fuel Pump
(1 NPT x 1-1/2"LG) Mount ing Hole
i4 148-0626 1 Valve, Control 37 149-0736 1 Gasket _
‘ {1 NPT) 38 148-0367 1 Switch, Contirol - Vacuum
15 505-0129 1 Bushing, Reducer - Hex {12 vDC} :
{1 NPT x 3/4 NPT) 39 505-0098 1 Nipple, Pipe - Close
17 505-0166 2 Tee, Pipe (3/4 NPT) 40 505-0029 1 Coupling, Pipe (3/4 NPT)
18 505-0021 1 Bushing, Reducer - Hex Begin Spec R
: {3/4 NPT x 1/2 NPT) 41 503-0008 1 Grommet., Rubber
19 505-0100 1 Nipple, Pipe — Close 42 148-0994 1 Brace (Use With Eiectrontc
{1/2 NPT x 1~1/8"LG) Governor)
20 104-0091 2 Nut, Hex (3/8-24) 43 155-1015 1 Clamp, Muffler (Use With
21 854-0020 2 washer, Lock - Spring (3/8") Electronic Governar)
22 520-0311 2 Stud

£ ol T - : . ' Redistribution or publication of this doqul'rﬁfen'f
< l ! ) ' - : - by any means, is strictly pro_h\bited.' o



Liquid Gas and Natural Gas Fuel System

Redistribution 'or-.pub'lic,ation of this docume,rit
by-any mearis, is strictly proh\bited._ .



REF

T =3

21

27

23

24
25

26
27

28

PART
NG .

503-0189
503-1163
503-1201
503- 0895
505-0087
505-0129
148-0597
307-0312
505-0102

505-0356
505-0004

504-0083
505-0022
505-0100

104-0091
854 -0020
$20-0311
148-0843
145-0120
814-0200

148-0774
148-0593

148-0775
154-2801

145-0494
145-0467
800-0025

850-0045
145-0638

149-0736
505-0041

505-0004

Qry
USED

ok ek ek ik

= B DD e R RS Ll

AN

P S R = S A Jee e

Liquid Gas and Hatural Gas Fuel System

FPARY
DESCRIPYION

Climp, Hose
Hose
24" Lona
12" Lor
5" Long
Mipple, Pipe ~ Half
(1" NPT x 3"LE)
Bushing, Reducer - Hexn
{1 NPT x 3/4 NPT)
Regulator, Pressure - Naturat
Gas (3/4 NPT)
vailve, Solenoid ~ 12 VDC
(3/4 NPT)
Nipple, Pipe - Close
(3/4 NPT x 1-3/8"LG)
E£lbow, Pipe -~ 90 DEG{1"x3/4")
Nipple, Pipe - Close {1"x1.5")
{1 NPT x 3/4 NPT)
Valve, GControl - Three Way
{1 NPT)
Bushing, Reducer - Hex
{1 NPT x 1/2 NPT)
Nipple, Pipe - Close
{1/2 NPT x 1-1/8"LG)
Nut, Hex (3/8-24)
washer, Lock -~ Spring (3/8")
Stud
Carburetor, Gas Vapor
Gasket
Screw, Machine -~ Flat Head
(3/8-16 = 1-1/4")
Adapter, Carburetor
Begin Spec H
Spec C Thru G
Gasket
Begin Spec H
Spec G Thru G
Plate, Restricting (EK Only)
Spec H Thru L
Spec C Thru G
Scraw, Cap - Hex Head
(5/16-18 x 5/8")
Washer, Lock - Spring (5/16")
Cover - Fuel Pump
Mounting Hole
Gasket
Elbow, Pipe - 90 DEG {1 NPT)
(3/4 NPT x 1/2 NPT)
Nipple, Pipe - Close
(1 NPT x 1-1/2"LG)

21

REF
NO.

29

30
31

32
a3
34
35

36

PART
NO.

148-0626

5050086
505-0003

504-0005
503-0183
503-0833
505-0135

505-0119

505-0125
505-0119

504-0028
506-0060
505-0017

505-0099

§03-0032
503-0386
1300678
502-0103
508-0010

505-0017
505~0119
800-0009

850-0040
862-0001
148-0625
800-00869

800-0071

850~-0055
148-0603
146-0604
148-0367

505-0098
506-0007
862-0015
502-0942

QrY
USED

1

P e N Y N ]

b kb

P o

i N Py ro (= b bk ek et N

ol

N = it et et B

PARY
DESCRIPTION

Valve, Control
(1 NPT)
Nipple, Pipe {1 NPT x 2.5"LG}
Elbow, Pipe -~ Street, 90 DEG
(1 NPT)
Cock. Drain (1/8 NPT)
Clamp. Hose
Hose, Rubber ~ 22" Long
Nipple, Pipe ~ Half
{3/8 NPT x 1-1/2"LG)
Elbow, Pipe - Street, 45 DEG
{3/8 NPT)
Mipple, Pipe {3/8 NPT x &"LG)
Elbow, Pipe — Street, 45 DEG
(3/8 NPT)
Cock, Drain {3/8 WPT)
Tee, Pipe {3/8 NPT)
Bushing. Reducer - Hex
(3/8 NPT x 1/4 NPT)
Nipple, Pipe - Close
(1/8 NPT x 7/8 "LG)
Clamp, Hose
Hose, Rubber
Line, Water
Adapter, Tube to Pipe
Nipple, Pipe - Half
(1/4 NPT x 1"LG)
Bushing, Reducer - Hex
(3/8 NPT x 1/4 NPT)
Elbow, Pipe - Street, 45 DEG
{3/8 NPT) ,
Screw, Cap — Hex Head -
(1/4-20 x 1-1/2")
Washer, Lock ~ Spring {1/4")
Nut, Hex (1/4-20)
Converter, Ligquid Gas
Screw, Cap — Hex Head
{7/16-14 x 3/4"}
Screw, Cap - Hex Head
{7/16-14 x 1")
Washer, Lock - Spring (7/16")
Bracket, Mounting
Brace, Mounting
Switch, Contreol - Vacuum
{12 viC) E
Nipple. Pipe - Close
Bushing, Reducer - Hex
Nut, Hex (5/16-18)
Connector, Hose - Barbed

Redistribution or publication of this document

by any means, is strictly prohibited.



REF  PART
NO. NO.

1 812-0075

2 152-0158
3 B00-C005

UsSED
1

Vernier Throttle

PART
DESCRIPTION

Screw, Machine - Round Head
{#8-32 x 1/2")

Swive]

Screw, Cap - Hex Head
{1/4~20 x 3/4")

28

=

PART
No.

850-0040
152-0036
152-0120

- 151-0230

QrY
USED

=t b b )

PART
DESCRIPTION

washer, Lock - Spring (1/4")
Clamp, Cable ‘
Throttle, Vernier

Bracket, Mounting

Redistribution or publication of this document
by any means, is strictly proh\biteq. R




Day Tank

REF  PART Qry PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 159-0859 1 Line, Fuel - Metal Tubing 1¢ 800-0035 2 Scirew, Cap - Hex Head
2 159-0860 1 Line, Fuel — Metal Tubing (1/4-20 x 3/4")
3 502-0003 1 Adapter, Line to Pipe 11 862-0001 2 Mut, Hex (1/4-20)
4 tLine, Fuel - Flexible 12 850-0040 2 Washer, lLock - Spring {1/4)
501-0009 1 59"LG 13 Clamp
501-0010 1 421G 159-0680 1 '~ For One Quart Tank Mount ing
5 502-0002 2 Elbow, Pipe ~ 90 DEG, Brass 1590875 1 Far Twa Quart Tank Mounting
6 159-0708 1 Bushing, Reducer - Hex, 14 Tank, Fuel
Restricting (3/8 NPT x 1590294 1 One Quart
1/8 NPT) 159-0746 1 Two Quart
7 307-0535 1 Valve, Solenoid - 12 VOC 15 800-0071 2 Screw, Cap - Hex Head
8 bL02-00B2 1 Nipple, Pipe - Hex (1/8 NPT) (1/16-14 x 1")
g 505-0057 2 Plug, Pipe - Square Head 16 850-0055 2 Washer, Lock - Spring (?/16“
‘ {1/8 NPT) 17 ‘ Bracket, Mounting :
159-0861 1 For One Quart Tank Mountvng .
159-0876. 1 For Two Quart Tank Mounting '

Redistribution or publication of this do'cu‘me.nt
by any means, is strictly prohibited.”

= - 29



Fuel Tank

15

e il : ' . o 30 ' . T Rédistributi_én or'leinéatioH of-tﬁis‘d_ok;‘urﬁleht
L f by any means, is str:ictly‘__prdh\bitéd-.- o



REF
NO.

1

~3 T Y £ L]

o0

PART
MO,

501-0009
501-0010
504-0007
504-0013
5050057
502-0002
307-0867
502-0082
502-0020

505-0274

E

e i e e = L L

Fuel Tank

PART
DESCRIPTION

Line, Fuel — Flexible
6.6
421L.G
Valve, Control (1/8 NPT}
Without Screen
With Screen
Plug, Pipe - Square Head
{1/8 NPT)
Eilbow, Pipe - Street, 90 DEG
{1/4" Tube x 1/B NPT)
Valve, Solenoid - 12 vOC
Nipple, Pipe - Hex (1/8 NPT)
Eibow, Pipe - Street, 90 DEG
{1/8 NPT)
Plug. Pipe - Socket
Drive {1/8 NPT)

REF
NO.

9
10

11
12

13
14

15
16

1

PART
NO.

504-0004
159-0512

159-0751
812-0158

850-0040
159-0490
159-1025
8210010

1590489

Qry
USED
1
1
1
2
2

O

PART
DESCRIPTION

Valve, Control - Three Way
{(1/8 NPT)
Cap and Indicator, Fuel
{Includes Gasket)
Gasket
Screw, Machine — Round Head
{1/2-20 x 2"}
Washer, tock - Spring {1/4")
Tank, Fuel - 20 GAL (Excludes
Cap) '
Two Fuel Ports
Three Fuel Ports
Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2")
Strap, Mounting

Redistribution or publication of this‘docume:nt

by any means, is strictly prohibited.



System

=0

b4

Redistribution or pub[icatibn of this docuh]ent

by any means, is strictly prohibited. 2

32

11




. REF  PART

NO. NO.

1

& ih e L NS

10
11

81%-0181

1300352
130-0351
801-0024

8500045

130-1238
130-0355
503-0365

503--0490
503-0491
504-0028
B21-0014

Qry
USED

I el - P el

PN

Radiat

PART
DESCRIPTION

Screw, Cap - Hex Head,
Thread Cutting, with
ET Lock Washer
(#10-32 x 1/2"})
Guard, Fan - Right Side
Guard, fan - Left Side
Screw, Cap — Hex Head
(5/16-24 x 1/2")
Washer, Lock - Spring (5/16")
Fan
Regin Spec K
Spec C Thru J
Clamp, Hose
Hose ~ Preformed
Lower
Upper
Cock, Drain (3/8 NPT)
Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")

33

REF
NG .

12
13
14
16
18
19
20
21

22
23
24
25

26

PART
NO.

870-0114
130-0604
130-0449
405-1054
405- 1811
130-2217
$11--0075
814-0079

870-0221
406-0469
406-0471
821-6010

181-2058

PART
DESCRIPTION

Nut, Retainer {5/16-18)
Radiator {Includes Cap}
Cap, Radiator '
flange, Air Duct
Panel, Housing -~ Front
Bracket;,, Mounting
Belt, Drive
Screw, Machine - Flat Head
{#8-32 x 1/2"). '
Nut, Hex With External Tooth
Lock Washer (#8-32)
Strap, Hasp
Latch, Hasp
Screw, lLock Head
{1/4-20 x 1/2")
Guard, Belt

Redistribution or publication of this document
by any means, is strictly prohibited.



. =B
>
o
L ]
G

{7

[ ]

L~

»r

2Th

ne
-]

o

cX

gl ']

—

[= RS

00

o
Q

- ®

ot

win

L

- e

b - A

.0

xze
[ -}
x
i

11

BB

DAL Ty
VRRSRERSARAS

LU A AT LAY 2L gy

0

e iiiddd

Redistribution or-publication of this document

by any means, is strictl_y.proh\bited_.

%



REF
ND.

1
2
3
4
5
5]
7
8
g
Q

PARY
NO .

405-1811
405-1054
130- 1246
130-4245
130-4252
130-4267
136-044%
503~049¢
5030491
120-1236

S
T = g:

Radiator Cooling System

"EK Begin Spec C, EM Begin Spec V"

PART
DESCRIPTION

Panel, Front

Flange. Air Duct

Guard, Belt - Right Side
Guard, Belt - teft Side
Guard, Belt - lLower
Radiator (Includes Cap)
Cap, Radiator

Hose. Radiator - Lower
Hose, Radiator - lipper
Fan

3

REF
NO.

11
12
13
14

15
16
17

PARY
NO.

511-0075
503-0365
504-0028
B15-0181

821-0010
821-0014
870-0114

QrY
USED

OF td o b

o3~

PART
DESCRIPTION

Belt, Drive

Clamp, Hose

Coclk, Drain

Screw, Cap - Hex Head, Thread
Cutting, with ET Lockwasher
(#10-32 x 1/2")

Screw, Lockhead (1/4-20 x 1/2")

Screw, Lockhead (5/16-18 x 1/2")

Nut, Retainer {5/16-1B)

Redistribution or publication of this document
by any means, is strictly prohibited.



Remote Radiator Cooling System

publication of this document

Redistribution or
. by any mean

36

s, is strictly prohibited.,



REF
NO.

fal PG

4
5
6
1

PART
NC.

503-0189
503-1194
503-1194

503-0311
503-0517
503-0491
801-0027

850-0045
104-0091
850-00%0
526-0030
520-0238
504-0003
505-0013

505-0108
505-0019

505-0101

505-0115
505-0172

800-0051
526-0066

154-1335
505-0057

QTY
USED

F-S LS ] [ AN

e ek e N W W W A

Ll ool

(SIS N

Remote Radiator Cooling System

PART
DESCRIPTION

Clamp, Hose
Hose, 1 Foot lLong
Connentor, Hose
(1/2 NPT x 2" Long)
Clamp, Hose
Adapter, Hose
Hose, Praeformed - Upper
Screw, Cap - Hex Head
(5/16-24 x 7/8")
Washer, Lock - Spring (5/16"])
Nut, Hex (3/8-24)
washer, Lock - Spring (3/8")
washer, Flat (3/8")
Stuc
Cock, Drain (1/4 NPT)
Bushing, Reducer - Hex
(1/2 NPT x 1/4 NPT)
Tee, Pipe (1/2 NPT}
Bushing, Reducer - Hex
(1/2 NPT x 3/8 NPT)
Nipple, Pipe - Close
{3/8 NPT x 1"LG)
Elbow, Pipe — 90° (2 NPT)
Nipple, Pipe - Close
(2 NPT x 2"LG)
Screw, Cap - Hex Head
(3/8-16 x 1-1/4")
Washer, Flat (3/8")
Flange., Manifold - Exhaust
Plug, Pipe - Square Head
{1/8 NPT)

REF
NO .

24

31

PART
NO.

505-6271
154-2345

862-0003
850-0050
520-0564
802-0072

850-0050

145-0120
154-1296
154-1297
154-1298
154-1299
503-0365
503-0490
800-0069

850-0055
130-4099
800-0046

130-2937
130-4264
800-0052

895-0296-01

QrY
USED

1
1

13
13

ik b b 0 =AY B Pt P e ped et ek et ek )

PART
DESCRIPTION

Nipple, Pipe {1/4 NPT x
3~-1/2"LG}

Manifold, Liguid Cooled
{Includes Parts Marked *)

*Nut, Hex (3/8-24)

*Washer. Lock - Spring {(3/8B")

*Stud

*Screw, Cap - Socket Head
{3/8-16 x 1")

*Washer, Lock - Spring {3/8")

*Adapter, Carburetor Mounting

*Gasket. Carburetor

*Gasket, Rear Manifold

*Gasket, Center Manifold

*Gasket, Front Manifold

*Gasket, Manifold End

Clamp, Hose

Hose, Preformed - Lowar

Screw, Cap - Hex Head
{7/16-14 x 3/4"}

Washer, Lock ~ Spring {7/16")

Guard, Belt

Screw, Cap - Hex Head
{3/8-16 x 1/2")

Guard, Belt

Guard, Belt

Screw, Cap - Hex Head
{3/8-16 x 1-1/2")

Tubing, Glass Fiber(Not Shown)

Redistribution or publication of this document

by any means, is strictly prohibited.



City Water Cooling System

; i 3 38 - Redistribution or publicétion of this document
1 by any means, is strictly prohibited.



P

REF
NO.

X -1 &5 O £ Py =

. gk
W ro — O i}

T
O

—t
<

PART
NO.

503- 0365
503-0826
503-018%9
503-0461
502--1031

503-0032
503-0586
505-0010
505-0020

504-0003
505-0018

505-0018
505-0100

110-0576
505-0050

3070833

QYY
USED

Y = O WA R e

MR e s

yb

City Water Conling System

PART
DESCRIPTION

Clamp, Hose

Hoge

Clamp, Hose

Hose

Nipple, Pipe - Half
(1/2 NPT x 2" Long)

Clamp, Hose

Hose

Nipple. Pipe - Half
{1/2 NPT x 1-1/2"LG)

Bushing, Reducer - Hex
{3/4 NPT x 1/4 NPT)

Cock, Drain {1/4 NPT)

Bushing, Reducer - Hex
{1/2 NPT x 1/4 NPT)

Tee, Pipe (1/2 NPT)

Nipple, Pipe ~ Close
(1/2 NPT x 1-1/B"LG)

Adapter, Hose - Hex

Elbow, Street - 90 DEG
(1/2 NPT)

Valve, Sotlenoid - 12 YOC

(1/2 NPT)

REF  PART Qry
NO. NO. USED
17 504-0019 1
18 505-0324 1
19 505-0132 1
20 505-0102 2
21 5050166 1
22 110-1543 1
23 800-~0007 ?
24 B50-0040 2
25 862-06001 2
26 110-0526 I3
27 821-0014 6
28 130-0499 1
29 B00-0069 2
3¢ 850-0055 2
3% 130-4099 1

30

PARY .
DESCRIPTION

Valve, Giobe (1/2 NPT)
Nipple, Pipe - Half
(374 NPT x 2"LG)
Elbow, Pipe - 90 DEG
{3/4 NPT)
Nipple, Pipe - Close’
(3/4 NPT x 1-3/B"LG)
Tee, Pipe (3/4 NPT)
Adapter, Hose - Hex .
Screw, Cap - Haex Head
(1/4-20 x 1)
Washer, Lock - Spring
(1/413)
Nut, Hex {1/4-20) '
Bracket and Nipple Assembly
Screw, Self-locking - Hex
Washer Head {5/16-18 x 5/8")
Plate, Mounting
Screw, Cap — Hex Haad
(7/16-14 x 3/4")
Washer, Lock - Spring
(1/16")
Guard, Belt

- Redistribution. or publication of this document

by any means, is strictly prohibited.



Non-Regulated Citylwater and Wet Manifold Cooling System

a2 " oq

, il Redistribution or publication of this document
L 40 by any means, is strictly prohibited.




Non-Regulated City Water and Wet Manifold Cooling System

REF  PART QrY PART ‘ REF  PART Q1Y PART
ND. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
D 1 503-0032 2 Clamp, Hose 32 505--0056 1 Plug, Pipe ~ Square Head
2 503-0084 1 Hose {1/2 NPT}
3 503--0385 4 Clamp, Hose 33 505-0175 1 Eibow, Pipe — 90 DEG
4 503-0B26 1 Hose {2 NPT)
5 503-0826 1 Hose 34 505-0172 1 Nipple, Pipe ~ Close
6 503-D183 4 Clamp, Hose (2 NPT x 2“LG)
T 503-1196 1 Hose, 5 Feet Long 35 800-0051 4 Screw, Cap — Hex Head
B 503-0200 1 Hose - 3 Feet Long (3/8-16 x 1-1/4")
9 502-1031 4 Nipple, Pipe - Half 36 526-0066 4 Washer, Flat {3/8")
{1/2 NPT x 2" Long) 37 154-1335 1 Flange, Exhaust - Manifold
10 505-0050 z Elbow, Street - 90 DEG 38  154-234% i Manifold, Liquid Coolted
{1/2 NPT) {Includes Parts Marked *)
11 505-0100 2 Nipple, Pipe - Close 39 862-0003 13 *Nut, Hex (3/8-2a) '
{1/2 NPT x 1-1/8"LG) 40 850-0050 13 *Washer, Lock - Spring {3/8")
12 307-0833 1 Valve, Solenoid - 12 VIC 41 520-0564 13 *Stud
(1/2 NPT) 42 802-0072 2 *Screw, Cap - Socket Head
13 504-0019 1 Valve, Globe {1/2 NPT) (3/8-16 x 1") :
14 504-0003 1 Cock,. Drain {1/4 NPT) 43 850~0050 2  ‘*Washer, Lock - Spring (3/8")
15 505-0018 1 Bushing, Reducer - Hex 44 1  *Adapter, Carburetor Mounting
{1/2 HPT x 1/4 NPT) 45 145-0120 1  *Gasket, Carburetor
16 505-0108 2 Tee, Pipe {1/2 NPT) 46 154-1296 1  *Gasket, Rear Manifold
17 110-0576 1 Adapter., Hose - Hex 47 154-1297 1  *Gasket. Center Manifold
1la 505-0324 1 Nipple, Pipe - Half 48 154-1298 1 *Gasket, Front Manifold
(3/4 NPT x 2"LG) 49 154-1299 1 *Gasket, Manifold End
19 505-0132 1 Elbow, Pipe - 90 DEG 50 148-0274 1 Bracket
(3/4 NPT) 51 800-0007 2 Screw, Cap - Hax Head
20 505-0166 1 Tee, Pipe (3/4 NPT) {1/4-20 x 1"}
21 505-0102 2 Nipple, Pipe - Close 52 850-0040 2 Washer, Lock - Spring
(3/4 NPT x 1-3/8"LG) {1/4")
22 110-1543 1 Adapter, Hose - Hex 53 862~0001 2 Nut, Hex (1/4-20)
23 505-0010 2 Nipple, Pipe - Half 54 110-0526 1 Bracket and Nipple Assembly
{(1/4 NPT x 1°LG) 55 821-0014 6 Screw, Self-locking - Hex
24 505-0020 1 Bushing, Reducer - Hex Washer Head {5/16-1B x 5/8")
(3/4 NPT x 1/4 NPT} 56 130-0499 1 Plate, Mounting
25 505-0038 1 Elbow, Pipe - 90 DEG 57 800-0069 2 Screw, Cap - Hex Head
(1/4 NPT) {7/16"14 X 3/4")
26 505-0099 1 Nipple, Pipe - Close 58 850-0055 2 Washer, Lock — Spring
(1/4 NPT x 7/8"LG) (1/18")
27 104-0091 3 Nut, Hex (3/8-24) 59 130-4099 1  Guard, Belt
28 850-0050 3 Washer, Lock - Spring (3/8"} 60 800-2052 1 Screw, Cap - Hex Head
29 526-0030 3 Washer, Flat (3/8") (3/8-16 x 1-1/2")
30 520-0238 2 Stud
31 5050271 1 Nipple, Pipe {1/4 NPT x * — Parts Included with Manifold.
3-1/2"LG)
41 Redistribution or publication of this document

by any means, is strictly prohibited.



Regulated City Water and Wet Manifold cboling System

, il Redistribution or publication of this document
L 42 by any means, is strictly prohibited.



Regulated City Water and Wet Manifold Cooling System

3-1/2"LG)

43

REF  PARY QTY PART REF PARTY QrY PART
’ NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 503 03656 4 Clamp. Hose 3t 505-0056 1 Pilug, Pipe — Squat = Head
2 503-0826 2 Hose {1/2 NPT)
3 503 0182 4 Clamp. Hose 36 505-017& 1 Elbew, Pipe ~ 90 DEG
4 503-1196 1 Hose, 5 Feet Long {2 NPT)
5 503-1194 1 Hose. 1 foot Long 37 505-0172 1 Nippie, Pipe ~ Close
6 502-1031 4 Nipple, Pipe - Haif (2 ®PT x 2"LG)
(1/2 NPT x 2" iong) 38 BO0-0051 4 Screw, Cap ~— Hex Head
T 5050040 2 Elbow, Pipe - 90 DEC (3/8-16 x 1-1/4")
(1/2 NPY) 39 526-00686 4 Washer., Flat {3/8")
8 505-0100 4 Nipple, Pipe - Close 40 154-1335 3 Fiange, txhaust - Manifold
{1/2 NPT x 1-1/8"LG) 41 154-2345 ! Manifold, Liquid Cooled
g 505-0190 1 Elbow, Pioe - 45 DEG (includes Parts Marked *)
(1/2 NPT) 42  B62-0003 13 *Nut. Hex {3/8-2a)
0 504-0003 i Cock, Drain {1/4 NPT) 43 850-0050 13- *wWasher, Lock - Spring (3/8")
11 5050018 i Bushing. Reducer - iex 44 520-0564 13 *5tud
{1/2 NPT x 1/4 NPT) 45 802-0072 2 *Screw. Cap - Socket Head
12 505-0108 1 Tee, Pipe (1/2 NPT) {3/8-16 x 1"}
13 110-0576 i Adapter, Hose - Hex 46 850-0050 2  *Washer, iock - Spring (3/3“}
14 307-0833 1 Valve. Soienoid — 12 VDC 1 *Adapter, Carburetor Mounting
(1/2 NPT} 47 145-0120 1 *Gasket, Carburetor
i& 5N5-0021 2 Bushing, Reducer - Hex 48 154--1296 1  *Gasket, Rear Manifold
(3/4 NPT x 1/2 NPT) 49 154-1297 1 *Gasker. Center Manifold
16 309-0241 1 Valive, Regulating - 50 154-1298 1  *Gasket, Front Manifold
Temperature 51 154-1299 1 *Gasket, Manifold End
17 5056- 0324 1 Nippie, Pipe — Half 52 1i4B-0274 1 Bracket
{3/4 NPT x 2"LG) 53 800-0007 2 Screw, Cap - Hox Head
18 505-0051 Elbow, Pipe - 950 DEG (1/4-20 x 1)
{3/4 NPT) 54 850-0040 2 Washer, Lock. - Spring
19 505-0102 i Nipple, Pipe - Close (i/74")
. {3/4 NPT x 1-3/8"LG) 5b  862-0001 2 Mut, Hex (1/4-20)
20 505-0289 2 Bushing. Reducer — Hex 56 110-0526 1 Bracket and Nipple Assembly
(1-1/2 NPT x 3/4 NPT) 57T 821-0014 [ Scrow, Self-locking - Hex
21 800-0005 1 Screw, Cap - Hex Head : Washer Head {5/16-18 x 5/8")
(1/4-20 x 3/4") 58 130-0499 1 Plate, Mounting
22 850-0040 1 Washer, Lock - Spring (1/4") 59 800-0069 2 Screw, Cap — Hex Head
23 862-0001 1 Nut, Hex (1/4-20) {(1/16-14 x 3/4%)
24 130- 0757 1 Bracket, Support - Pipe 60 B850-0055 2 Washer, Lock - Spring
25 130-0522 1 Clamp, Loop (7/16")
26 5050032 i Coupling, Pipe (1-1/2 NPT} 61 130-4099 1 Guard, Belt
27T 505-0642 1 Nipple, Pipe {1-1/2 NPT x 62 812-0079 1 Screw, Machine - Round Head
2-1/2"16) (#8-32 x 1/2")
28 505-0217 1 Tea, Pipe (1-1/2 NPT) 63 850-0025 1 Washer, Lock - Spring (#8)
29 505-0385 1 Nipple, Pipe — Half 84 860-0008 1 Nut, Hex (#8-32)
(1-1/2 NPT x 2°LG) 65 332-0050 1 Clamp, Loop
30 104-0091 3 Nut, Hex (3/8-24) 66 800-0052 1 Screw, Cap - Hex Head
31 850-0050 3 Washer, Lock - Spring (3/8") (3/8~-16 x 1-1/2")
3% 526-G030 3 Washer. Flat (3/8%) * - parts Included with Manifold.
33 520-0238 2 Stud
34 505-0271 1 Nipple. Pipe (1/4 NPT x

Redistribution or publication of this document

by any means, is strictly prohibited.



City Water and Heat Exchanger COOIing System

, & Redistribution or publication of this document
L 44 by any'means, is strictly prohibited. -




REF
NO.

0o -5 D N B o) b

fory
o

[
M3 e

fuy
[ 1]

PART
NG,

503~0365
503- 0491
503-0490
505 0444

504 -0003
5050426

505-0317
505-0642

505-0462

5040019
505-0100

307--0833
505-0100
505-0021
309-u241
505-0102
5050621
505-0130

Qry
USED

- s P

Lol ol

AP

City Water and Heat Exchanger Cooling System

PART
DESGRIPTION

Clamp, Hose

Hose - Preformed

Hose - Preformed

Nipple, Pipe - Half
{1-1/2 NPT x 2-1/4"LG)

Cock, Drain {1/4 NPT)

Bushing, Reducer - Hex
{1-1/2 NPT x 1/4 NPT)

Tee, Pipe {1-1/2 NPT)

Nipple, Pipe - Half
(1-1/2 NPT x 4"LG}

Elbow, Pipe - Street, 90 DEG
(1-1/2 NPT)

Valve, Globe (1/2 NPT)

Nipple, Pipe ~ Close
(1/2 NPT x 1-1/8"LG)

Valve, Solenoid - 12 VDC
(1/2 NPT)

Nipple, Pipe — Close
{1/2 NPT x 1-1/8"LG)

Bushing, Reducer - Hex
(3/8 NPT x 1/2 NPT)

valve, Regulating -
Yemperature

Nipple., Pipe - Close
(3/4 NPT x 1-3/8"LG)

Elbow, Pipe - Street, 45 DEG
(3/4 NPT)

Plug, Pipe - Square Head
{3/4 NPT)

REF
NO.

20
21

22
23

PARTY
NC.

130-1340
505-0140

505-0129
800-3004

850-0040
862-0001
130-90802
130-0796 -
130-0661
B800-0026

8500045
862-0015
130-0819
130-0828
130-0805

800-0069

850-0055
130-4099
504-0005

504-0028
505-0098
505-0184
895-0296-01

QrY
USED

1
1

F

[ad ]

bt b DD [T e R

PART
DESGRIPTIUN

Pencil, Zinc

Plug, Pipe - Square Head
{1 NPT} :

Bushing, Reducer - Hex
(1 NPT x 3/4 NPT)

Screw, Cap - Hex Head
(1/4-20 x 5/8")

washer, Lock - Soring {1/4%)

Nut, Hex (1/4-20)

Strap, Retaining

Exchanger, Heat (Includes Cap)

Cap. Radiator ‘

Screw, Cap — Hex head
(5/16 18 x 3/4")

Washer, Lock - Spring (5/16“)

Nut, Hex {5/16-18)

Bracket, Mounting

Plate, Mounting - Housed Set.

Plate, Mounting - Unhoused
Set

Screw, Cap - Hex Head
(1/16-14 x 3/4")

Washer, Lotk - Spring (7/16%)

Guard, Belt

Cock, Drain (1/8 NPT) Begin
Spec R {Not Illustrated)

Cock, Drain {1/4 NPT}

Nipple, Close {1/4 KPT)

Tee, Pipe (1/4 NPT)

Tubing, Glass Fiber(Not Shown)i

Redistribution or publication of this document

by any means, is strictly prohibited.



City Water and Standpipe Cooling System

: B

45 Redistribution or publication of this d.ocument
by any means, is strictly prohibited.



REF
NO.

1
2

-9

L] 0o ~3 & (N

io

il
i2

13
14

15
16

i7

18
19

PART
NO.

503~ 0365
503-0490
503--0491
505%- 0385
505-0183
5050258
503--0189
503-04317
502~1031
307-0833
505-0100

504-0019
505-0040

505-0100
5056-0949

504-0028
505-0019

505-0108
505-0002
5056-0021

QFY
USED

-

et

A b=t B3 b

-

City Water and Standpipe Cooling Systen

PART
DESCRIPTION

Clamp. Hose

Hose - Preformed
Lower
Upper

Nipple, Pipe - Half
{1~1/2 NPT x 2"LG)

E Tbow,
{(1-1/2 NPT x 1/1/4 NPT)

Pipe - 50 DEG. Reducing

Nipple, Pipe (1-1/4 NPT x 3"LB)

Glamp, liose

Hose

Nipple, Pipe - Half
(1/2 NPT x 2" Long)

Vaive, Solenoid - 12 VOC
(1/2 NPT)

Nipple, Pipe - Close
(1/2 NPT x 1-1/B"LG)

valve, Globe (1/2 NPT}

Elbow, Pipe -~ 90 DEG
(1/2 NPT)

Nipple, Pipe - Close
{1/2 NPT x 1-1/8"1LG}

Plug, Pipe - Socket Head
{1-1/4 NPT}

Cock, Drain {3/8 NPT)

Bushing. Reducer — Hex
(1/2 NPT x 3/8 NPT)

Tee, Pipe (1/2 NPT)

Nipple, Pipe (1/2 NPT x 3"LG)

Bushing. Reducer - Hex
(3/4 NPT x 1/2 KPT)

41

REF
NO.

20
21
22
23
24
25
26

21

PART
NG.

309- 0241
800- 0027
850-0045
862-0015
110-0526
505-0129
505-0140
505-0056
505-0130
504-0028
5056-0028
505-0101

504-0062
800~ 0048

850-0050
130-0659
821-0018

130-0638
800-0069

850-0055
130-4099

QryY
USED

1

M

[l ol a5 ]

A D = P P i et

Lol M)

Washer,
Nut, Hex (5/16-18}

Bracket and Nipple Assembiy
Bushing. Reducer - Hex

PART
DESCRIPTION

Valve, Regulating -

Temperature

Serow, Cap ~ Hex Head

(5/16-18 x 7/8"})
tock - Spring (%/167)

{1 NPT x 3/4 NPT}

Plug, Pipe - Square Head

{1 NPT)

Plug, Pipe - Square Heacd

(1/2 NPT)

Plug. Pipe - Square Head

(3/4 NPT)

Cock, Drain (3/8 NPT)
Coupling, Pipe (3/8 NPT)
Nipple, Pipe - Close

(3/8 NPT x 1"LG)

Valve, Relief - Vacuum
Screw. Cap — Hex Head

{(3/8-16 x 3/4")

Washer. Lock ~ Spring {3/8")
Standpipe
Screw, Self-locking -

Hex
Washer Hoad (1/4-20 x 5/8")

Plate, Mounting
Screw, Gap — Hex Head

(7/16-14 x 3/4*)

Washer, Lock — Spring (7116“]
Guard. Belt

) ! .
Redistribution or publication of this document
by any means, is strictly prohibited.



Low Water Level Switch

REF  PART QTY PART REF  PART QTY PART
ND. NO. USED OESCRIPTION NO. NO. USED DESCRIPTION
1 503-0685 4 Clamp, Hose 10 387-0030 2 Diode
2 503-1418 1 Hose, 1/4"x10" 11 821-0015 1 Screw, Self-locking - Hex
3 503-1418 1 Hose, 1/4"x1&" Washer Head {1/4-20 x 3/4")
4 130-2053 2 Tube (1/4"0D x 2"LG}(Copper) 12 870-0212 1 Nut, Self-locking - Hex
6 502-0B01 2 Gonnector, Hose Washer Head {1/4-20)
7 Bushing, Reducer - Hex 13 526-0018 2 washer, Flat {1/4")
5050802 1 1" NPT x 1/4" NPT - 14 821-0014 2 Screw, Self-locking - Hex
Specs C-P Washer Head (5/16-18 x 1/2")
502002904 1 1/2" NPT x 1/4" NPT - 15 870-0113 2 Nut, Retainer {5/16-18)
' ' Begin Spec R 16  405-4659 1 Plate, Mounting
B 870-0212 2 Nut, Self-locking - Hex .
Washer Head (1/4-20} ‘
9 Switch, Level - Water : ‘
193-0329 1 Specs C-P
193-0292 1 Begin Spec R

e _ Redistribution or publicati‘on of this document
. i 48 by any means, is strictly prohibited.



Water Heater

(>
REF  PART QTY PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 812-0076 2 Screw, Machine - Round Head 7 Stud
{#8-32 x 5/16") 520~0446 2 #10-32 x 3/4" :
2 B50-0025 2 Washer, Lock — Spring {#8) For 120 Volt Application
3 Cover, Box 520-0672 2 #10-32 x 1"
333-0013 1 For 120 Volt Application - For 240 Volt Applicatio
333-0056 1 For 240 Volt Application 8 508-0008 2 Grommet
4 870-0053 2 Nut, Hex (#10-32) 9 Box
5 850-0030 2 Washer, Lock - Spring {#10) 333-0012 1 For 120 Volt Application
6 Switch, Thermostatic 333-0057 1 For 240 Volt Applicatio
309-0106 1 120 Volt, 25 Amp, SPST 10 332-0014 2 Terminal :
309-0256 1 120/240 Volt, 25-40 Amp, 11 323-0957 1 Nut, Wire .
DPST 1z 333-01i8 1 Heater, Electrical {Includes

Plug-in Cable)

Redistribution. or publicétion of this document
49 by any means, is strictly prohibited.



WHater Heater

F & } Redistribution or publication of this document
O 50 by any means, is strictly prohibited.




)

REF
NO.

O D Mo s

5
&
7
8
9
0
1

PART
NO .

501-0199
502-0193
505-0763
505-0098

505-0007

503-0183
503-0710
503-0113
505-0135

505-0060
502-0613

502-0942
505-0101
505-0455

331-0027
332-0014
332-0149
332-0807
323-0957
3090304
505-0004

800-0007
862-0001
a50-0040

309-0307
505-0099

333-0142

QrY
USED

e N Y ek - T S Ty

ket

» ek (1 B P PO N Lt

L N -

Water Heater

PART
DESCRIPTION

tine, Fuel - Flexible
Connector, Tube to Pipe
Cross, Pipe (1/8 NPT)
Nipple, Pipe - Close
{1/8 NPT x 3/4"L6)
8ushing, Redcer - Hex
{1/4 NPT x i/B WNPT)
Clamp, Hose
Hose, Rubber §5/8" x 22"iG
Hose, Heater 5/8" x 16"LG
Nipple, Pipe — Half
(3/8 NPT x 1-1/2"1LG)
Tee, Pipe {3/8 NPT)
Adapter, Pipe to Hose
(1/4 NPT)
Elhow, Pipe — 9 DEG
{3/8 NPT) Beaded
Nipple, Pipe - Close
(3/8 NPT x 1"LG)
Bushing, Reducer - Hex
{1 NPT x 3/8 NPT}
Connector, Cable
Terminal, Ring (#10)
Terminal, Ring (#8)
Terminal, Ring (Not Shown)
Nut, Wire
Switch, Thermostatic
Nipple, Pipe - Close
(1 NPT x 1-1/4"LG)
Screw, Cap - Hex Head
(1/4-20 x 1")
Nut., Hex (1/4-20)

wWasher, Lock - Spring (1/4"}

Switch, Pressure
Nipple, Pipe - Close
(1/4 NPT x 7/8"LG)
1970 thru 1982
Support with Tee
1970 Thru 1982

ai

REF
NO.

27

28
29
30

31
32

33

34

35

36
37
38
40

PART
NC.

307-1460
307-1164
821-0016

870-0257
130-1192
504-0003

333-0093
333-0171
333-0162
333-0168

333-0171
333-0178

333-0173
505-0007

502-0054

812-0079

850-0025
333-0224
505-0038

$05-0099
895-0295-01

QTY
USED

o ek b s ey X J e

b b b et

-

PART
DESCRIPTION

Contactor, Electrical
230 VAC, 3 Pole
460 VAC, 3 Pole
Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4")
Nut, Self-Locking - Hex
Washer Head (5/16-18)
Bracket, Mounting
Cock, Drain {1/4 NPT)
Heater, Electrical - 1500 Watt
1 Phase
115 VAC
208 VAC
240 VAC
480 VAC
3 Phase
208 VAC
380 VAC
ABO VAC
Bushing, Reducer - Hex
(174 NPT x 1/8 NPT}
Begin 1983
Eibow, Pipz — Street, 90 DEG
Brass {1/4 NPT)
Begin 1983
Screw, Machine - Round Head
(#8-32 x 1/2")

Begin 1983
Washer, Lock — ET (#8)
Begin 1983
Bracket, Support
Begin 1983

Elbow, Pipe - 90 DEG

Nipple, Pipe - Close 1/4 NPT
Tubing, Fiberglass - 2 Foot
Lengths

Redistribution or publication of this document

by any means, is strictly prohibited.



Water Heater

Redistribution or publication of this document
52 by any means, is strictly prohibited.



)

REF
NO.

i

10
11
12

PART
NO.

812-0076
BS0-0025

333-0013
333-0056
8700053
850-0030

309-0106
309-0256

520-0446
5200672
5080008

333-06012
3330087
503-0189
503-0833
902 -1031

oTY
USED

LS~ ]

NN R -

w%hlﬂl—'

Water Heater

PART
DESCRIPTION

Screw, Machine - Rouna Head
(#5-32 x 5/16")
Washer. rock - Soring (#8)
Cover, Box
Ffor 120 Volt Appiication
for 240 Voit Appiication
Nut. Hox (#10-32}
Washer, vLock - Soring (#10)
Switch., Thermostatic
120 VAC, 25 AMP, SPST
120/250 VAC. 40-25 AMP,
DPsST
Stud
#10-32 x 3/4"
#10-32 x 1
Grommet
Box, Thermostat
For 120 Volt Application
For 240 Volt Application
Clamp, Hose
Hose. Rubber - 24" Long
Nipple, Pipe - Half
{1/2 NPT x 2" Long)

53

REF
NO.

i3
14
i5
i6
117

18

19
20
22
23

24
25

PART
NO.

503-0311
503-0517
205-0190

505-0106
505-0021

3330093
333-0177
333~01T1
333-0162
800-0007

862-0001
850-0040
821-0018
870-0257

130-1192
504-0003

oTY
USED

(SR

B i g ot e

[

PARY
DESCRIPYION

Ciamp, riose
Adanter. hose
Fibow. Pipe - 45 DEG
{(1/2 NPT}
Nipple, Pipe - Close
{1/2 NPT x 1-1/2"}
Bushing, Reducer - Hex
(3/4 NPT x 1/2 NPT)
Heater, Electrical
1500 Watt, 120 VAC, 1 Phase
1500 Watt, 208 VAC, 1 Phase
1500 Watt, 208 VAC, 3 Phase
1500 Watt, 240 VAC I Phasc
Screw, Cap - Hex Head '
(1/4-20 x 1"}
Nut, Hex (1/4-20}
Washer, Lock - Spring (1/4")
Screw, Self-Locking - hex
Washer Head {5/16-18 x 3/1")
Nut, Self-Locking - hex
washer. tlead (5/16-18)
8racket. Mounting
Cock, Drain {1/4 NPT}

Redistribution or publication of this document

by any means, is strictly prohibited.



Chassis

e il 5‘ Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

1

WO -3 0 ih W L]

[
<

b put
W Ay 4=

-t
L

[l
-2

PARY
NG,

402-0338
870-0068

402-0337
402-0010
402-0012
402-0011
4G3-0633
526-0141
801-0080

200-0071
8500055
882-0004
800-0520

402-0030
800-0029

856-0008
850-0045

Qry
USED

[

e I T N i SN -

Chassis

PART
DESCRIPTION

Mount, Vibration
{includes Parts Marked *)

*Wut, Self-locking - Hex
(7/16-20)

*Spacer

*Mount

*Cup, Metal

"Mount

*Spacer

*Waghar, Flat (7/16")

*Screw, Cap - Hex Head
(1/16-20 x 3-1/2%)

Screw, Cap - Hex Head
{(7/16-14 x 1)

Washer, Lock — Spring (7/16")

Nut, Hex {7/16-14)

Screw, Cap - Hex Head
{3/4-10 x 1*)

Mount, Vibration

Screw, Cap - Hex Head
(5/16-18 x 1*)

Washer, Lock - ET/IT {5/16")

Washer, Lock - Spring {5/16%)

REF  PART

18
19
20

21
22
23
24
25
26
27
28
29

30
N

32
n

NO.

362-0015
332-1473
800-0091

8500060
B856-0013
P62-0018
337-0090
865-0007
850-0045
526-0115
520-0663

416-0612
416-0972
821-0029
870-0281

416-0687
4030902

2
Ll [A] L0 b b N A RS R et e b et [k el g:

PART
DESCRIPTION
Nut, Hex (5/16-18)
Lug
Scraw, Cap - Hex Head

(1/2-13 x 1-1/4"LG)
Washer, Lock - Spring (1/2")
Washer, Lock - ET/IT (1/2")
Nut, Hex (1/2-13)
Strap, Elactrical - Ground
Nut, Wing (5/16-18)
Washer, Lock - Spring {5/16")
Washer, Flat (5/16")
Stud
Frame, Holddown - Battery
Used Thru 4-90
Use Beginning 5-90
Screw, Self-locking - Hex
Wacher Head (3/8-16 x 3/4")
Nut. Seif-locking - Hex
Washer Head (3/8-16)
Tray - Battery
Chassis

* - Parts Included with Vibration Mount.

55

Redistribution or publication of this document

by any means, is strictly prohibited.



Set Housing

i il 55 Redistribution or. publication of this document
) by, any means, is strictly prohibited.



REF
NO.

I

=20 4 L3 )

—
e =] & o -3

12

13

id
i
i6

PART
NO.

Wi 0098

850 0030
870-0053
406- 0105
405-1808
821-0014

405- 1814
821-0014

821 0016
870-0113
405--1809
405- 1835
B812--0i49
870-0232
406-0157

4060089
809-0059

QTY

NN

L i

Set Housing

PART
DESCRIPTION

Screw, Machine — Round Head
(#10-32 x 3/8")
Washer. iLock ~ Soring (#10)
Nut. Hex (#10-32)
Clamn., Door
Door. Access {Less Latches)
Screw, Self-locking - Hex
Washer Head [5/16-18 x 1/2"}
Support, Housing - Center
Screw. Seif-locking - Hex
Washer Head {5/16-18 x 1/2"}
Screw, Self-locking — Hex
Washer Head {5/16-18 x 3/4")
Nut, Ciinch (5/16-18)
Panel, Housing - Top
Dry Exhaust Manifold Set
wWet Exhaust Menifolid Set
Screw, Machine - Round Head
{1/4-20 x 9/16")
Nut, Self-locking - Hex
with ET Lock Washer (1/4-20})
flandie. Latch (Includes Keys)
Catch, Latch
Screw, Tapping - Round Head
{1/4 x 1/2")

51

REF
NO.

17
18
19

PART
NO.

870-0108
405-17T1
813-0098

850-C030
4051780
821-0014

405-1812
405-2084
821-0010

403-0895
8000048

850~ 0050
403-0894
814-0079

850-0025
860-0008
4060249
406 0565

Qry
USED

[-- QN - [- LT A

n
& [V ] - ]

et ]
3 00

PART
DESCRIPTION

Nut, Speed {1/4™)
Door, Access - Rear
Screw. Machine -~ Round Head
[#10-32 x 3/8")
Washer., lock - Soring (#10)
Panel. Access - Rear
Screw. Self--locking - Hex
Washer Head [5/16-18 x 1/2")
Panel, Housing - Rear
Spec G-P
Begin Spsc R
Screw, Self-locking — Hex
Washer Head (1/4-20 x 1/2")
Cover
Screw, Cap - Hex Head
{3/8--16 x 3/4")
Washer, lock - Soring (3/8")
Chassis - Rear
Screw. Machine -
{#8-32 x 1/2")
Washer, Lock - Soring (£8)
Nut. Hex (#8-32)
Set. Haso
Kev

flar tHeaq

Redistribution or publication of this document

by any means, is strictly prohibited.



Exhaust Muffler
"EX Spec A,B - EN Spec C-U"

1 B .

."
4 N
"~
\) ~
. v
-
¢ —
~
~.
Y

Redistribution or publication of this document
58 by any means, is strictly prohibited.



Exhaust Muffler
“EK Spec A,B - EM Spec C-U"

REF  PART Qry PART REF  PARY QryY PART
ND. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 313-0105 2 Screw, Machine - Round Head 13 Screw, Cap - Hex Head
{#10-32 = 1"} 800-0028 4 5/16~18 x 1"
2 870-0188 2 Nut, Self-locking — Hex 800-0037 4 §/16-18 x 3" - Begin Spec S
Washer Head {810-32) 14 870-0048 4 Nut, Self-locking - Hex
3 155-1420 1 Shield, Rain f5/16-18)
4 895-0157 1 Strip, Asbestos 15 850-0045 4 wWasher, Lock - Spring {5/16")
5  505-0454 i Union, Pipe (2 NPT} 16 Band, Mounting
6 505-0203 1 Coupling, Pipe (2 NPT) 140-0649 2 Steel Band
7 155-1593 1 Tube, Exhaust - Fiexible (12") 140-1588 2 Stainless Stee!
8 505-0453 1 Elbow, Pipe — 90 DEG (3 NPT) 17 Shield, Heat
9 800-0035 3 Screw, Cap - Hex Head _ 155-0978 1 Painted Aluminum Silicon
(5/16-18 x 2-1/2") 155-1644 1 Stainless Stee!l
10 526-0113 6 Washer, Flat (5/16") 18 155-1430 4 Spacer
11 870-02%7 3 Nut. Self-locking - Hex 19 800-0028 4 Screw, Cap - Hex Head
Washer Head {5/16-18) (5/16-18 x 1"}
12 Muffler, Exhaust 20 155-1634 1 Shield., Rain - Degin Spec S
165-0988 1 Painted with Black Silicon 21 813-030T 2 Screw, RHM {10-32 x 1")
Paint 22 155-0789 2 Bracket, Support
155-1512 1 Stainless Steel 23 870-0054 2 Nut, Lock {10-32%)
53 Redistribution or publication of this document

by any means, is strictly prohibited.



P vy

Muffler
{EX Begin Spec C - EM Begin Spec V}

60

Redistribution or publication of this document
by any means, is strictly prohibited.



Nuffler
(EX Begin Spec C - EM Begin Spec V)

REF  PARY Qry PART REF  PART QTyY PARY
NO.  NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 505-0111 1 Coupling, Reducer (2.00x2.50} 8 505-0203 1 Coupling, Pipe

2 505-Ci03 1 Nipple, Pipe 9 505-0111 1  *Coupling. Reducer (2.00x2.50)
3 155-0899 3 Flange, Companion 10 155-0776-01 1 *Tube Assembly

4 155-0898 1 Gasket, Flange - Companion 11 508-0044 1 *Elbow, Pipe - 90° (2-1/2"NPT)
5 155-0775 1 Tube Assembly 12 Muffler

6 800-0135 4 Screw, Cap - Hex Head 155-2341-08 1 Residential

(5/8-11 x 2.25") 155-2340-08 1 Industrial
T 862-0007 4 Nut, Hex {5/8-11) 155-2342-08 1 Critical

*For- end inlet applications - Use other for side
tniet applications.

I Redistribution or publication of this document
B by any means, is strictly prohibited.




Engine Control - Begin Spec P

Redistribution or publication of this document
62 by any means, is strictly prohibited.



REF
NG

1

L= T 4 B

10

PART
NO.

815-0544

300-2897

300-2901
300-2902
300-2905
300-2855

300-2862

300-2807
300-2809
300-2811
321-0270

321-0231
321-0094

301-8851
821-0004

322-0358-01
322-0359-01
322-0360-01
815-0385

a70-0183

322-0369-01

QrY
USED

24

1

-

P ™ [ RS b b ot

B b et

-

Engine Control - Begin Spec P, Begin Spec A

PART
DESCRIPTION

Screw, Machine - Round Head
With IT Lock Washer
{#6-32 x 1/2")

B8oard - Time Delay,
Start/Stop - 12 VDC AlS

Board - Magnetic Sensor,
Start Disconnect/Over Speed
Sencor Al6

Standard

Precision

Board — Over-Under Voltage
Sensor - 12 VDC Al7

Board - 5 Relay
12 VDG Al3

Board - 7 Relay
12 VDC Als

Board ~ Engine Monitor
12 VDC All

? Light

7 Light

12 Light

Fuse, Cartridge -
20 Amp F1, F2

Fuse, Cartridge -
15 Amp F3

Fuse, Cartridge -
'5 Amp FA, F5

Bracket, Mounting

Screw, Self-locking - Hex
wWasher Head (#10-32 x
5/16")

Madule, Indicator - Fault
12 vDC Al2

2 Light

T Light (Spec S)

12 Light

Screw, Machine -

Round Head, Black
{(#6-32 x 1/2%)

Nut, Self-locking - Hex
with ET Lock Washer
(#6-32)

Lamp, Incandescent -~
1/3 wWatt, 14 VIC

REF
NO.

11
12
13
14

15

16
17
i8
19
20
21

22

29

30

63

PARY
NO.

322-0004

322-0361
517-0131
151-0402

308-0785
308-0892
308-0784

812-0063
301-8257

193-0388
193-0352
193-0351

302-1790
302-1723
302-1641
302-0885
193-0435
302-1873-01
517-0221
332-0052
870-0131

301-9055-01
301-9055-02

338-1817
338-2271

338-1835
338-1836
308-0853

QrY
USED

1

bt

.

[+ o}

[Py b b b b b b B e b et

Pt fk

-k et

PART
DESCRIPTION

Lamp, Incandescent -
14 VOC DS11
Holder, Lamp
Plug. Button
Potent iometer - Speed
Control R11 .
Switch, Push — Reset/Panel
Lamp S11
Through Spec R
Spec 5 :
Switch, Push — Run/Stop/
Remote S12 '
Screw, Round Head - Begin
Spec T (6-32 x 1/2")
Cover - Switch
Mounting Hole
Sender, 011 Temperature
Gauge, Pressure - Qi1 MI1
Gauge, Temperature - Water
M12
Meter
Ampere - DG M13
Ampere - Begin Spec R
Volt - M13 {8-18V) (Spec S)
Meter, Totalizing — Time M14
Gauge, Temperature - 0i] M5
Tachometer, MI16
Plug, Button
Clamp, Loop
Nut, Self-locking - Hex
with ET Lock Washer
{#10-32) '
Door, Control
With 5 Gauge Holes
With 3 Gauge Holes
Harness, Wiring
DC Door Assembly to Engine
Monitor Board
Spec P-R
Begin Spec S
Alarm Relay
8 Wire
5 Wire
Switch, Emergency Stop -
Begin Spec R

Redistribution or publication of this document

by any means, is strictly prohibited.



Engine Control - Spec C Through N -

r il : 4 . Redistribution or publication of this document
f ‘ : 6 ‘ by any means, is strictly prohibited.



Engine Control - Spec C Through N

REF  PART Qry PART REF  PART QlY PART
NO. NO. USED DESCRIPTION . NO. NO. USED DESCRIPTION
. L 327 uooa i ~amp - 12 VDO D811 19 switch, Jogqulc - Seipctor »il
23270549 i iLight. Fane! 308-0138 A Stancard
J 30T 1LIBT 4 Soring - Relav 308-0327 1 i‘enn State
4 307-1058 i Reiay - ilgnition KiZz 20 333-0194-01 e i iasher - 12 VDG 313
o JSU7- 1058 : Reiay - Start visconnect Kli 813-0105 i Screw, Macnine - Hourc hcao
6 307 1038 1 Relay - Run Aiarm K15 {#10-32 »x i}
I 307 J061 H kelay - Start Protection K14 21 301-6053 i 3racket. Mounting
8 318 0374 i Fasrener. Snap-in 22 308-0002 i Switcn, Toggle - &PST 510
9 3oara. Control - Granker 23 BL5-0026 5 Screw. Machine — Truss rieng
12 vOG Al2 (#10-32 x 3/8")
SO0-0133 1 Jtandard 24 §70-0053 i Nut. Hex {#10-32}
300 -07i& i Cycle 25 850-0030 i Washer, Lock - Spring (#iQ)
.0 Board., Monitor - £ngine 26 856-0003 i Washer, Lock -~ £T {#i0)
12 vbG All 27 301-3253 i Bracket, Mounting
3U0-0679 i Standara {1 Light) 28 #Panei. Controi
3000730 i Penn State (1 Light} {Selection Required Comtac:
J00-0681 1 Standard {5 Light) Onan distributor)
L. 3% 1276 2 Piug, Keying 29 3560072 1 Capacitor
w2 Terminai 312-0061 i Screw. Machine - ®ound reaa
{includes Parts Marked *} {#6-32 x 3/8")
871 00lio 2 *Nut, Hex - Brass [#10-32) 853-0003 i Wasner, Locik - &7 (#6)
850-003C H *Washer, Lock - Spring (#i0) 860-0006 1 Nut, Hex (#6-32)}
526-0062 2 ‘Washer, Fiat (#10) 30 356-0070 1 lamp, Capucitor
853-0008 i *Wasner, Lock -~ ET (#10) 812-0063 2 Screw, Machine - Rouna nheac
856 - 0003 i AWasher, Lock - EIT {#10} (#6-32 x 1/2")
815-0203 1 kScrew, Machine - Round 853-0003 2 Washer, Lock - &7 {#86}
ilead, Brass {#10-32 x 7/8") 31 8T70-00583 b Nut, Hex {#i0-32 )
i3 Gauge, Pressure - Qi 32 850-0030 i Washer. wock - Spring (#1060}
i2 vDC Mi1i 33 332-0051 i Ciamp. .ooD
193-0243 1 Begin 1977 34 *Harness. Wiring
1930307 Through 1976 (Seiection Regquired,
14 Gauge., Temperature — Water Contact Onan distrinutor,
i2 vbBC Mml? 35 332-1043 1 sumper. ijerminai
. 193-02445 i Begin 1977 36 Block, Terminai TBl:
i93- 0106 i Tnrough 1976 332 1005 i 20 Place
15 302--1362 1 Meter, Ampere  Mis 3320795 t 1 16 Place
.6 Gauge, Temperature — 01l 37 Jtrip. Marker
12 vDC Mi4 332-1559 i 20 Piace
143--0248 1 Begin 1977 332-121% i 16 Place
183-0187 1 Through 1976 38 332-0537 i Biock, Terminal - 4 Piace 78:
11 302-0149 1 Meter. Tach Ml4 39 332-i239 i Strip, Markcr - A Place
18 Light, Indicator - 14 VOC 40 332-069¢9 1 Block. Terminal - 6 P,ace
322-0107 1 Red - OVERCRANK DSiz2 41 332-1240 1 Strip. Marker - 6 Piace
322-0108 i Red - LO OIL PRESS DSI14 42 323-0762 3 Socker. Reiay {Less Termina.s}
322--0109 1 fed - HI ENG TEMP DSib 332-1280 it Terminrai
322-0110 1 Red - LO ENG TEMP D516 43 323-0764 i Socket. Relav (Less Terminais)
322- 0111 1 Red -~ OVERSPEED DS13 332--1280 B Terminai
3220128 1 Red - FAULT Dsl2 8150392 i Piug, Keying
322-0283 1 Red - SWITCH OFF D517 44 332-1271 i Housing, Terminal
3220136 1 ited - Blank {No tLegend} 332-1269 22 Termina:

* - Five Fauitr Light 338-0535.
# - With Three Gauge Holes and Five Fault Lignt
3031-37267.

Redistribution or publication of this document
by any means, is strictly prohibited.

= 65



Generator Control - 8egin Spec P

Redistribution or publication of this document

o 66 by any means, is strictly prohibited.



REF
NO.

1
i

E I PO

[= B %

0~

il
i

i3

14

PARY
HO.

338 1318
338-2278

338 -1853
812- 0065

302- 0607
332-2723
3220363

302-1148
302-1147
302-1683

502 1684
3021635
302-1724
3Q2-1725
302-1726
302-1727
302-1720

303-0032
320-1121
303-0261

308-0284
308-0882
332-0052
870-0131

406--0334

oty
USED

[

Pt o

— = e

%]

Generator Control - Begin Spec P

PART
DESCRIPTION

Harness., Wirwng -
{ [n¢ ludes Terminal Biock)
Controi with Meters
Control with Meters - Beqgin
{Spe¢ §)

Controi without Meters
Screw, Machine — Round
Head (#6-32 x 5/78")

Biock., Terminai 7181
Strip. Marksc
Liagnt. Indicator -
Dual DS21. Ds22
Meter, Volt M2l
Meter. Ampere M22
0-75/150 Amp - Beain Spec S

- EK
0- 1007200 Amp - Beain
Spec 5 - EM

0-150/300 Amp
0-200/400 Amp
0-250/500 Amp
0-375/750 Amp
0-400/800 Amp
0-500/1000 Amp
Meter ., frequencvy M23
Meter., Wart M24 (See
Separate page for Components)
Knob
Brearer. Circuit CB21
Rheostat R21
Switch. Rotary 521
Beain Spec P
Begin Spec S
Ciamp. Loop
Nut. Self-locking - Hex with
ET Lock Washer {#10-32}
Clip - Fastcner

67

REF
NO.

i5
16

17

19

20
21

22

23
24

25
26

27

28

PART
NO.

406- 0333

301 9054-01
301-9054-02
301--9054-03
821 -0004

307-1987
307-1058
323-0804
815-0544

406-0332

300-2880
815-0544

337-0049
800-0024

856-0008
508-0051
402-0527
800-0045

850-0045

301-8065
8210010

319-0447
B815-0388

oTY
USED

E R N Pkt - ] AN = N (AR N

LR

PART
DESCRIPTION

Stud - Fastener
Door. Controt
With 4 Meter dHoles
With 3 Meter Holes
With No Meter Hoies
Screw. Self-iockina - Hex

Washe: ead {81032 x 5/16%)

Clip - Relav

Relav - 12 VOC K21

Socket. Reiav

Screw. Machine - Rouna Head
IT Lockwshr {(#6-32 x 1/2")

Receptacle. Fastener

Requlator. Yoitace VRZL
Betore Spec §

Screw. Machine - Round Heaa
IT Lockwshr {86-32 x 1/2"}

Strap. Electrical

Screw. Cap - Hex Head
{5/16-18 x 1/2"}

Washer. Lock - EIT [5/16")

Grommet

Mount, Vibration
Screw. Cap - Hex Head

{5/16-18B x 3/8"}

Washer, Lock - Sprina (5/16")

Box. Contro.
Screw, Self-iocking - hex
Washer Heaa (1/4-20 x 1/2'}
Current Transformer
{See Separate Page for
Components)
Bracket . Relay Mount ing -
Beqin Spec R
Screw. Pan Head x Rec
{#6-32 x 1/2%)

Redistribution or publication of this document

by any means, is strictly prohibited.



Generator Control - Spec € Through N

o

"~

= P
-*“‘“ ..

[ 247
o

A N T W
-

Pl

b d

L.~
oo

1

68

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator Control - Spec C Through N

REF  PART Qry PART REF  PART QrY PART
NO. MO USED OESCRIPTION XO. NO. USED DESCRIPTION
1 307-11%57 1 Spring ~ Relay 19 323-0765 1 Sockst, Relay {Less Terminals)
2 307-1061 1 Relay K21 812-0061 2 Screw, Machine - Round Head
3 Heter, Ampere M21 (#6-32 x 3/8")
3020405 1 0-50 Amp 853-0003 2 Washer. Lock - ET (#6)
302-0406 1 0-75 Amp 860-0005 2 Nut. Hex (86-32)
302-0408 1 0-100 Amp 332-1280 1 Terminal
302-0410 1 0-150 Amp 20 301-3244 1 Bracket. Mounting
302-0411 1 0-200 Amp 21 B70-0053 1 Nut, Hex (#10-32)
302-0412 1 0-250 Amp 22 850-0030 1 Washer, Lock - Spring (#10)
302-0413 1 0-300 Amp 23 332-0051 1 Clamp, Loop
302-0605 1 0-400 Amp 24 Block, Terminal TB21
302-0719 1 0-75, 0-150 Amp 332-06017 1 12 Place
302-0720 1 0-100. 0-200 Amp 332-0795 1 16 Place
302-0721 1 0-150. 0-300 Amp 812-0066 2 Screw, Machine - Round Head
302-0722 1 0-200, 0-400 Amp (#6-32 x 3/4")
302-0723 1 0-250, 0-500 Amp 853-0003 2 Washer. Lock - ET (#6)
302-0724 1 0-375, 0-750 Amp 850-0020 2 Washer, Lock - Spring (#&)
4 Meter, Volt M22 25 Strip. Marker
302-0421 1 0-300 VAC 332-1242 1 16 Place
302-0422 1 0-600 VAC 332-1248 1 12 Plece
302-0612 1 0-500 VAC 26 321-0204 2 Fuse, Cartridge - 1/4 Amp
302-0779 1 0-T750 VAC 27 812-0065 4 Screw, Machine - Round Head
30z2-0718 1 0-300, 0-600 VAC (#6-32 x 5/8")
5 Meter, Frequency - Reed 28 B53-00032 4 Washer. Lock - ET {(#6)
M23 29 Regulator, Voltage VR21
302-0213 1 115 VAC, 60 Hertz 332-1264 i | Spec C Only
302-0221 1 230 VAC, 60 Hertz 332-1268 1 Spec D through K (Requires
302-0234 1 115 VAC, 50 Hertz 120 VAC Input Signal)
302-0256 1 230 VAC, S50 Hertz 332-1956 1 Begin Spec J (Requires
6 Meter, Frequency — Pointer 240 VAC Input Signal)
M23 30 . Transformer, Voltage T21
302-0809 1 120 VAC, €60 Hertz 315-0342 1 120 VAC
J02-0810 1 208 VAC, 60 Hertz 3150431 1 240 VAC
302-0811 1 240 VAC, 60 Hertz 812-0061 2 Screw, Machine — Round
1 Meter, Totalizing - Time M24 Head (#6-32 x 3/8")
302-0466 1 60 Hertz 853-0002 2 Washer, lock ~ ET (#6)
302-0469 1 50 Hertz 31 2305-0675 1 Rectifier. Bridge CR21
8 Light, Indicator - 125 VAC 812-0070 .2 Screw, Machine - Round
322-013C 1 Red - UPPER SCALE DS21 Head (#6-32 x 1-1/4")
322-0131 1 Red - LOWER SCALE DS22 850-0020 2 Washer, Lock - Spring (#6)
322-0178 1 Red - Blank (Nn Legend) 32 315-0364 1 Reactor (21
9 320-0307 1 Lock. Handle 812-0061 2 Screw, Machine - Round Head
815-0203 1 Screw, Machine — Round Head (#6-32 x 3/8")
_ {#10-32 x 71/8") 853-0003 2 Washer, Lock ~ ET (#6)
854-0010 1 Washer, lLock - ET (#10) 33 508-0001 1 Grommet
871-0010 1 Nut, Hex (#10-32) 34 406-0332 2 Receptacle, Fastener
10 1 8reaker, Circuit {CB21) 35 B800-0045 4 Screw. Cap - Hex Head
320-0431 1 2 Amp (5/16-18 x 3/8")
320-0439 1 2 Amp with AUX Contacts 36 850-0045 4 Washer, Lock - Spring (5/16")
812-0061 2 Screw, Machine - Round Head 37 402-0078 4 Dampenar, Vibration
(#6-32 x 3/8%) 38 337-0049 1 Strap. Electrical - Ground
850-0020 2 Washer, Lock — Spring (#6) 39 815-0026 3 Screw, Machine - Truss Head
11 406-0334 2 Clip - Fastener (#10-32 x 3/8")
12 406-0333 2 Stud - Fastener 40 Panel, Control
13 517-0131 1 Plug, Plastic (sﬂectlon Required,
14 303-0076 1 Knob, Pointer Contact Onan Distributor)
15 308-0284 1 Switch, Selector 521 41 301-3158 1 Box, Control
16 303-0032 1 Knob 42 821-0010 2 Screw, Self-locking - Hex
17 303-0170 1 Rheostat R21 Washer Head {1/4-20 x 1/2")
18 350-0556 1 Resistor R22 43 Current Transformer

69

{See Separate Page for
Components)

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator Control - Switching Regulator

i & Redistribution or publication of this document
- "0 by any means, is strictly prohibited.



Generator Control - Switching Regulator

REF  PART ary PART REF  PART Q1Y PART
NO. NO. UseD DESCRIPTION NO . NO. USED DESCRIPTION
N5 3 B Y. ¥ | N Soring - Relay 18 350-0556 N Resistor R22
roA0T 106, 1 Relavy K21 19 323 (765 i Socket. Relay [Less Terminals}
a ¥eter. Ampere MZ21 3i2-0061 2 Screw,. Machine - Round “oad
302 -0405 i 0 50 Amp (#6-32 x 3/8"})
Sur Q406 i D-75 Amp 853-0003 2 Washer, Lock - £T (86}
302 0408 L C-100 Amp 860-0005 2 Nut  Hex [#6-32%
2020410 t 0- 150 Amo 332-1280 11 Terminal
Joz-vall : 4200 Amp 20 301-3244 i Bracket, Mountinc
Suz- 0417 1 0-250 Amo 21 870-0053 1 Nut., Hox (#10-32)
J02-0413 i 0-300 Amp 22 850-0030 1 Washer. Lock - Sprinc {#10)
302- 0605 i 0-400 Amp 2 332-0051 i Clamp. Loop
302-0719 1 0-75. 0-150 Amp 24 Block. Terminal TB?2.
302- 0720 1 0--i00. 0-200 Amp 332-0607 1 12 Place
M2 072, i 0-150. 0-300 Amp 332-0795 i 16 Piace
302-9722 W 0-200. 0-400 Amp 312- 0066 2 Screw, Machine - Round Heaa
3020723 i 0-250. 0-500 Amp {#6-32 x 3/47)
302-0724 i 0-375. 0-750 Anmip 8530003 2 Washer, Lock - €7 (#6!}
4 Meter, Voit M22 850-0020 2 Washer, Lock ~ Soring (#6)
202-0421 i 0D~300 VAC 25 Strin. Marker
307 -0422 i 0-600 VAC 332--1242 1 16 Piace
302-0612 i 0-500 VAC J32-1248 1 12 Ptace
302-0779 i 0-750 VAC 26 )] Current Transformer
302-0718 i 0-300, 0-600C VAC (Sec Separate Page for
5 Meter. Freauency - Reed Components)
M23 27 812-0065 4 Screw, Machine - Rouna Head
302-0213 i 115 VAC, 60 Herte (#6-32 »x 5/8"}
302-0221 i 230 VAC. 60 Hertz 28 853--0003 4 Washer, Lock - ET (#6)
302 -0234 1 115 VAC, 50 Hertz 29 Regulator. Voltage VR2i
- 302 0256 i 230 VAC. 50 Hertz 3002971 1 Semi- Frequencv Sensitive
b . Meter, Freguency - P01nter 300-2971 1 Voltaae Sensit ive
| C M23 3002971 1 fFreguency Sensitive
| 302 -080% i 120 VAC, 60 Hertz 30 3150431 1 Transformer, Voltaqe - 240 VAC
302-0810 1 208 VAC. 60 Hertz : 721
302 -0811 1 240 VAC., 60 Hertz 8120061 2 Screw. Machine - Round Head
7 Meter, Totalizing - Tine M24 {#6- 32 x 3/8")
302 -0466 i 60 Hertz 853-0003 2 Washer, lock -~ ET (#6)
302- 0469 1 50 Hertz 31 3200202 1 gar. Locking
8 Light. Indicator -~ 125 VAC 32 315-0384 2 Reactor L21, L22
322-0130 1 Red -- UPPER SCALE DS21 812-0061 4 Scrow. Machine - Round Head
322-0131 1 Red - LOWER SCALE DS22 (86-32 x 3/8"} .
322-0118 1 Red - Blank {No Legend!} 853~0003 4 Washer. Lock - ET (#6}
9 320-0307 1 Lock. Handle 33 508-0001 1 Grommet
315-0203 i Screw, Machine - Round Head 34 406-0332 2 Receptacle. Fastener
. (#10-32 x 7/8") 35 800-0045 4 Screw, Cap - Hex Head
B854-0010 1 Washer, iock - ET (#10} {5/16-18 x 3/8")
‘ 871-0010 1 Nut, Hex (#10-32) a6  850-0045 4 Washer. Lock - Spring {5/16")
i0  320-0455 2 Breaker, Circuit CB21 37 402-0078 4 Dampener, Vibration
812-0061 4 Screw. Machine - Round Head 38 337-0049 1 Strap. Electrical - Ground
{#6-32 x 3/8") 39 815-0026 3 Screw, Machine - Truss Hcao
850-0020 4 Washer. Lock - Spring {#6) (#10-32 x 3/8")
il 406-0334 2 lip - Fastener 40 Panel. Controi
12 4056-0333 2 Stud - Fastener [Selection Reauired,
13 5i7-0131 i Plug, Plastic Contact Onan Distributor)
14 3G3-0076 1 Knob, Pointer 41 301-3158 1 Box. Control
i5 308-0284 1 Switeh. Selector 8§21 42 821-0010 2 Screw, Self-locking - nex
i6 303-0032 1 Knob Washer Head {1/4-20 x 1/2"}
1T 303-0170 1 Rheostat R2]

il Redistribution or publication of this document
o i by any means, is strictly prohibited.




Generator Control - Torque Matched Regulator

\‘lH ¥ e §

Vi S e S e 0 e T . OO o DO v A e
’
. 2

A il 12 Redistribution or publication of this document
< — by any means, is strictly prohibited.



Ganerator Control - Torque Matched Regulator

REF  PART Qiy PART REF PART qQry PART
NO. NOD . USED DESCRIPTION NG . NO. USED DESCRIPTION
Vo307 -1157 1 Spring - Reilav 16  303-0032 1 Knob
2 J07-1061 i Reiay K21 17 303-0261 i Rheostat R&21
3 Meter, Ampere M21 18 350-0556 1 Resistor R22
020405 i 0 50 Amp 19 323-076% i Socket. Relavy [Less
302 0406 i o-75  Amp Terminais)
Ju? 0408 i 0-100 Amo 812-006. 2 Screw, Machine - Round
0z2-0410 1 0-150 Amp Head {#6-32 x 3/8")
J02-0411 1 0-200 Amp 853-0003 2 Washer., Lock - ET (#6)
J02-04712 L 0~-250 Amp 860-0005 2 Nut ., Hex [#6-32)
J02-0413 i 0-300 Amp 332~1280 ii Terminal
J0z2-0605 i 0~-400 Amp P 301~3244 i Bracket. Mounting
302-0719 1 0-15. 0-150 Amp 21 870-0053 1 Nut, Hex (k10-32)
302-0720 1 0-100. O-200 Amp 22  850-0030 1 Washer. Lock - Spring (#10})
3020721 1 (-150. 0-300 Amp 23 332-0051 1 Ciamp. Loop
302-0722 i 0--200. 0-400 Amp 24 Block, Terminai 7821
302-0723 i 0~250, 0-500 Amp 332-0607 1 12 Place
302-0724 i 0-375, 0-750 Amp 332-0795 1 16 Place
4 Meter, Volit M22 812-0066 2 Screw, Maching - Round
302-0421 1 0--300 VAG Head (#6-32 »x 3/4")
302 -0422 1 0-600 VAC 853-0003 2 Washer, Lock - £V {#6)
302-0612 i 0- 500 VAC B50- 1020 P Washer, Lock - 3pring (#6)
302-0779 1 0-750 VAC 25 Strip. Marker
302 0718 1 0-300, 0--600 VAC 332-1242 1 16 Place
5 Meter, Freguency - Reed 332-1248 i i2 Place
mM23 26 815-0544 6 Screw, Machine - Round Head
302-0213 1 115 VAC, 60 Hertrz with IT Lock Washer
302-0221 i 230 VAC. 60 Hertz (#6-32 x 1/2")
302-0234 1 115 VAZ, 50 Hertz 7  300-2880 t Requlator, Voltage VR21
302--0256 1 230 VAG, 50 Hertz 28  812-0065 4 Screw. Machine - Round
b Meter, Freauency - Pointer Head {#6-32 x 5/8")
: M23 29 853-0003 4 Washer, Lock - ET (#6)
302-0809 i 120 VAC, 80 Hertz 30 301-9315 1 Bracket. Mountina
302-0810 1 208 VAC, 60 Hertz 31 821-0010 2 ‘Screw, Selif-locking - Hex
302-0811 1 240 VAC, 60 Hertz Washer Head (1/4-20 x 1/2")
T Mzter, Totaliizing - Time M24 32 Current Transtormer
302-0466 1 60 Hertz {See Separate Puge for
302--0469 1 50 Hertz Components}
8 Light, Indicator - 125 VAC 33  508-1001 1 Grommet
322-0130 1 Red ~ UPPER SCALE DS21 34  406-0332 2 Receptacle. Fastener
322 -0131 1 Red - LOWER SCALE 0DS22 35  BOO-2045 4 Screw, Cap - Hex Head
322-0178 i Red - Blank {No Legend) (5/16-18 x 3/8"1 )
9  320-0307 i Lock. Handle 36 8502045 4 Washer, Lock - Spring (5/16")
815-0203 1 Screw, Machine - Round 37 402-0078 4 Dampener, Yibration
. Head (#10-32 x 7/8") 38 337-0049 1 Strap. Electrical - Ground
854-0010 1 Washer, Lock - ET (#10} 39 815-0026 3 Screw. Machine - Truss Head
871-0010 1 Nut. Hex {#10-32) (#10-32 » 3/8")
i0 320-0431 1 Breaker, Circuit CB21 A0 Panel, Control
812-0061 2 Screw, Machine - Round (Selection Reauired, Contact
Head (#6-32 x 3/8") Onan Distributor)
850-0020 2 Washer, Lock - Soring (#6) 41 301-3158 1 Box. Control
11  406-0334 ? Clip - Fastener
12 406-0333 2 Stud - Fastener
13 517-0131 1 Plug, Plastic
14 303-0076 1 Knoh, Pointer
i5 308-0284 1 Switch, Selector §21

13

Redistribution or publication of this document

by any means, is strictly prohibited.



. caiil

Current Transformer

14

Redistribution or publication of this document
by any means, is strictly prohibited.



Current Transformer
REF  PART QrY PART REF PARY QrY PARY
' NO. NO. USED DESCRIPTION NOC. NG . USED DESCRIPTION
. Yermina 9 813-0100 6 Screw,. Machine - Round Heao
8l 020G i Screw, Macnine - Rouncd (#10-32 =x 1/2"})
rlead. Brass (#10-32 x 10 3526-0008 8 Washer, Fiat (#10}
T/8") 11 856-0003 ] Washer., Lock - EIT (#10)
g871-0010 3 Nut. Hex - Brass (#10-32) 12 BTO-0053 6 Nut. Hex (#10-32)
856- 0003 1 Washer, iock - EIT (#10) 13 302-0764 1 Bracket., Mounting -
854-0010 2 Washer. Lock - 7T (#10} i4 Transformer. Currcnt with
5260049 2 Washer . Flat - Brass (#10) Mounting Feet
2 B813-0110 6 Scirew. Macnine - Round Head Ratio (Meter 5caie)
(#10-32 x 2"} 302-0864 3 150/5 ({(0-75/0-1S0A )
3 354 0010 & Wasner. Lock - IT (#10} - Before Spec S
& 302-0235 3 Clamn - Upper 3020865 3 200/5 [(0-100/0-200A}
No302-0236 3 Glamp - Lower ~ gefore Spec S
6 302-02L3 6 Shim 302-1868-03 3 15/5; 150/3 Ratio {ck) -
1 Transformer. Current 3egin Seec S :
Ratio {Meter Scale) 302-1868-04 3 100/5: 200/5 Ratio (EM) -
302- 1365 3 15/5 [{0-75A) Before Spec 5 2eqgin Spec 5
3020018 3 100/5 (0-100A) Before Svec 5 302-1868-05 3 150/5; 0-150/0-300 - Begin
302- 0079 3 150/5 [0-150A) Before Soec S Spec S
302 0106 3 200/5 {0-200A) Before Spec $§ 15  98-2263 1 Stikccreen. Transformer
8 302-0729 i fracket. Mounting

13

Redistribution or publication of this document

by any means, is strictly prohibited.



PUNT—T T

B

H
H
H
3
H
1
i
1

e

REF  PART
NO.  NO.

b

8700183

301-1886
8600006
8540006
812-0070

309-0128
800-0034

-3 LS R SN

IET
1

AN Pbrgnann,,
l|.
. h,

o
e

QrY
USED

LR o LUR U

Y ey

e,

Control Heater

PART
DESCRIPTION

Nut., Self-locking - Hex
Washer Head (#6-32)
Cover, Thermostat
Nut, Hex {#6-32)
Washer, Lock - 1T (#6)
Screw, Machine - Round
Head (#6-32 x 1-1/4%)
Thermostat - Adjustable
Screw, Cap - Hex Head
{5/16-18 x 2-1/4"}

REF  PART
NO. NO.

B 526-0113
9 333-0151

10 130-1107

11 870-0257
12 335-0161

16

QY
USED

Ll V]

- NN

PART
DESCRIPTION

Washer, Flat (5/16")

Heater, Electrical - 75 Watt,
120 VAC; 300 Watt, 240 VAC

Spacer, Sleeve _

Nut, Self-locking - Hex
(5/16-18)

Cable, Elecrical

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO.

[ ] [

-1,

PART
NO.

821-0010

234--0370
815-0350

301-3156
B21-0010

234-0361

+ B21-0018

Q1Y
USED

Control Housing

PART
DESCRIPTION

Screw. Self-locking — Hex
Washer Head (1/4-20 x 1/2")

Grille

Screw, Tapping - Hex Washer
Heaa (#10-32 x 3/8")

Panel. Access

Screw, Self-locking — Hex
Washer Head (1/4-20 x 1/2")

Wraoper — Generator

Screw. Self-locking — Hex
Washer Head {1/4-20 x 5/8")

11

REF
NO.

8
9
10
11
12
13

14

15

PART
NO.

856-0006
526-0018
870--0212
301-3155
508-0203
821-0010

8210014
301-3i54

aQry
USED

1
5
6
1
1
1

s -]

PART
DESCRIPTION

Washer, Locik ~ EIT {i/4")
Washer, Flat {1/4%)

Nut . Hex {1/4-20)

Hous ing

Bushing. Cable

Screw. Self-locking - Hex
washer Head {1/4-20 x 1/2")

- Screw. Self-locking - Hex

Washer Head {5/16-18 x 1/2")
Saddle '

Redistribution or publication of this document
by any means, is strictly prohibited.



P vy

Dual Phase Switch

futocil | Redistribution or publication of this document
— 718 by any means, is strictly prohibited.



REF
NO.

—

w3 =] o oS L O

et ek it Skt el I
LY O At ] i

—
-3 O

PART
ND.

812-0153

850-0040
526-0052
526~0054
308-0152

8600028
526-0002
8500045
862-0015
B821-0014
301-3292
B13-0097
850-0030
301-3284
813-0097

850-0030
301-3283

QY
USED

- P Fu P

rnnG W

) - L

Dual Phase Switch

PART
OESCRIPTION

Screw, Machine - Round Head
(1/4-20 x 1")

Washer, Loch - Spring (1/4")

wWasher, Flat {1/4")

Washer, Flat {5/16")

Switch, Rotary (Includes
Knob)

Screw, Cap - Hex Head
{5/16-18 x 1")

Washer, Flat (#8)

Washer, Lock - Spring {5/16")

Nut, Hex (5/16-18)

Screw, Self-locking — Hex
Washer Head (5/16-18 x 1/2")

Panel, Mounting

{Unhoused Sets)

Screw, Machine — Round Head
(#10-32 x 5/16")

Washer, Lock - Spring (#10)

Cover, Box {Housed Sets)

Screw, Machine — Round Head
(#10-32 x 5/16")

Washer, Lock ~ Spring (#10)

Box, Switch {Housed Sets)

REF
NO.

18
19
20
21

22
23

PART
NO.

508-0009
508-011%
821-0014

813-0098

850-0030

405-1840
405-2160
812-0061

853-0003
860-0006
307-1167
307-1143
323-0764

332-1280
B815-0392

QTY
USED

LR <o o

Ll b b e B B

PART
DESCRIPTION

Grommet (Housed Sets)
Grommet (Housed Sets)
Screw. Self-locking — Hex
Washer Head {5/16-18 x 1/2")
Screw, Machine - Round Head
{#10-32 = 3/8")
washer, Lock - Spring {#10)
Panel, Access - Rear
{Housed Sets)
10-1/4"H x 22"W
14-1/2"H x 22"W
Screw, Machine - Round Head
{#6-32 x 3/8") .
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Spring - Relay
*Relay 12 VDC
Socket, Relay {Less
Terminals)
Terminai
Plug. Keying

* - Relay Located Within Engine Control.

18

Redistribution or publication of this document

by any means, is strictly prohibited.



Nattmater

Redilstribut:ion or publicatioh of this déCleeht

by any-means, is strictly prohibited. * -



REF
NG

o

W 3 N A

10

11
B ¥4

13
14
16

16
17

PERT
NG,

8150026

853-G008
301-3476

508-0001
86Q-0008
8530005
5260003
4020354

302-1082

3021083

302-1113

302-1114

821-0014

402-0078
301-3477

8i5-0350
812-00€3
853-0003

860-0006
332-0609

QryY
USED

Lol A ]

&N

e E-a [+ Ll O bd gt pod ot

Hattmeter

PART
DESCRIPTION

Screw, Machine - Truss Head
{#10-32 x 3/8")
Washer, Lock - ET (#10)
Cover, Box
{External Installation}
Grommet
Nut . Hex (#8-32)
wWasher, Lock - EY (#8)
Washer, Flat (#8)
Mount, Vibration
Transducer, Watt
3 Phase, €0 Hertz
3 Phase, 50 Hertz
1 Phasa, 60 Hertz
1 Phese, 50 Hertz
Screw, Self-locking — Hex
Washer Head (5/16-18 x 1/2")
Mount, Vibration
Box {Externat
Installation)
Screw, Tapping - Hex
Washer Head {#10-32 x 3/8%)
Screw, Machineg - Round Head
(#6-32 x 1/2")
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Block, Terminal

81

REF
WND.

i8

19
20

21
22
24

PART
NO.

332-0510
302-1722

3062-1721-01
302-1721-02
302-1721-03
302-1721-04
302-1721-05
302-1721-06
302-1721-07
302-1721-08
302-1721-019
302-1721-10
302-1721-11
302-1721-1i2
302-1721-13
302-1721-14
302-1721-15
302-1721-16
302-1721-17
8210017

862-0014
850-0045
301-6987

QY
USED

RO ok ok i pab b prd i ek ok ok ok ot et ek s b ek g ek

[l (S

PARY
DESCRIPTION

Strip, Marker

Wattmeter (Less Dial)

Cial
Scale
Scale
Scale
Scate
Soane
Scale
Scale
Scale
Scale
Scale
Scaile
Scale
Scale
Scale
Scale

0-35 kW
G-50 kw
0--T0 kW
0-90 kw
0-115 kw
0-160 kw
0-180 kW
0-200 kW
0-250 kW
0"'300 'k“" :
0-350 kW
0~400 kW :
0-560 kW -
0-600 kw
C-700 kW
Scale 0-800 kW
Scale 0-1200 kW
Serew, Self-locking - Hex
Washer Head (5/16~18 x 1/2")
fut, Hex (5/16-18}
Washer, Lock - Spring (5/16%}
8racket, Mounting
{Internal Installation)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
L NO.

pay

2
3
4
5

PART
NO.

- g12-0078

BS0-0025

861-0007
- 356-0090

812-0078

oy
USED

e

NN

Capacitor

PART
DESCRIPTION

S5crew, Machine - Round Head
{#8-32 x 1/16")

Washer, Lock - Spring (#8)

Nut, Square {#8-32) '

-Capag1tor
Screw, ! Machine -~ Round Head

(#B 32 3/ ")

8

REF  PART QrY PART
NO. NO. USED DESCRIPTION
5 356-0i02 2 Clamp, Mounting .-
7 B21-0009 4 Screw, Self-locking - Hex
Washer Head {(1/4-20 x 3/8")

8 356-0104 1 Bracket Mountlng ‘

Redistribution or publication ofjthis;document
by'any means, is strictly prohibited.



REF
NO.

[+ N % B L P

i

PART
NO.

503-1077
5020444
502-0445
5020583

5070051

193-0232
193-0233

193-0234
193- 0235
193-0236
193-0305
NFS

.302"0061

308-0088

- 308-0297

308- 0158
812-0066

Qry
USED

= e

[SNry S ——

[ R T

‘Meter.

Engine Control - Mechanical Gauges

PART
DESCRIPTION

Hose
Adapter.Pipe to Hose - Male
Adapter.Pipe to Hose ~ Female
Elbow, Pine - 45 DEG
{1/8 NPT x 7/16-20 )
Coupling. Pipe (1/8 NPT)
Gauge, Pressure - Oil
0 - 75 PS1
0 - 150 PSI
Gauge, Temperature - Water
{Includes Reducer)
72" Capnillary Tube
84" Capillarv Tube
96" Capiliary Tube
144" Capillary Tube
Reducer, Hex {Part of Gauge)
{5/8-1B x 1/2 NPT}
Ampere ‘
Switch. Toggie (DPST)
Switch, Push
Switch, Toagle {SPST)
Serew, Machine - Round Head
B3P w34

83

REF
NO.

)
15
16
17

PART
NO.

853-0003
332-0795
332-i241
871-0010
850-0030
526-0062
853-0008
856-0003
815-0203

870-0053
850~0030
332--00561
815-00286

870~0053
850-0030

-856-0003
-301-4009
301-3253

QrY
USED

b bt A Y D R e e N

—

A

i

I ek et e

Washer.

PART
DESCRIPTION

Washer, Laock - T {#6}
Block. Terminai - 20 Place
Strip. Marker

WNut. Hex - Brass {#10-32)

Washer, Lock — Spring (#10)
Washer, Flat - Brass [(#10}
Washer, Lock ~ ET [#10)
Washer, Lock -~ EIT {#10}

Screw. Machine - Round
Head, Brass (#10-32 x 7/8")

Nut. Hex {#10-32)

Washer, Lock - Spring (#10)

Clamp. Loop

Screw, Machine - Truss Head
(#10-32 x 3/8")

Nut, Hex {#10-32)

Washer . Lock - Spring ($#10)

Lock — EIT:{#10} .~

Panel. Controi

‘Bracket. . Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator - Spec¢ € Only

(D

7
i

£

i

el : Redistribution or publication of this document
ol ; : 84 . by any means, is strictly prohibited. P



Generator - Spec C Only

REF  PART QY PART REF  PART Qry PART
NO. NO. USED DESCRIPTION NO. N UsED DESCRIFTION
3B0-0003 2 Surew. Cap — hex nead S20- 1554 1 45.0 Kw. Code 3
{(1/74-20 = 1L/2%) 220-1454 1 45.0 kW, Code 15
2 8GO 0009 i Screw, Cap - rex Head 2201456 i 45.0 kW, Code 15 Extendod
{1/4-20 » 1-i/2")} Stack
G 8530013 3 Washer. Lock - ET 11/4") 25  B00-0048 1 Screw, Cap ~ itlex Heod
4 305-0481 ? Spacer, Sieeve (3/8-16 x 3/4")
o - 305 0489 1 Regularor, Voltage {See 26  856-0010 H washer, tock -~ EIT {3/B"})
Separate Page for 27 150-0717 I Switch
Componerts) 28 Roitor Assombly., Generator
£ 852-001% 4 Nut, Hex - Grade 8 {3/5-16) (Inciudes Fan. Diswk,
7 B5C-GO50 4 Washer, Luck - Soring (3/8%) Bearing, Colloeotor)
a : ) Stud 2011643 1 25.0 kW, Coae 53
2200721 4 3/8- 16 UNC x 16-11/32"LG 201-1640 1 25.0 kW, Code 515
520-0:123 4 3/8-18 UNC x 17-15/186"LGY 201-1643 1 25 (0 kW, Code 515 Extenged
9 503-0811 4 Hose Stack
10 114-00623 4 Screw, Cap - Hox Head. 201- 1643 1 30.0 kW. Code 3
Hardened {1/4-20 x 1-1/4") 201-1640 1 30.0 kW, Code 15
11 850-GU40 4 Washer. lock - Spring (1/4"} 2011643 i 30.0 kW, Code 15 Extended
iz 526-0108 4 Washer, Flar (i/4") Stack
13 212-1225 A Spacer, Sieeve 201-1645 1 37.5 kW, Code 53
i h2e-0018 3 Wasner, Fiat (1/4"}) 201-1643 I 37.5 kW, Code 315
15 212-0433 i Rig. Brush {Includes Brushes 201-1645 1 37.5 KW, Code 5315 Extenden
and Springs) Stack
18 2140046 § Brush. Generator 201-1645 i 45.0 kW, Code 3
8150203 1 Serew. Hachine - Round 201-1643 1 45,0 kW, Code 15
Head with ET Lockwasher. 201-1645 i 45 0 kW. Code 15 Extendec
Brass [#10~32 % T/8") Stack
8530008 12 Washer, Lock ~ ET (#10} 29  806-0513 i Screw, Cap - Hes nead.
F26-0049 4 Washer, Flat [(#10) Modified With Tapped Hole
3710010 8 Nut, Hex - Brass (#10-32) 30 850-0079 i Washer . tock - Spring (3/4")
IT 212-110% 4 Soring, Brush A1 526-0:38 i3 Washer, Flat - Steel (3/4")
186 509-0125 H Seal, 0-Ring 32 5i0-0101 i Bearing, Bail
9 271-01856 i Bell. tnc 33 204-0083 1 Fing, Coilector
20 114-0023 2 Screw, Gan - Hex Head 34 Boit. Place - Hex Heaa,
{1/4-20 x 1-1/4") Grade 8
21 850-0040 2 Washer, Lock - Spring {1/4") £05-0033 8 5/8-11 x 1°©
22 362-0001 p Nut, Hex {1/4-20) 505- 0035 g 5/8-11 x I-1/2"
23 234-0368 % Screen, Air 35 526-0259 & Washer., ©lar - Hardened (5/8")
24 Stator Assemnly, Generator 36 Bolt., Place — Hex Head,
220-1552 i 25.0 kW, Code 53 Grade &
220-1451 i 25.0 kW. Code 515 305-0018 & 3/8-18 x 1°
220-1454 1 25.0 kW. Code 515 Extended 205-0019 8 3/8-16 x 1-1/4"
Stack 37 205-0089 i Fan. Cooling
220-1552 i 30.0 kW, Code 3 38 z32-2078 1 Disk, Brive
220- 14561 H 30.0 kW, Code 15 38 800--0008 - i Screw, Cap - Hex Head
2201454 i 30.0 kW, Code 15 Extented {1/4-20 x 1-1/4"} :
Stack’ 40 850-0040 1 Washer., Lock - Spring (1/4")
220--1554 ) 37.9 kW, Code 353 41 862-0001% 1 Nut, Hex (1/4-20)
220~ 1454 i 27.5 kW. Cods 515 42  234-03569 1 Caver
220-1456 i 37.5 kW, Code 515 Extended {Used On Housed Sers Oniv)
Stack

83

Redistribution or publicatidh of this décument
by any means, is strictly prohibited.



Generator - Begin Spec D
EK SET CGNLY

, Pl ' ' ' 86 ' o " Redistribution or publication of this document
22 j ' ’ o by any means, is strictly prohibited.



REF
KRG

a3

o

—
LR = JE+ Rt R v 4 Y~

ot

13

14
ib

16
ig
19
20

21
22

23
24

PART
NO.

800 0003
800-0008

150- 1456

862-0001
853-0013
150~D723
870 -0250
150-135%6
8620011
850-0050

520-0721
520-0723
503 0813
8000009

850 -0040
220--1528
220-2353
220--1774

5(9-0125

.211-0185

114-0023

8500040
862-0001
234-0368

220-15852
220-184%

220-1994
220-1997

22015562
220-1845

220-2621
220-2A5%9
220-1599
220-1451
220-1454

220~-1783

220-1786

800-0048

856-0010
150-0717

oy
USED

™3

O L T ¥ JY T S S Y S A O N SP R

T o S L

od et b

ienerator

Be

in S5pec

EK SET ONLY

PART
DESCRIPTION

Serew. Cap — Hex Head
{1/4-20 x 1/2")
Screw, (ap - Hex Head
{1/4-20.x 1-1/2")
Contact Assembly
{ includes Contact
and Mounting Bracket)
Begin 1976, Spec F
Nut. Hex (1/4-20})
Washer, Lock ~ ET (1/4")
Contact, Electrical
Nut. Insulated
Bracket. Mounting
Nut. Hex - Grade 8 (3/8-16)
Washer, Lock - Soring (3/8"}
Stud
3/8-16 UNC x 16-11/32"
3/8-16 UNG x 17-15/16"
Hose
Screw, Cap — Hex Head
{1/4-20 x 1-1/2"}
Washer, Lock - Spring {1/4")
Stator,. fxeiter
Standard Spec G Through E
Standard Begin Spec F
Enviromental Protected
Begin Spec F
Seal, O-Ring
Bell, End
Screw, Cap - Hex Head
(1/4-20 x 1- 1/4"
Washer, bLock — Spring (1/4")
Nut, Hex {1/4-20}
Screen, Air
Stator Assembly, Generator
25.0 kW, Code 53
25.0 kW. Code 53 Enviro-
mental Protected
25.0 kW, Code 515
25.0 kW, Code 515 Extended
Stack
30.0 kW, Code 3
30.0 kW, Code 3 Enviro-
mental Protected
30.0 kiw. Code €D
30.0 ki, Code 7
30.0 kW, Code 89X
30.0 kW, Code 15
30.0 kW, Code 15 Extended
" Stack
30.0 kW, Code 15 Enviro-
mental Protected
30.0 ki, Code 15 Extended
Stack And Enviromental
Protected
Screw. Cap - Hex Head
{3/8-1i6 x 3/4")
Washer, Lock - EIT {3/8"})
Switch

REF
NG.

2

6

=

27

28
29

30

32

33
34

35

a7
a8
39
40
41
42
43
44
45

47

87

PART
NG.

201-2669
2012887

201-2666
201-2669

201-2569
201-2687

201-2666
201-2668
201-2669

201-2684

201-2687

800-0513

850-0079
526-0238

516-0101
232-2102.

201-1739
201-1845
515-0145

8050033
805-0035
5260259

805-0018
805-0019
205-0089
232~2078
800-0008

850~-0040
84i2-0001
234-0369
8000003
800-0009
£853~0013

305-0481
305-0491

D

QTY
USED

e

—

P et bk

[s=Ne: M) et jod gy

Pt et e ek e el QO QD

L) - 28]

PART
DESCRIPTION

Rotor Assembly, Senerator
{Includes Fan, Disk,
Bearing, f£xciter!

25 .0 kW Code 53

25.0 kW Code §3 Enviro-
mental Protected

25.0 kW Code 513

25.0 kW Code 515 Extended
Stack

30.0 kW

30.0 kW
mental

30.0 kW
30.0 kW

30.0 kW
Stack

30.0 kiW

Code %

Code 3 Enviro-
Protected

Code 6D, 9X, 15
“ode T .
Jode 15 Extended

Code 15 Enviro-
mental Protected
30.0 kW Code 15 Extended
Stack And Enviromental
Protected
Screw, Cap - Hex Head,
Modified With Tapped Hole
Washer, Lock - Spring (3/4")
Washer, Flat - Steel Alloy
(3/4")
Bearing, Ball
Spacer, Sleeve
Rotor, Assembly - Exciter
{See Separate Page for
Components)
Standard
Enviromental Protectied
Key, Machine {1/4" x 1/4" x
7/8") '
Bolr, Place - Hex Head,
Grade 8
5/8-11 x 1"
5/8-11 x 1-1/2"
Wesher, Flat - Hardened {5/3")}
Bolt. Place - Hex Head,
Grade 8
3/8-16 x 1"
3/8-16 x 1-1/4"
Fan, Coocling
Disk, Drive
Screw, Cap ~ Hex Head
{1/4-20 x 1-1/4"} ;
wWasher, Lock - Spring {1/4"}
Nut. Hex (1/4-20}
Cover
{Housed Sets Only)
Screw, Cap — Hex Head
{1/4-20 x 1/2")
Screw, Cap - Hex Heed
(1/4-20 x 1-1/2") ,
Washer, Lock - ET (1/4")
Spacer, Sleeve
Requlator, Voltage (See
Separate Page for Component)
1971 Thru 1975, Spec D & E

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator - Begin Spec D
EM SET ONLY '

Redistribution or publication of this document
by any means, is strictly prohibited. -



Generator ~ Begin Spec D
EM SET ONLY

REF  PART Qry PART REF  PARY Q1Y PART
’ NG NO. USED DESCRIPTION RO, NO. USED DESCRIPTION
1 8000003 ? Screw, Cap - Hex Head 26 Rotor Assembly, Generator
{1/4-20 x 1/2™) {includes Fan, Disk,
2 800-0009 2 Screw, Cap - Hex Head Bearing, Exciter)
{1/4-20 x 1-1/2") 201-2671 i 37.5 kW Code 53
3 150-145% 1 Contact Assembly 201-2689 i 37.5 kW Code 53 Lnviro-
{Includes Contact mental Protected
and Mounting Bracket) 201- 2659 1 37.5 kW Code 515
Begin 1976, Sncc F 201-2671 1 37.5 kW Gode 515 Extended
4 BE2-0001 2 Nut. Hex {1/4-20)} Scack
5 853-0013 1 Washer, Lotk - ET (1/4"} 201-2671 1 45.0 KW Code 3
5 150-0723 1 Contact. Electrical 201-2689 1 45.0 kW Code 3 Enviro-
7 8T0-0250 1 Nut. Insulated mental Protected .
8 150-13%6 1 Bracket. Mounting 201-2669 1 45.0 kW Codse 6D, 7, 9X, 15
9 862-0011 4 Nut. Hex - Grade 8 (3/8-16} 201-2671 1 45.0 kW Code 15 Extended
10 8500050 4 Washer, Lock - Spring {3/8") Stack
il Stud 2012687 1 45.0 KW Code 15 Enviro-
520-0721 4 3/8-16 UNC x 16-11/32" mental Protected
520-0723 3 3/8-16 UNC x 17-15/16" 201-2689 i 45.0 kW Code 15 Extended
12 503-0611 4 Hose Stack And Enviromencal
13 8006-0009 4 Screw, Cap - Hex Head Protected
(1/4-20 »x 1-1/2") 2T 800-0513 1 Screw, Gap — Hex Head,
14 850-0040 4 Washer, Lock - Spring (1/4%) Modified With Tapped Hole
ib Stator, Exciter 28 850-0079 1 Washer, Lock - Spring (3/4")
220-1528 1 Standard Spec C Throuah E 29 526-0238 1 Washer, Flat - Steel {3/4")
220-2353 1 Standard Begin Spec F 30 510-0101 1 Bearing, Ball
2201774 i Enviromental Protected 31 232-21G2 1 Spacer, Sleeve
Begin Spec F 32 Rotor. Assembly - Exciter
16 5Q9-0125 1 Seal. O0-Ring (See Separate Page for
17 211-0185 1 Bell, End : Components]
(18 114-0023 2 Screw, Cap - Hex Head 201-1739 1 Standard
(1/4-20 x 1-1/4" 201-1845 1 Enviromental Protected
‘ 19 a50-0040 2 Washer. Lock - Spring {(1/4") 33 515-0145 1 Key. Machina {1/4" x 1/4" x
' 20 862-0001 2 Nut, Hex (1/4-20) 7/8") ‘
21  234-0368 1 Screen, Air 34 Bolt, Place - Hex Head.
22 Stator Assembly. Generator Grade 8
220-1554 1 37.5 kW, Code S3 8050033 8 5/8-11 x 1"
220- 1847 1 37.5 kW, Code 53 Enviro- 805-0035 8 5/8-11 x i-1/2"
mental Protected 35 526-0259 8 Washer. flat — Hardened {5/8")
220-1997 1 37.5 kW, Code 515 35 Belt, Place -~ Hex Head,
220-1999 1 37.5 kW, Code 515 Extended Grade 8
Stack 8u5-0018 B 3/8-18 x 1"
2201554 1 45.0 kW, Code 3 805-0019 8 3/8-16 x 1-1/4"
220-1847 1 45.0"kW, Code 3 Enviro- 37 205-00E9 1 Fan, Cooling
mental Protected 38 232-2078 1 Disk, Drive
220-2624 1 45.0 kW, Code 6D 39 800-0008 1 Screw, Cap — Hex Head
220-2462 1 45.0 kW, Code 7 (1/4~20 x 1-1/4")
220-1602 1 45.0 kW, Code 9% 40  B50-0040 1 Washer, Lock - Soring {1/4")
220-1454 ] A5.0 kW, Code 15 41 862-0001 1 Nut, Hex (1/4-20)
220-1456 1 45.0 kW, Code 15 Extended 42 234-0369 1 Cover
Stack {Housed Sers Only)
220-1786 1 45.0 kW, Code 15 Enviro- 43 BOG-0003 2 Screw, Cap - Hex Head
mental Frotected {1/4-20 x L/2")
220-1788 1 45.0 kW, Code 15 Extended 44 BOO-0009 1 Scrow, Cap — Hex Head
Stack And Enviromental {1/4-20 x 1-i/2")
Protected 45 BS3-0013 3 Washar, Lock - ET (1/4")
Z3 800-0048 1 Screw, Cap - Hex Head A6 305-0481 2 Spacer. Sleeve _
{3/8-16 x 3/4") A7 305-0491 1 Regulater, Voltage {See
24 856-0010 i Washer, Lock - EIT {3/8") Separaty Page for Component)
25 150-0717 1 Switch 1971 Thru 1975, Spec D & €
ol Redistribution or publication of this document
= 89 by any means, is strictly prohibited.



Voltage Reguliator

Redistribution or publication of this document
90 by any means, is strictly prohibited.



REF
NG.

w2 NN e Ll N

PART
NO.

305-0459
305-0489
305-0483

305- 0491

315-0338
315~0341
813-0100

853-0008
862-0001
853-0013
870-0250
150-0723
332-1043
332-1266
812-0081

853-0005
880-0008
508-0002
NFS
812-0079

853-0005
$26-0048
871-0067

QrY
USED

P

B p RO peb o s By B

O NS L2 WM R

Yoitage Regulatoer

PART
DESCRIPTION

Regulator, Voltage -
Brush Generators
25 kW Through 40 kW,
Code 3. 53
25 kW Through S5 kW,
Code 15, 515
60 kW Through 90 kW,
Code 15, 515
Brushless Generators,
All Codes
Reactor L1
Part of 305-0483 Regulator
Part of 305-0489 Regulator
Screw, Machine - Round
Head (#10-32 x 1/2°)
Washer, Lok — ET {#10)
Nut, Hex (1/i-20)
Washer, Lock - ET (1/4%})
Nut, Insulating {1/4")
Contact, Electrical
Jumper, Terminal
Block, Terminal
Screw, Machine - Round
Head (#8-32 x 5/8")}
Washer, Lock - ET {(#8)
Nut, Hex (#8-32)
Grommet
Lead, Ele.irical
Screw, Machine — Round
Head (#8-32 x 1/2")
Washer, Lock - ET (#8)
Washer, Flat - Brass (#8)
Nut, Hex -~ Brass (#8-32)

41

REF
NO.

10
11

12

13

14

15
16
17

PART
NO.

332-1415
358-002¢
871-0010
8500030
526-0009

364-0012
364-0017
364-00614
871-0018
850-0040
526-0018

358-0031
358-0031
358~-0035
871-0018
8500040
526-0018
363-0048
812-0077

853-0005
332-1265
305-0482
315-0343

812-00717

853-0005
860-0008

QTY
USED

[P
H R NWRMNRAMNAIRN M RIRIRI R R e st et et pd

MNN

PART
DESCRIPTION

Clamp, Cable
Rectifier CR3
Nut, Hex - Brass (#10-32)
Washer, Lock - Spring {(#10)
Washer, Flat (#10 and #12)
Rectifier Q4. Q5
Part of 305-0483 Regulator
Part of 305-0489 Regulator
Part of 305-0491 Regulator
Nui, Hex - Brass (1/4-20)
Washer, Lock - Spring (1/4")
Washer, Flat [1/4")}
Rectifier CR1. CR2
Part of 305-0483 Regulator
Part of 305-0489 Requiator
Part of 305-0491 Regulator
Nut, Hex - Brass {1/4-20}
washetr, Lock - Spring {1/4")
wWasher, Flat {1/4")
Sink, Heat
Screw, Machine — Round Head
(#8-32 x 3/8")
Washer, Lock — ET (#8)
Insulator
Chassis
Reactor L1
Part of 305-049]1 Regulator
Screw, Machine - Round Head
{(#8-32 x 3/8")
Washer, Lock - ET (#8)
Nut, Hex (#8-32)

Redistribution or publication of this document

by any means, is strictly prohibited.



REF

PART

NO. WO,

hoged
-0 W on S th

1

(#1000

8130100

870-0053
8500030
526-0008
813-0110

870-0053
B50-0030
526-0009
508-0187
332-0050
5080093

QrY
USED

& NN

N b s

Exciter

PART
DESCRIPTION

Screw, Machine — Round Head
{#10-32 x 1/2")

Nut, Hex {#10-32}

Washer. Lock - Spring {#10)

Washer, Flat (#10)

Screw, Machine - Round Head
(#10-32 x 2")

Nut, Hex [#10~32)

Washer, Lock ~ Spring {#10)

Washer, Flat (#10 and #12)

Spacer. Stepped

Clamp, Loop

Grommet

92

REF

Rotor

PART

NO. NO.

12
13
i4

15

16
17

870-0053
850-0030

358-0097
3580042

358-0096
358-0043
363-0054
3630055

(AR

bt 03 3

PART
DESCRIPTION

Nut, Hex (#10-32)
Washer. Lock - Spring (#10)
Rectifier — Positive
CR1, CR2, CR3
Standard
Enviromental Protected
Rectif ier - Megative
CR4, CR5. CRE
Standard
£nviromental Protected
Sink, Heat
Sink, Heat

Redistribution or publication of this document
by any means, is strictly prohibited.



REF

-3 @

PART
WO .

332-0941
800-0003

850-0040

332-0529
332-1279

812-0165
862-0001 -

B50-0040

Voltage Regulator Filter

ay

-
LS

Y
Nananent! .\ -
.
\\*‘.’-’m‘_‘.'.‘.‘.\
-

PART REF PART

DESCRIPTION NO. NO.
Tie, Cabie 8 304-0427
Screw, Cap - Hex Head 9  304-0292
{1/4-20 = 1/2") 10 354-0025
Washer, Lock - Spring {1/4"} i1 813-0094

Terminal

Bare (14-18 AWG) 12 870-0053
Insulated (14-18 AWG) i3 8500030
Screw, Machine - Round Head 14 312-0i8%
(1/4~20 % a4-1/2") ' i3 3i2-0188
Nut, Hax {[1/4-20) C 16 232-2218
5260018

Washer. Lock = Soring {1/4%} 117

93

S
o \

Y

?‘;-;‘ ";'3"',\ ~ (_\
-, \ o ".-,
o NN
":‘-ﬁ\\” -_ T

X
- - - N
o N
=7 o
- )
i "
-
—
s,
".-, -, -
A st 1

. '\\ \
A i
R 0!
BV
2 ks
Ny o
SO (O S TR
N VA
Ny A
W SN
\\\\ .." .'. ..b
\\.__.-‘ &
LN ":.\\\t‘\._o'.
- ‘%éﬁkafe
N
QrY PART
USED QESCRIPTION
4 Washer, Centering
2 Insulator
2 Resistor
2 Screw. Machine - Round Head
(#10-32 x 3/8")
2 Nut. Hex (#10-32)
2 Washer. Lock - Sporing (#10)
i Bracket. Mounting :
1 . Capacitor
i Bracket, Mounting
15 Washer. Fiat {1/4")

Redistribution or publication of this document
by any means, is strictly prohibited.



Generator Heater

ekt TS

-----
___________

“‘..:-:‘\‘\'\\\“\\ ., o \\ \
, -«.'c.___...%} ‘ \ .o*" .\\ \ \\
.-‘ e~ § ' \x‘. -
I. o"‘\ ,-. \ \ \ \ :
: \\\’ \ AVY
\ . SR
t W) IR E
\ _ﬁ X ‘ \,,‘ ] : ‘Q
\ oLy
\\ N Vs
A PN
J e X . &ﬂ%{" ‘,:.‘._‘__ ’ \\ ‘9 : l" \“
1 \'::::.' / \\\ \'\‘ \‘\1_-5 -:-— \ .-,~ \\\\\ ] .'.c ‘e
: \:/4&“w‘ ﬁg‘\;w& \\\ N
- Ny " . 2 &N .o..
= ‘{--,. R \ :*”’\ :‘
-“““'“-:.;\.-:-::,“_‘ ',-'." “\\‘ \\“‘
T
\\\\\:::::::::‘.:‘“ ‘."“ ‘
REF  PART QrY PART REF  PART Qry PART
NO. NO. USED DESCRIPTION NO. NO. USED OESCRIPTION

Washer, Lock - Spring (1/4")

1 Cable, Electrical {Includes 3 B850-0038 1
Thermostat and {2) Grommets) 4 526-0158 1 wWasher, Flat {1/4")
335-0146 1 120 VAC 5 Heater, Electrical
3350147 1 240 VAC 3330059 1 125 Watt, 120 VAC
2 BO0G-G004 1 Screw, Cap - Hex Head 333-0192 1 200 Watt, 240 VAC

{1/4-20 x 5/8")

o | . Redistribution or publication of this document
: i 94 by any means, is strictly prohibited.



REF
NO.

[, W N

PART
NG.

821-0005

301-3156
815-0030

301-3195
821-0014

Output Box

Qry PART
UsED DESCRIPTION

12 Screw, Self-locking - Hex
Washer Head (#10-32 x 1/2")
Panel, Access ‘

Screw, Tapping — Hex Head,
Slotted (#10-32 x 3/8")
Plate, Access - Bottom

Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")

IS - A

%

1
1
\QJ s
PART QrY PART
NO. USED DESCRIFTION
821-0010 2 Screw, Self-locking - Hex
Washer Head {1/4-20 x 1/2")
301-3196 1 Bracket. Support
508-0203 2 Bushing .
301-3191 1 Box, Qutput

Rédistributioh or,publication Qf this document
by any means, is strictly prohibited, -



Circuit Breaker ~ Spec C Through P

_ . Redistribution or publication of this document
— 98 by any means, is strictly prohibited.




REF
NG.

i

PR

L~ TR

@& K

10

il

PART
NQ.

8.5 0350

SUi-3192
800-00238

3260022
350 0045
862-0015
812 0094

850-0025
800-0003

3500040
301-3197

QrY
USED

1

oAl L N ]

P =

Circuit Breaker - Spec C Through P

PART
DESCRIPTION

Screw,
lead

Gover

screw. Gap - Hex Head
(5/16~1B x 1"}

Washer, Flat (5/16")

Washer, Lock - Soring {5/16")

Nut, fdex {5/16-18)

Screw, Macnine - Round Head
{4832 x 3-5/8")

Washer . Lock - Soring {#8)

Screw, Cap ~ Hex Head
{(1/74-20 x 1/2"}

Washer. Lock - 3Spring {1/4"}

Bracker, Mounting

Taoping - tex Washer
{R10-32 x 3/8%}

91

REF
NO.

12

PART
NO.

320-0415
320-0413
320-0384
320-0384
520~ 0411
320-0412
320-0344

320-0416
320-0414
320-0379
320-0379
320-0346
320-03486
320-0359

QryY
USED

Fod B Lo et b et b

et et b et s et b

PART
DESCRIPTION

Circuit Breaker

{Volrage application in

parens}

EK GEN SET

AQAmD {34T7/600V,
50Amp {277/480V,
60AmE (220/380V,
60Amp (200/346V. 3 Phasel
90Amp [120/240V, 3 Phase)
100Amp {120/208V. 3 Phase)
i75Amp {120/240V, | Phase}

EM GEN SET
60Ame {347/600V 3 Phase)
T0Amp (277/480V 3 Phase)
90Amp {220/380V 3 Phasc)
9GAmn (200/346V 3 Phase)
150Amp {120/240V 3 Phase!
150Amp {120/208v 3 Phase)
225nmp (120/240V 1 Phase)

3 Phase)
3 Phaae)
3 Phase)

Redistribution or publication of this document
by any means, is strictly prohibited.



Circuit Breaker - Begin Spec R

I/. . e

™
- -

A A A - - li..ll.llll.a.lll‘slll.Cl e L

g

L SR —

_ |
! !
| !
]
I
" f
-w._..- ‘ “
»‘v ; H
. ! i
‘\ h ‘
i ~ - 1 H
.“ -Jlll..qdl...l....li!l.,..ll.._fr&._.n.a...l..qﬂ ._ “_
,
, 1
I “
-/ “__ . -‘
d !
A8 o !
/a _“ [ __ !
RS ) { i
=, ., )
..._-‘_.-”l‘c N, n__ —_ “
* * i | .
RN “.. ; “
l.ﬂhc.lnw D BT O .ﬁﬁﬁ-‘lﬁ‘!le ] I
o : _ PO

o-l..lll!./«l%lli.l“il.lllilllllllﬂllIlltlll!

1

ﬂv. quw S

2
Lriean
Az
* o
°
.
)

-
it
+

F'{edi'strjbutioh or:publicati'on‘ of this docu\rﬁent

. by any means, is strictly; prohibited.

98



REF
NO.

1
2

L

S b

10
11

PART
NC.

821-0010

3019892
301-9682
800-0028

526-0022
850-0045
£62-0015

812-0165
812-0094
B13-0118
812-0157
B50-0040
850-0025
526-0108
526-0028
526-0008
526-0048

301-9669
301-9668

QrY
USED

22

& o k) E ;o on [ ]

Pt B e P O p E

Circuit Breaker - Begin Spec R

PART
DESCRIPTION

Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2")

Cover
For Breaker Marked *
for Breaker Marked @

Screw, Csp - Hex Head
{5/16-18 x 1")

Washer, Flat (5/16")

Washer, Lock - Spring (5/16"}

Nut, Hex (5/16-18)

Screw, Machine - Round Head
1/4-20 x 4-1/2" For Breaker
Marked *

#8-32 x 3-5/8" For Breaker
Marked @
10-32 x 4-1/2" For Breaker
Marked * - Begin Spec T
1/4-20 x 1-3/4" For Breaker
Marked * - Begin Spec T

Washer, Lock - Spring
1/4" For Breaker Marked *
#8 For Breaker Marked €

Washer, Flat
1/4" For Breaker Marked *
#8 For Breaker Marked @

#10 For Breaker Marked *
#8 For Breaker Marked @
Panel, Box
Box

REF
NO.

99

12

PART
NO.

320-1458-28
320-1458-23
320-1458~24
320-1458-24
320-1458-13
320-1458-29
320-1512-08
320-1518-08

320-1458-41
320-1458-25
320-1458-21
320-1458-217
320~-1456-31
320-1459-08
320-1512-10
320-1555-11
320-1555~07
320-1555-08
320-1555-09
320-1557-51
320-1466~25

QY
USED

[ N

P e

* %% % 4 H XABDODBDBD

PART
DESCRIPTION

Breaker, Circuit (Voltage
Application in Parens)
EK SET ONLY

40 Aamp (347/600V, 3 Phase)
50 Amp (271/480V, 3 Phase)
60 Amp (220/3B0V, 3 Phase)
60 Amp (20G/346V, 3 Phase)
90 Amp (120/240V, 2 Phase)
10 Aamp (120/208Y. 3 Phase)
75 Amp (120/240V, 1 Phasa;

1

1

175 Amp (27T7/480V, 3 Phase
EM

SET ONLY
60 Amp (347/600V, 3 Phase)
70 Amp (277/480V. 3 Phase)
90 Amp (220/380V, 3 Phase)
90 Amp (200/346Y., 3 Phase)
150 Amp (120/240V, 3 Phase;
175 Amp {120/208V, 3 Phase
225 Amp (120/240V, 1 Phase)
250 Ammp {120/240V, 1 Phase)
150 amp (120/240V, 3 Phase)
175 amp (120/208v, 3 Phase%
200 Amp (120/240V, 3 Phase)
250 Amp (120/240V, 3 Phase)
70 Amp (270/480V, 3 Phase)

* - parts used with Breaker Marked *.
@ - Parts used with Breaker Marked @.

Redi‘strib,ution or p'ublication of this docurent
by any means, is Strictly'proh\bited. .



Labels, Paint, Thread Sealant

REF  PART QTY PART \ REF  PART QTY  PART

NO. NO., USED DESCRIPTION NG, NO. USED DESCRIPTION ‘
98- 5262 2 Silkscreen — ONAN 985208 1 Silkscreen, Panel front -
98--0983 1 Silkscreen, Cil Orain Yartical
98- 2235 2 Silkscreen, Ground 985299 1 Silkscreen, Panel Reer -
98-18175 H Silkscreen. Rating (Cas ruel) Verticai :

98--1638 3 Siltkscreen. Warning 98-5387 2 tabel, Danger
982184 1 Decal. Governor 98-2304 i Silkscreen, Circuit Breaker
28-5393 ? Label, Warning 98--5662 1 Silkscreen. Emergency Stop
98-0%61 1 Silkscrean, Water Levsl 98-3232 1 Silkscreen, Warning
98--3384 i Silkscreen, faution 08-5663 1 Silkscreen, Caution _
98-1003 1 Silkscreen. Water Drain 525-0305 1 Paint, E£namel - Green -
98--5219 1 Silkscreen, Panel Front - Non Metallic
Vertical 13 Oz. Pressurized Can
e8-5220 1 S5iTkscreen, Panel Rear - 518-0601 1 Sealant. Thread (6 m1)
Vertical

il _ : 100 o ‘ Redistribution or publication of this document
TSR : bl o ’ : i . by.any means, is strictly. prohibited. oo




Part No.

93-0065
98-0961
98-0983
88-1003
98-1638
48-1875
98-2184
98-2235
98-2263
98-2304
38-3232
98-3384
98-5219
38-5220
98-5262
98-5298
98-5299

- 98-5387

98-5393

38-5662
98-5663

102-0652

102-0664
102-1330
104-0091
104-0091
104-0091
104-0091
104-0091
104-0091
104-0091
104-0091
104-0091
104-0091
104-0091
104-0719
104-0723
104-0745
110-0526
110-0526
110-0526
110-0526
110-0576
110-0576
110-0576
110-1643
110-1543

114-0023

114-0023
114-0023

Part No.

114-0023
115-0025
115-0025
115-0025
115-0025
116-0025
123-0910
123-1044
136-0351
130-0352
130-0355
130-0449
1300449
130-0499
130-0499
130-0499%
130-0522
130-0604
130-0636
130-0659
130-0661
130-0678
130-0678
130-0678
130-0757
130-0796
130-0802
130-0805
130-0819
130-0828
130-1107
130-1192
130~1192
130-1236
130~-1236

“130-1340

130-2217
130-2937
130-3930
130-4099
130-4099
130-4099
130-4099
130-4099
130-4099
130-4245
130-4246
130-4252
130-4264

130-4267

Numerical Index

Page

89
10
10
11
20
21

T

T
33
33
33
33
35
39
41
43
43
33
47
47
45
17
23
27
43
45
45
45
45
45
(L
51
53
33
35
45
33
317
10
37
39
41
43
45
47
35
35
35
317
35

Part No.

130-42M
133-0201
133-0202
133-0203
133-0204
140-0261
140-0379
140-0649
140~1083
140~-1089

- 140-1583

140-1588
141-0372
141-0372
141-0372
141-0563
141-0563
141-0563
141-0869
141-086%9
141-0869
141-0911
141-0911
141-0911
145-0120
145-0120
145-0120
145-0120
145-0120
145-0120
145-0120
145-0120
145-0120
145-0120
145-0158
145-0158
145-p158
145-0163
145-0163
145-0163
145-0164
145-0165
145-0165
145-0165
145-0166
145-0166
145-0182

145-0421

145-0422
145~0422

101

Part No.

145-0467
145-0467
146-0467
145-0467
145-0467
145-0467
145-0467
145-0494
145-0494
145-0494
145-0494
145-0494
145-0494
145-0494
148-0274
148-0274
148-0367
148-0367
148-0367
148-0367
148-0593
148-0593

148-0593

148-0593
148-0593
148-0593
148-0593
148-0597
148-0597
148-0597
148-0597
148-0603
148-0603
148-0603
148-0604
148-0604

148-0604

148-0625
148-0625

148-0625

148-0626
148-0626

148-06217

148-0637
148~0637
148-0637
148-0643

148-0643

148-0643

- 148-0643

Page

13
15
17
21
23
25
27
13
15
17.
21
23
25
27
4
43
i5
17
25

r4
13
15
7
21
23
25
27
15
21
25
27
17
23
27
17
23
27

7

23
27
25
27

25

15
21
25
21
23

- 25

27

Redistribution’or publication of this décument
by any means, is strictly prohibited. .



Part No.

148-0673
148-0691
148-0691
148-0774
148-0774
148-0774
148-0774
148~-0774
1480774
148-0774
148-0775
148-0775
148-0775
148-0775
148-0775
148-0775
148-0775
148-0826
148-0994
149-0638
149-0638
149-0638
1490638
149-0736
148-0736
149-0736
149-0736
149-1052
149-1052
149-1052
149-2304
150-0096
150-0096
150-0096
150-0214
150-0638
150-0638
150-0638
150-0717
156-0717
150-0717
150-0723
180-0723
150-0723
150-0939
150-1356
150-1356
150-1456
150-1456
150-1923

Page

25
15
17
13
15
17
21
23
25
27
13
18
17
21
23
25
27
17
25
21
23
25
27
21
23
25
27
13
15
17

18

19

20
11
10
11
21

. 85

87
89
87
89
91
11
87
89
87
89
11

Part No.

150-2145
150-2249
150~2495
1560-2496
150-2497
15025561
150-2583
151-0230
151-0312
151-0402
151-0411
1510433
151-0566
151-0579
151-0596
151-0605
151-0619
151-0624
151-0625
151-0629
151-0707
151-0710
152-0036
152-0120
152-0155
152-0155
152-0158
152-0329
152-0341
154-1296
154-1296
154-1296
154-1297
154-1297
154-1297
154-1298
154-1298
154~1298
154-1299
154-1299
154-1299
154-1335
154-1335
154-1335
154-2345
154-2345
154-2345
154-2801
154-2801
154-2801

Numerical Index

Page

11
10
10
10
1
11
1"
28
10
63
11
11
11
10
LR
11
11
11
T
11
11
11
28
28
18
20
28
11
11
37
41
43
37
41
43
37
41
43
37
41
43
37
a1
43
37
41
43
i3
15
17

Part No.

154-2801
154-2801
154-2801
154-2801
154-2801
154-2801
154-2801
155-0775

155-0776-01

1565-0789
1550898
155-0899
155-0923
1556-0978
155-0988
1565-1015
156~1107
155-1420C
1565-1430
1556-1512
156-1593
155-1634
155-1644
155-1984
156-1993
1565-2340
155-2341
1556-2342
158-0294
1569-0489
159-0490
159-0512
159-0680
159-0705
159~-0746
159-0751
159-0859
159-0860
159-0861
159-0875
152-08786
159-1025
160-0558
160-1045
166-0268
166-0278
166-0286
166-0727
-167-1525
167-1526

102

Page

18
19
20
21
23
25
27
61
61
59
61
61

7
59
59
25

7
59
59
59
59
59
59
L

7
61
61
61
29
31
31
31
29
29
29
31
29
29
29
29
29
31

9
9
9
9
9
7
9
9

Part No.

167-1527
167-1528
167-1529
167-1530
167-1531
167-1532
191-0571
191-0571
191-0578
191-0578
191-0623
191-0623
191-0716
191-0716
191-0725
191-0725
191-0773
191-0941
191-0941
191-1388
191-1390
191-1407
191-1410.
191-1411
191-1872
191-1981

191-1983-01

191-2032
191-2034
191-2035
191-2058
191-2061
191-2117
193-0104
193-0106
193-0106
193-0107
193-0107
193-0108
193-0187
193-0187
193-0188
193-0232
193-0233
193-0234
193-0235
193-0236
193-0243

193-0243

193-0244

Page

w )
N3 W WwwwWwLwWLbWRWIAINMNMOLOMRTIWON OGN OO OOWYWODO W

N
wn

65
69 .

65
69

83
83
83
83
83
65
69

5

Redistribution or publication of.this document
by any means, is strictly prohibited.



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
1930245 69 201-2689 89 220-2353 87 301-3156 95
193-0248 65 204-0083 85 220-2353 89 301-3158 71
193-0248 69 205-0089 85 220--2459 87 301-3158 73
193-0249 5 205-0089 87 220-2462 89 301-3191 g5
193-0292 48 205-008¢ 89 2202621 87 301-3192 97
193-0305 83 211-0185 85 220-2624 8% 301-3195 95
193-0318 5 211-0185 87 231-0148 5 301-3196 95
193-0329 48 211-0185 89 231-0157 1" 301-3197 97
193-0351 63 212-0413 85 232-2078 85 301-3244 T
193-0352 63 212-1105 85 232-2078 87 301-3244 73
193-0353 5 212-1225 85 232-2078 89 301-3253 65
192-0388 63 214-0046 85 232-2102 87 301-3253 69
193-0392 5 220-1451 85 232-2102 89 301-3253 - 83
193-0435 63 220-1451 85 232-2218 93 301-3283 79
201-1640 85 220-1451 87 234-0361 T7 301-3284 79
201-1640 85 220-1454 85 234-0368 85 301-3292 79
201-1643 85 220-1454 85 234-0368 87 . 301-3476 - 81
201-1643 85 220-1454 85 234-0368 89 301-34717 a1
201-1643 85 220-1454 85 234-0369 85 301-4009 83
201-1643 85 220-1454 87 234-0369 87 301-6053 65
201-1643 85 220-1454 89 234-0369 a9 301-60563 69
201-1643 85 220-1456 85 234-0370 17 301-625T . 63
201-1645 85 220-1456 85 : 300-0679 65 301-6987 @ 81
201-1645 85 220-1456 89 3000679 69 301-8065 67
201-1645 B85 220-1528 87 300-0681 65 301-8851 = 63
201-1645 85 220-1528 89 300-0681 69 301-9054-01 67
201-1739 87 220-1552 85 300-0714 65 301-9054-02 67
201-1739 89 220~1552 85 300-0714 69 301-9054-03 67
201-1845 87 220-1552 87 300-0730 65 301-9055-01 63
201-1845 89 220-1552 87 300-0730C 69 301-9055-02 &3
201-26866 87 220-1554 a5 300-0733 65 301-9315 = 13
201-2666 87 220-1554 g5 300-0733 69 301-9668 99
201-2668 87 220-1554 89 300-2807 63 301-9669 99
201-2669 87 220-1554 89 300-2809 63 301-9682 99
201-2669 87 220-1599 87 300-2811 63 301-9892 998
201-2669 87 220-1602 89 300-2855 63 302-0061 - 83
201-2669 a7 220-17174 817 300-2862 63 302-0078. 75
201-2669 a9 220-1774 89 3002880 67 - 302-0079 75
201-2669 89 220-1783 87 300-2880 73 302-0106 75
201-2671 89 220~-1786 87 300-2897 63 302-0213 71
201-2671 89 220-1786 89 300-2901 63 302-0213 73
201-2671 89 220-1788 as 300-2902 63 302-0221 71
201-2671 89 220-1845 a7 300-2905 63 302-0221 73
201-2684 817 220-1845 817 300-2971 71 302-0234 71
201-2687 817 220-1847 89 300-2971 Tt 302-0234 T3
201-2687 87 2201847 89 300-2971 T 302-0235 75
201-2687 87 220-1994 87 301-1886 76 302-0236 75
201~2687 89 220-1997 87 301-3154 77 302-0253 15
201-2689 89 . 220-1997 89 301-31565 77 302-0256 1

201-2689 89 220-1999 89 301-3156 77 302-0256 . T3

Redistribution or publication of this document
103 by any means, is strictly prohibited. -



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page .
302-0410 71 302-1082 81 304-0015 18 307-1164 51
302-0410 73 302-1083 81 304-0045 18 307-1166 5
302-0411 71  302-1113 81 304-0292 93 307-1323 20
302-0411 73 302-1114 81 304-0427 93 307-1327 20
302-0412 71 302-1147 67 304-1143 79 307-1330 20
302-0412 73 302-1148 67 305-0481 85 307-1356 20
302-0413 71 302-1362 65 305-0481 87 307-1460 51
302-0413 73 302-1362 69 306-0481 89 307-1987 67
302-0421 3 302-1366 75 305-0482 91 308-0002 - 65
302-0421 73 302-1641 63 305-0483 91 308-0002 69
302-0422 71 302-1683 67 305-0489 85 308-0005 15
302-0422 73 302-1684 67 305-0489 91 308~0005 17
302-0466 T 302-1685 67 305-0489 91 308-0088 83
302-0466 73 302-1720 67 305-0491 87 308-0138 65
302-0469 71 302-1721-01 81 305-0491 89 308-0138 69
302-0468 73 302-1721-02 81 305-04891 91 308-0150 18
302-0605 71 302-1721-03 81 306-0155 15 308-0150 17
302-0605 73 302-1721-04 81 306-0155 17 308-0152 79
302-0607 67 302~-1721-05 81 307-0259 18 308-0155 83
302-0612 71 ©302-1721-06 81 307-0312 15 308-0284 67
302-0612 73 302-1721-07 81 307-0312 17 308-0284 71
302-0718 71 302-1721-08 81 307-0312 21 308-0284 73
302-0718 73 302-1721-09 81 307-0312 23 308-0297 83
302-0719 71 302-1721-10 81 307-0312 25 308-0327 65
302-0719 73 302-1721-11 81 307-0312 27 308-0327 69 .
302-0720 71 302-1721-12 81 307-0565 29 308-0784 63
302-0720 73 302-1721-13 81 307-0833 - 39 308-0785 63
302-0721 71 302~1721-14 81 307-0833 41 308-0853 63
302-0721 73 302-1721-15 81 307-0833 43 308-0882 67
302-0722 71 302-1721~16 81 307-0833 45  308-0892 ' 63
302-0722 73 302-1721-17 81 307-0833 a7 309-0064 5
302-0723 71 302-1722 81 307-0867 31 309-0106 49
302-0723 73 302-1723 63 307-1031 5 309-0106 53
302-0724 71 302-1724 67 307-1058 65 309-0128 76
302-0724 73 302-1726 67 307-1058 65 309-0131 18
302-0729 75 302-1726 67 307-1058 65 309-0132 18
302-0749 65 302-1727 67 307-1058 67 309-0133 18
302-0749 69 302-1790° 63 307-1058 69 309-0156 18
302-0764 75 302-1868-03 75 307-1058 69 309-0178 7
302-0779 = T 302-1868-04 75 307-1058 69 309-0178 7
302-0779 73 302-1868-05 175 307-1061 65 309-0179 7
302-0809 (3 302-1873-01 63 307-1061 69 309-0241 43
302-0809 73 303-0032 67 307-1061 u 309-0241 45
302-0810 71 303-0032 71 307-1061 13 309-0241 47 )
302-0810 73 303-0032 13 307-1093 19 309-0256 49
302-0811 71 303-0076 M 307-115T 65 309-0256 53
302-0811 73 303-0076 73 307-1157. 69 309-0269 5
302-0864 7% 303-0170 7 307-115T 71 309-0304 51
302-0865 @ T5 303-0261 67 307-1157 73 309-0307 - 51
302-0885 63 303-0261 73 307-1157 79 309-0312 - T .

. C Redistribution or publication of this document
4 104 ) by-any means, is strictly prohibited. )



Part No.

312-0201
314-0006
315-0339
315-0341
315-0343
315-0384
315-0431
319-0447
320-0202
320-9307
320-0307
320-0344
320-0346
320-0346
320-0359
320-0379
320-0379
320-0384
320-0384
320-0411
320-0412
320-0413
320-0414
320-0415
320-0416
320-0431
320-0455
320-1121
320-1458-13
320-1458~-23
320-1458-24
320-1458~24
320-1458-25
320-1458-27
320-1458-27
320-1458-28
320-1458-29
320-1458-31
320-1458-41
320-1359-08
320-1466-25
320-1512-08
320-1512-10
320-1518-08
320-1555-07
320-1555-08
320155509
320-15556-171
320-1557-51
321-0094

91
91
91
n
71
67
T
T
73
97
97
97
97
97
97
97
97
97
97
97
97
97
97
T3
T1
67
99
99
99
99
99
99
99
99
99
99
99
99
99
99
99
99
99
99
99

99

99

. 63

Part No.

321-0231
321-0270
322-0004
322-0004
322-0004
322-0107
322-0107
322-0108
322-0108
322-0109
322-0109
322~01190
322-0110
322-0111
322-0111
322-0128
322-0128
322-0130
322-0130
322-0131
322-0131
322-0136
322-0136
322-0149
322-0149
322-0178
322-0178
322-0283
322-0283
322-0358-01
322-0359-01
322-0360-01
322-0361
322-0363
322-0369-01
323-0764
323-0764
323~0764
323-0765
323-07656
323-0765
323-0765
323-0804
323-0957
323-0957
323-1280
331-0027
331-0101
332-0014
332-0014

Numsrical Index

Page

63
63
63
65
69
65
69
65
69
65
69
65
69
65
69
65
69
71
73
71
73
65
69
65
69
71
73
65
69
63
63
63
63
67
63
65
69
79
65
69
7
73
67
49
51
79
51
25
49
51

Part No.

332-0050
332-0050
332-0051
332-0051
332-0051
332-0051
332-00561
332-0052
332-0052
332-0149
332-0529
332-0537
332-0537
332-0607
332-0607
332-0609
332-0610
332-0699
332-0699
332-0795
332-0795
332-0795
332-0795
332-0795
332-0807
332-0941
332-1005
332-1005
332-1043
332-1043
332-1043
332-1239
332-1239
332-1240
332-1240
332-1241
332-1242
332-1242
332-1248
332-1248
332-1265
332-1266
3321269
332-1269
332-1271
332-127M
332-1271
332-1271
3321276
332-1276

105

Page

43
92
65
69
1
73
83
63
67
51
93
65
69
T
73
81
81
65
69
65
69
71
13
83
51
Q93
65
69
65
69
91
65
69
65
69
83
A
73
(h
73
91
91
65
69
65
65
69
69
65
69

Part Nc.

332-12179
332-1280
332-1280
332-1280
332-1280
332-1280
332-1280
332-1281
332-1292
332-1415
332-1473
332-1559
332-1559
332-2723
333-0012
333-0012
333-0013
333-0013
333-0056
333-0056
333-0057
333-0057
333-0059
333-0093
333-0093
333-0118
333-0142
333-0151
333-0162
333-0162
333-0168
333-0171
333-01T1
333-0113
333-017T
333-0177
333-0178
333-0192
333-0194-01
333-0194-01
323-0224
355-0146
335-0147
335-0161
336-3064
337-0049
337-0049
337-0049
337-0090
338-0533

Page

93
65
65
69
69
T1
13
5
5
91
55
65
69
67
49
53
49
53
49
53
49
53
94
51
53
49
51
76
51
53
51
51
53
51
51
53
51
94
65
69
51
94
94
76
7
67
A
73
55
7

" Redistribution or publication of this document
by any means, is strictly prohibited.. - -



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
338-0628 T 403-0902 55 502-0002 29 503~0189 47 ‘
338-1765-01 11 405-1054 33 502-0002 KR 503-0189 53
338-1817 63 405-1054 35 502-0003 29 503-0200 41
338-1818 67 405-17717 57 502-0020 3N 503-0245 12
338-1835 63 405-1780 57 502-0029-04 48 503-0311 37
338-1836 63 405-1808 57 502-0051 83 503-0311 53
338-1853 67 405-1809 57 502~0054 51 503~-0365 12
338-1962 7 405-1811 33 502-0082 29 503-0365 33
338-2277 63 405-1811 35 502-0082 31 503-0365 35
338-2278 67 405-1812 57 502-0103 17 503-0365 31
338-2675 7 405-1814 57 502-0103 23 503-0365 39
350-0556 T1 405-1635 57 502-0103 27 503-0365 41
350-0556 73 405-1840 79 502-0193 51 503-0365 43
354-0025 93 405-2084 57 502-0354 13 503-0365 45
356-0070 65 405-2160 79 502-0354 15 503-0365 47
356-0070 69 405-4659 48 502-0354 17 503-0386 27
356-0072 65 406-0089 87 502-0444 83 503-0398 17
356-0072 69 436-0105 12 502-0445 83 503-0398 23
356-0090 82 406-0105 57 502-0583 83 503-0437 47
356-0102 82 © 406-0157 57 502-0613 51 503-0461 39
356-0104 82 406-0249 57 502-0801 A8 503-0490 33
357-0030 48 406-0332 67 502-0942 51 503-0490 35
358-0029 L 8 406-0332 T 502-0943 23 - 503-0480 317
358~0031 91 406-0332 73 502-0943 27 503-0490 45
358-0031 n 406-0333 67 502-0971 23 503-0490 47
358-0035 91 406-0333 71 502-0971 25 503-0491 33 ‘
358-0043 92 406-0333 73 502-1030 17 503-0491 35
358-0044 92 406-0334 67 502-1030 17 503-0491 37
35B-0096 92 406-0334 T1 502-1031 39 503-04891 45
358-0097 92 406-0334 73 502-1031 41 - 503-0491 47
363-0048 91 406-0469 33 502-1031 43 503-0517 37
363-0054 92 406-04T1 33 502-1031 47 503-0517 53
363-0055 - 92 406-0565 b7 502-1031 53 503-0542 15
364-0012 91 416-0021 5 503-0032 27 503-0542 17
364-0012 91 416-0096 7 503-0032 39 503-0586 @ 39
364-0014 91 416-0612 55 503-0032 41 . 503-0611 85
402-0010 55 416-0613 5 503-0084 41 £03-0611 87
402-0011 55 416-0687 55 503-0087 27 503-0611 89
402-0012 55 416-0972 55 503-0113 51 503-0614 7
402-0030 55 501-0009 29 503-0131 5 503-0685 13
402-0078 T1 501-0009 3 503-0183 17 503-0685 15
402-0078 73 501-0010 29 503-0183 17 503-0685 17
402-0078 81 501-0010 31 503-0183 23 503-0685 48
402-0337 55 501-0134 13 503-0183 21 503~0710 51
402-0338 55 501-0134 15 503-0183 41 503-0826 39
402-0354 81 501-0134 17 503-0133 43 503-0825 41
402-05217 67 501-0199 51 §03-0183 51 503-0826 41
403-0633 © 65 502-0002 13 503-0189 27 503-0826 43
403-0894 - BT 502-0002 15 503-0189 37 - 503-0832 . 17
403-0895 57 502-0002 17 503-0189 39 503-0833 23 ‘

Redistribution or publication of this document
106 by any means, is strictly prohibited.



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
503-0999 15 505-0003 27 505-0039 17 505-0101 5
503-0999 17 505-0004 23 505-0039 23 505-0101 17
503-1077 83 505-0004 25 505-0040 43 505-0101 17
503-1103 17 505-0004 27 505-0040 47 505-0101 23
503-1103 23 505-0004 27 505~0041 27 505-0101 37
503-1137 17 505-0004 51 505-0044 61 505-0101 47
503-1142 15 505-0007 5 505-0050 39 505-0101 51
503-1163 27 505-0007 15 505-0050 41 '505-0102 15
503-1194 37 505-0007 17 505-0051 43 505-0102 15
503~1194 37 505-0007 25 505-0056 41 505-0102 21
503-1194 {3 505-0007 27 505-0056 43 505-0102 25
503-1196 41 505-0007 51 505-0056 47 505-0102 25
503-1196 43 505-0007 51 505-0057 5 505-0102 27
503-1201 27 505-0010 27 505-0057 29 505-0102 39
503-1418 48 505-0010 39 505-0057 31 505-0102 a1
h03-1418 48 505-0010 41 505-0057 37 505-0102 43
503-1691 17 505-0011 7 505-0059 5 505-0102 45
504-0003 T 505-0017 17 505-0059 5 505-0103 61
504-0003 37 505-0017 23 505-0060 17 505-0106 53
504-0003 39 505-0017 27 505-0060 23 505-0108 37
504-0003 41 505-0017 27 505-0060 27 505-0108 41
504-0007 43 505-0018 37 505-0060 51 505-0108 43
504-0003 45 505-0018 39 505-0071 T 505-0108 47
504-0003 51 505-0018 39 505-0086 27 505-0111 61
504-0003 53 505-0018 41 505-0098 5 505-0111 61
504-0004 31 505-0018 43 505-0098 15 505-0119 117
504-0005 17 505-0019 37 505-0098 17 505-0119 27
504-0005 23 505-0019 47 £05-0098 25 505-0119 27
504-0005 27 505-0020 25 505-0098 27 505-0119 27
504-0005 45 505-0020 39 505-0098 45 505-0125 23
504-0007 15 505-0020 41 505-0098 51 505-0125 27
504-0007 17 505-0021 15 505-0099 17 505-0129 25
504-0007 31 505-0021 21 505-0099 23 505-0129 27
504-0013 31 505~0021 23 505-0099 25 505-0129 45
504-0019 39 505-0021 25 505-0099 27 505-0129 a7
504-0019 41 505-0021 43 505-0099 41 §05-0130 45
504-0019 45 505-0021 45 505-0099 51 505-0130 47
504-0019 47 505-0021 47 505-0099 51 505-0132 15
504-0028 17 505-0021 53 505-0100 15 505-0132 21
504-0028 23 505-0022 17 505-0100 21 505-0132 25
504-0028 27 505-0022 27 505-0100 23 505-0132 25
504-0028 33 505-0028 23 505-0100 25 505-0132 39
504-0028 35 505-0028 47 505-0100 27 505-0132 41
504-0028 A5 505-0029 25 505~0100 39 505-0135 5
504-0028 47 505-0032 43 505-0100 41 505-0135 17
504-0028 a7 505-0038 7 505-0100 43 505-0135 23
504-0030 5 505-0038 41 505-0100 45 505-0135 27
504-0062 47 505-0038 51 505-0100 45 505-0135 51
504-0083 27 505-0039 5 505-0100 47 505-0140 45
505-0002 47 505-0039 17 505-0100 47 505-0140 47

Redistribution or publication of this document
by any means, is strictly prohibited.

< 107



Part No.

505-0175
505-0175
505-0175
505-0183
505-0184
505-0185
505-0190
505-0190
505-0203
505~0203
505-0217
505-0258
505-0271
505-02T
505-0271
505-0274
505-0287
505-0289
505-0302
505-0317
505-0317
505-0324
505-0324
505-0324
505-0356
505-0356
505-0356
505~0385
505-0385
505-0426
505-0444
5050453
505-0454
505-0455
505-0462
505-0642
505-0642

505-0691

505-0763
505-0802
505-0949
508-0001
508-0001
5080001
508-0002
508-0008
508-0008
508-0008
508-0008
508-0009

Page

37
41
43
47
A5
17
43
53
59
61
12
47
37
41
A3
N
23
43

43
45
39
41
43
23
25
27
43
47
45
45
59
59
51
45
43
45
45
51
48
A7
T1
73
81
9
25
25
49
53
79

Part No.

508-00615
508-0051
508-0093
508-Q0115
508-0187
508-0203
508-0203
509-0125
509-0125
505-0125
510-0101
510-0101
510-0101
511-0074
511-0074
511-0075
511-0075
511-0077
511-0078
511-0164
511-0174
511-0176
511-0179
512-0051
515-0093
515-0093
515-0145
515-0145
516-0059
516-0059
516-0086
516-0167
517-0090
517-0131
517-0131
517~0131
517-0221
518-0374
518-0374
518-0601
520-0214
520-0238
520-0238
520-0238
520-0311
520-0311
520-0311
520-0311
520-0311
520-0311

Numerical Index

Page

5
67
92
79
92
77
95
85
87
89
85
87
89

2

3
33
35
10
10
10
10

3
10
10

2

3
87
89
18
20
18

5

9
63
1
73
63
65
69

100
10
317
41
43

7
13
15
17
21
23

Part No.

520-0311
520-0311
520-0404
520-0446
520-0446
520-0515
520-0564
520-0564
520-0564
520-0663
520-0672
520-0672
520-0721
6520-0721
520-0721
520-0723
520-0723
520-0723
525-0305
526-0002
526-0003
526-0006
526-0006
526-0008
526-0008
526-0008
526-0009
526-0009

526-0015
526-0018
526-0018
526-0018
526-0018
526~0018
526-0018
526-0022
526-0022
5260028
52€¢-0029
5260029
526-0030
526-0030
526~0030
526~-0030
526-0030
526-0035
526-0048
526-0048
526-0048

108

Page

25
27

49
53
10
37
41
43
55
49
53
85
87
89
85
817
89
100
79
81
18
20
78
92
99
91
92

13
48
17
85
91
91
93
97
99
99

10

10
31
41
43

18
19
20

Part No.

526-0048
526-0048
526-0049
526-0049
526-0052
526-0054
526-0062
526-0062
526-0062
526-0066

526-0066

526-0066
526-0100
526-0100
526-0108
526-0108

. 526-0113

526-0113
526-0115
526-0115
526-0141
526-0158
526-0214
526-0238
526-0238
526-0238
526-0259
526-0259
526-0259
526-2106
526-2106
T18-1037
718-1039
718-1040
800-0003
800-0003
800-0003

800-0003

800-0003
800-0003
800-0003
800-0003
800-0004
800-0004
800-0004
800-0005
800-0005
800-0005
800-0007
800-0007

Page

Redistribution or publication of this document
by any means, is strictly prohibited. i



Part No.

800-0008
800-0008
800-0008
800-0009
800-0009
800-0009
800-0009
800-0009
800-0009
800-0009
800-0009
800-0009
800-0009
800-0024
800-0025
800-0025
800-0025
8000025
800-0025
800-002%
800-0026
800-0026
800-0026
800-0027
800-0027
800-0028
800-0028
800-0028
800-0028
800-0028
800-0029
800-0031
800-0034
800-0035
800-0035
800-0037
800-0045
800-0045
800-0045
800-0046
800-0048
800-0048
8000048
800-0048
800-0048
800-0051

800-0051
800-0051"
800-0051

800-0051

Page

85
87
89
7
23
27
85
817
817
87
89
89
89
67
15
17
21
23
25
27

45

47
59
59
79
97
99
55
1"
76
29

59 .

59
67
(R
73
37
47
57
85
87
89

11
37
A1

- 43

Part No.

800-0052

800-0052
800~0052
800-0052
800-0053
800-0069
800-0069
800-0069
800~0069
800-0069
800-0069
800-0069
800-0069
800-0069
800-0069
800-0071
800-0071
800-0071
800-0071
800-0071
800-0071
800-0073
800-0084
800-0084
800-0091
800-0135
800~0513
800-0513
800-0513
800-0520
800-2101
801-0024
801-0027
801-0050
801-0080
802-0072
802-0072
802-0072
803-0002
803-0002
803-0002
805-0018
805-0018
805-0018
805-0019

805-~0019

805-0019
805-0033
805-0033
805-0033

Mumerical Index

Page

11
37
41
43
13
5
17
23
27
37
39
41
43
45
47
5
17
23
2'f
29
55
5
2
3
55
61
85
87
89
55
3
33
37
10
55
37
41
43
18
19
20
85
87 .
89
85
87
89
85
87
89

Part No.

805-0035
805-0035
805-0035
809-0036
809-0059
B12-0061
812-0061
812-0061
812-0061
812-0061
812-0061
812-0061
812-0061
812-0061
812-0063
812-0063
812-0063
812-0063
812-0065
812-0065
812-0065
812-0066
812-0066
812-0066
812-0070
812-0075
812-0076
812-0076
812-0077
812-0077
812-00717
812-0077
812-0078
812-0078
812-0079
812-0079
812-0079
812-0079
812-0079
812-0079
812-0081
812-0034
812-0094
812-0149
812-0153
812-0157

812-0158 -
-~ 812-0165 -

812-0165
813-0097

- 108

Page

85
817
89

57
65
69
71
'
T
71
73
73
79
63
65
69
81
67
71
73
T
73
83
76
28
49
53

12
91
91
82
82
18
19
20
43
51
1
91
97
99
57
79
99

- 31

93
99

79

Part No.

813-0097
813-0098
813-0098
813-0098
813-0098
813-0098
813-0098

- 813-0100

813-0100
813-0100
813-0102
813-0102
813-0105
813~0105
813-0105
813-0110

 813-0110

813-0118
813-0118
813-0307
814-0079
814-0079
814-0200
814-0200
814-0200
814~0200
814-0200
814-0200
814-0200
815-0026
815-0026
815-0026
815-0026
815-0026
815-0026

815-0030

8160104
815-0104
815-0134
815-0134

815-0134.

815-0181
815-0181

 815-0203
815-0203

815-0203

815-0203

815-0203

815-0203
815-0203

Page

79
15
17
57
57
79
93
75
91
92
11
11
59
65
69
15
92
18
99
59
33
57
13
15
17
21
23
25
27
65
69
71
73
81
83
95
18
20
18
19
20
33
35
65
69
71
73
75 -
83
85

C RedistribLl_tién or publicétion of this docurﬁéht
by any means, is strictly prohibited. - s



P.r‘t m.

815~0392
815-0392
815-0392
815-0504
815-0544
815-0544
815-0544
815-0544
821-0004
821-0004
821-0005
821-0009
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010

821-0010

821-0010
821-0010
821-0014
821-0014
821-0014
821-0014
821-0014
821-0014
821-0014
8210014
821-0014
821-0014

821-0014

821-0014
821-0014
821-0014
821-0015
821-0016
821-0016
821-0017
821-0018
821-0018
821-0018
821-0029
860-0010
850-0020
850-0020
850-0020

Page

65
69
79

63
67
67
73
63
67
95
82
31
33
35
57
67
T
73
717
17
77
95
99
33
35
39
41
43
48
57
57

- 87

77
79
79
81
9%
48
51
57
81
47
53
17
55
10
T
71
13

Part No.

850-0020
850-0028
850-00256
850-0025

850-0025

850-0025
850-0025
850-0025
850-0025
850-0025
850-0025
850-0025
850-0025
850-0025
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850~0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0038
850-0040
B850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850¢-0040

Numericsl Index

Page

73

7
12
18
19
20
43
49
51
53
57
82
97
99
15
17
18
49
53
57
57
65
65
65
69
69
69
71
73
79
79
79
83
83
83
91
92
92
92
93
94

5

7
10
10
17
20
20
21
23

Part No.

850-0040
850-0040
850-0040
850-0040
850~0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850~0040
850-0040
850-0040
850-0040
850-0040
850-0040
850~-0040
850-0040
850-0040
850-0040
850-0040
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850~0045
850-0045
850-0045
850-0045
850-0045
860-0045
850-0045
850-0045
850-0045
850~0045
850-0045
850-0045
850-0045

110

25
27
28
29
31
39
41
43
43
45
51
53
79
86
8b
85
87
87
817
89
89
89
91
91
93
93
97
99

10
11
15
17
21
23
25
27
33
317
45
47
55
55
59
67
71
73
79
&1

650-0045
850-0045
85C-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-00590
850-0050
850-0050
850~0051
850-0055
850-0055
850-0055
850-0055
B50~0055
850-0055
850-0055
850-00585
850-00565
850-0055
850-0055
850-0055
850-0055
850-0055
850-0055
850-0055
850-0060
8500070
850-0070
850-0079
850-0079
850-0079
850-2005
850~2008
851-0039
853-0003
853-0003
853-0003
853-0003
853-0003
853-0003

Redistribution or publication of this document

by any means, is strictly prohibited.



Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page
853-0003 T 856-0003 75 8620001 89 870-0055 18
853-0003 T1 856-0003 83 862-0001 89 870-0055 19
8530003 (A 856-0003 83 862-0001 91 870-0055 20
853-0003 73 856-0006 77 862-0001 93 870-0068 55
853-0003 73 856-0008 - 5 862-0003 37 870-0106 57
853-0003 73 856-0008 5§ 862-0003 41 B87T0-0113 A8
853-0003 79 856-0008 67 862-0003 43 870-0113 57
8563-0003 81 856-0010 85 862-0004 2 870-0114 33
853-0003 83 856-0010 87 - 862-0004 3 870-0114 35
853-0005 18 856-0010 89 862-0004 55 870-0131 11
853-0005 19 856-0012 5 862-0007 61 870-0131 11
B53-0005 20 856-0013 55 862-0011 85 870-0131 €63
853-0005 81 860-0005 71 862-00M 87 870-0131 67
853-0005 91 860-0005 73 862-00M1 89 870-0183 63
853-0005 91 860-0006 65 862-0014 81 870-0183 76
853-0005 91 860-0006 69 862-0015 23 870-0188 59
853-0005 91 8G60-0006 76 862-0015 27 870-0196 5
853-0008 65 860-0006 79 862-0015 45 870-0203 7
853-0008 69 860-0006 81 862-0015 47 870-0212 "
853-0008 81 860-0008 18 862-0015 55 870-0212 48
853-0008 83 860-0008 19 862-0015 79 870-0212 48
853-0008 85 860-0008 20 862-0015 97 870-0212 77
853-0008 91 860-0008 43 862-0015 99 870-0221 33
853-0013 85 860-0008 57 862-0018 55 870-0232 57
853-0013 87 860-0008 81 865-0007 55 870-0250 87
853-0013 87 860-0008 91 870-0048 11 870-0250 89
853-0013 89 860-0008 91 870-0048 59 870-0250 21
853-0013 89 860-2006 3 870-0053 15 870-0257 51
853-0013 g1 860-2008 3 870-0053 17 870-0257 53
854-0006 76 861-0007 82 870-0053 18 870-02517 59
854-0010 71 862-0001 5 870-0053 18 870-0257 76
654-0010 73 862-0001 17 870-0053 19 870-0281 55
854-0010 75 862-0001 20 870-0053 20 870-2056 3
854-0010 75 862-0001 23 870-0053 49 870-2161 3
854-0020 T 862-0001 25 870-0053 53 871-0007 91
854-0020 13 862-0001 27 BT70-0053 57 871-0010 65
854-0020 15 862-0001 29 870-0053 65 871-0010 69
854-0020 17 862-0001 39 870-0053 65 871-0010 71
854-0020 21 862-0001 41 870-0053 69 871-0010 73
854-0020 23 862-0001 43 870-0053 69 871-0010 75
854-0020 25 862-0001 43 870-0053 T1 871-0010 83
854-0020 27 862-0001 45 870-0053 73 871-0010 85
856~0002 18 862-0001 51 870-0053 75 871-0010 91
856-0002 19 862-0001 53 870~-0053 83 871-0018 91
856-0002 20 862-0001 85 870-0053 83 871-0018 91
856-0003 65 862-0001 85 870-0053 92 895-0098 12
856-0003 65 862-0001 87T 870-0053 92 895-0157 59
856-0003 69 862-0001 817 870-0053 92 895-0295-01 51
856-0003 69 862-0001 87 870-0053 93 - 895~0296-01 37
B856-0003 - 15 862-0001 89 870-0054 59 895-0296-01 45

— ' Redistribution or publication of this document
M ; by any means, is strictly prohibited.

nt.



